ILLUSTRATED
&
PARTS MANUAL

JEG

WORLD HEADQUARTERS

JLG INDUSTRIES, INC.

JLG Drive

McConnellisburg, PA 17233-9502
USA

Telephone 1 (717) 485-5161

Fax 1 (717) 485-6417

MODELS

CM-25RT
CM-33RT
CM-40RT

REVISED 15 NOVEMBER 1991 PRINTED IN U.S.A. 3120661
15 NOVEMBER 1989






SUBJECT

SECTION 1 ~—~ RECOMMENDED SERVICE PARTS STOCK
SECTION 2 — ILLUSTRATED PARTS LIST

FIG. NO.

2-1
2-2
2-3
2-4
2-5
2-6
2-7
2-8
2-9
2-10
2-11
2-12
2-13
2-14
2-15
2-16
217
2-18
2-19
2-20
2-21
2-22
2-23
2-24
2-25
2-26
2-27
2-28
2-29
2-30
2-31
2-32
2-33
2-34
2-35
2-36
2-37
2-38
2-39
2-40
2-41
2-42
2-43
2-44
2-45
2-46
2-47
2-48
2-49
2-50
2-51

TABLE OF CONTENTS

TITLE

Frame and Sizzor Arms Assembly and Installations (CM40RT/CM33RT)

Frame and Sizzor Arms Assembly and Installations (CM25RT) . . . . .

Lift Cylinder Assembly
Platform Extension Installation
Traversing Platform Installations
Extension Cylinder Assembly (Traversing Platform)
Valve Assembly - FPS (Traversing Platform)
Ground Control Box Instaliations
Control Vaives and Alarms Installation

Valve Assembly - Racine 2 Stack

Valve Assembly - FPS 4 Stack

Hoods and Ladders Installation - Ford, Deutzand Electric . . . ........
Limit Switches Installation . . .. ... ... .................
Hydraulic Leveling Jack Components Instaflation . . . . ... .........
Jack CylinderAssembly . . . ... ... ........ ... .. .. .....
Axle and Steering Assemblies and Instalilation .. ...............
Steer Cylinder Assembly (80"Wheelbase) . ..................
Steer Cylinder Assembly (89"Wheelbase) . . .................
LockoutCylinderAssembly . . . ... .. ...................
LockoutValve Assembly . . . . ... ... ...... ... ... ......
Wheel Drivelnstallations . . . . . ... .. ... ................
Drive Motor Assembly (80" Wheelbase 2WD and4WD Rear) . .......
Drive Motor Assembly (89" Wheelbase 2WD and4WD Rear) . .......
Drive Motor Assembly (80" Wheelbase 4WDFront). . . . . ... .......
Drive Motor Assembly (89" Wheelbase 4WDFront). . .. ...........
Brake Assemblies - Ausco and Mico (80" Wheelbase) . . ... ........
Brake Assemblies - Ausco and Mico (89" Wheelbase) . . .. .........
Drive Hub Assembly (80"Wheelbase) . . . .. .................
Drive Hub Assembly (89" Wheelbase 2WD and4WDRear) . .........
Drive Hub/Brake Assembly (89" Wheelbase 4WDFront) . . . . . .. .. ...
Tow Package Installation = . . . ... ... ..................
Nameplates and Decals Installation . . .................. ..
Hydraulic Diagram - Axle (Oscillating) . . . .. ... ..............

.......................

- Platform and Handrail Installation . . . .. ...................

Platform Control Box Installation . . . . . ... ................. i

........................

- Manual Descent/Emergency Lowering Installation (Optional) . . . ... ... .

Valve Assembly -Racine2Stack . . ... ...................
Valve Assembly - ModularControls . . . ... ................
Valve Assembly-Racine3Stack . . ... ...................
Ford Engine Installation - VSG-411 . . . . ... ... ............
Dual Fuel Installation(Ford) . . . . ... ... .................
Generator Installation-110V(Ford) . .. ... ................
Kohler Engine Installation-18HP . . . . ... .. ...............
Pump Assembly - John Barnes (2 Section) (Kohler Machines) . .... ...
Dual Fuel Installation-Kohler . . . ... ....................
Generator Installation-110V(Kohler) . . . .. ... ... ... ........
Deutz Engine Installation- F2L-1011 . . . ... ... .............
Generator Installation-110V{Deutz) .. ... ... ..............
Electric Powered Machine Components Installation . . . ... .........
TanksInstallation . . .. ....... ... ... ... ... ... ... . ...,

PAGE NO.

1-1
2-1

PAGE NO.

2-2
2-6
2-10
2-12
2-16
2-20
2.23
2-24
2-26
2-30
2-34
2-36
2-41
2-42
2-44
2-45
2-46
2-48
2-54
2-56
2-58
2-62
2-64
2-66
2-68
2-72
2-74
2-78
2-80
2-82
2-87
2-88
2-90
2-92
2-97

- 2-98
2-100
2-102
2-104
2-108
2-110
2-112
2-113
2-114
2-116
2-120
2-122
2-126
2-128
2-130
2-134



FIG. NO.

2-52
2-53
2-54
2-55
2-56
2-57
2-58
2-59
2-60
2-61
2-62
2-63
2-64
2-65
2-66
2-67
2-68
2-69
2-70
2-71
2-72
2-73
2-74

TABLE OF CONTENTS

TITLE (CONTINUED)

Hydraulic Diagram - Brakes with Pressure ReducingValve . . . . . .. ... ..

Hydraulic Diagram - LevelingJacks . . .................. ... ,

Hydraulic Diagram - ManualLowering . . . . . . ... ... ...........
Hydraulic Diagram - Standard (80" Wheelbase 2WD - Ford, Deutz and Electric) .
Hydraulic Diagram - Standard (80" Wheelbase 2WD - Kohler) .. ... .. ..
Hydraulic Diagram - Standard (80" Wheelbase 4WD Ford and Deutz) . .....
Hydraulic Diagram - Standard (89" Wheslbase - 2WD) . . .. ..o
Hydraulic Diagram - Standard (89" Wheelbase -4WD) . . . ... ........
HydraulicDiagram-Tow . . . . . . ... ... .. ... . ...
Hydraulic Diagram - Traversing Platform (Without LevelingJacks) . . . ... ..
Hydraulic Diagram - Traversing Platform (With levelingJacks) .........
Electrical Diagram-DualFuel (Ford) . ... ... . ... ... ... .. ....
Electrical Diagram-Generator(Ford) . . . . .. ... ... ...........
Electrical Diagram - Generator (Deutz) . . . ... ... .............
Electrical Diagram - Platform (2WD Gas and Diesel - 89" Wheelbase) . . .. ..
Electrical Diagram - Platform (4WD - 89" Wheelbase) . .............
Electrical Diagram - Platform (Electric - 89" Wheelbase) . . ... ........
Electrical Diagram - Standard (89" Wheelbase - Ford 2WD) .. ... ... ...
Electrical Diagram - Standard (89" Wheelbase - Ford4WD) . . . ... ... ..
Electrical Diagram - Standard (89" Wheelbase - Deutz 2wWD) ..., ..
Electrical Diagram - Standard (89" Wheelbase - Deutz4WD) . . ... .. ..
Electrical Diagram - Standard (89" Wheelbase - Electric) . . . . . .. ... ...

- WiringDiagramChart” . . . ... .. ... ..

PAGE NO.

2-137
2-138
2-141
2-142
2-146
2-150
2-154
2-158
2-163
2-164
2-165
2-166
2-166
2-167
2-168
2-169
2-171
2-172
2-174
2-176
2-178
2-180
2-182



SECTION 1 — RECOMMENDED SERVICE PARTS STOCK

MODELS CM25/33/40RT

The following list will service each Domestic Model CM25RT, CM33RT or CM4ORT Sizzors Lifts with 89"
Wheelbase (Gas/Diesel) with the current most commonly used parts. For further information, contact the
JLG Industries Parts Department at Area Code 717-485-5161.

Note: The following Parts are integral of Section 2 — Illustrated Parts List.

DESCRIPTION JLGPARTNO. Qry
STANDARD PARTS
Bushing, Super Qilite (Figure 2-1, 2-2, 2-4 and 2-6) 0961409 72
Pad, Sliding (Figure 2-1 and 2-2) 3340579 4
Cartridge, Holding Valve (Figure 2-3) 4640382 1
Bushing, Bronze - Lift Cylinder Barrel (Figure 2-3) 0961379 2
Bushing, Bronze - Lift Cylinder Rod (Figure 2-3) 0961380 2
Switch, Limit (Figure 2-6, 2-31 and 2-74) 4360057 1
Controller, Drive (Figure 2-9) 1600115 1
Switch, Toggle - SPST (Pump Volume, Drive Speed, Engine Speed, Power 4360199 3
On and Ignition/fEmergency Stop) (Figure 2-9 and 2-10)
Switch, Push-Button (Start and Horn) (Figure 2-9 and 2-10) 4360274 2
Switch, Toggle - DPDT/MC/CO (Lift) (Figure 2-9) 4360260 1
Relay (Figure 2-9, 2-10, 2-27 and 2-74) 3740049 15
Lamp, Indicator (Tilt) (Figure 2-9) 2920015 1
Alarm, Sonalert (Tilt) (Figure 2-9) 0140019 1
Switch, Toggle - DPDT/CO (Select) (Figure 2-10) 4360073 1
Switch, Toggle - SPDT/MC/CO (Lift) (Figure 2-10) . 4360198 1
Breaker, Circuit - 15 Amp (Figure 2-10) 4360232 2
Element, Hydraulic Filter (Figure 2-12) 2120110 4
Cartridge - 4640533 Valve (Figure 2-12) 7010529 1
Cartridge - 4640529 Valve (Figure 2-12) 7004292 1
Cartridge - 4640632 Valve (Figure 2-12) 4640523 1
Switch, Level Sensor (Figure 2-12) 4360171 1.
Coil - 4640399/4640597 Valve) (Figure 2-13 and 2-14) 7000418 4
Cartridge - 4640597 Valve Inlet Relief (Figure 2-14) 7000447 1
Seal Kit - 4640597 Valve Working Section (Figure 2-14) 7000414 2
Seal Kit - 4640597 Valve Inlet (Figure 2-14) 7000413 1
Cartridge, Pressure Sensing - 4640598 Vaive (Figure 2-15) 7010511 1
Cartridge, Relief - 4640598 Valve (Figure 2-15) 7010512 1
Cartridge, Modulating Orifice Spool - 4640598 Valve (Figure 2-15) 7010513 1
Cartridge, Electric/Hydraulic Relief - 4640598 Valve (Figure 2-15) 7010514 1
Coil, Electric/Hydraulic Relief - 4640598 Valve (Figure 2-15) 7009742 1
Seal Kit - 3600145 Pump Shaft (Figure 2-18, 2-25 and 2-27) 2900660 1
Breather, Hydraulic (Figure 2-28) 1340021 1
Seal Kit - Steer Cylinder (Figure 2-36) 2901119 1
Seal Kit - Drive Motor (Figure 2-41) 2900449 2
Bearing Kit - Drive Hub (Figure 2-47) 7010429 1
Diode - 6 Amp (Figure 2-74) 3990010 6
OPTIONAL/VARIABLE PARTS
Seal Kit - Lift Cylinder (CM40RT) (Figure 2-3) 2901116 1
Seal Kit - Lift Cylinder (CM33RT/CM25RT) (Figure 2-3) 2901115 1
Wheel, Bearing (Extendable Platform) (Figure 2-5) 0440085 4



SECTION 1 — RECOMMENDED SERVICE PARTS STOCK

MODELS CM25/33/40RT (CONTINUED)

DESCRIPTION JLG PART NO. QTy
OPTIONAL/VARIABLE PARTS (CONTINUED) '

Pad, Wear (Extendable Platform) (Figure 2-5) 0440085 4
Pad, Wear (Traversing Platform) (Figure 2-6) 3340590 16
Bushing, Nylatron (Traversing Platform) (Figure 2-6) 0961461 2
Switch, Toggle - DPDT (With Traversing Platform or Leveling Jacks) 4360202 2
(Figure 2-6, 2-10, 2-32 and 2-74)
Seal Kit - Extension Cylinder (Traversing Platform) (Figure 2-7) 2901121 1
Seal Kit - 4640375/4640516 Valve Working Section (Traversing Platform) 7000549 1
(Figure 2-8) ’
Seal Kit - 4640375 Valve Outlet Section (Traversing Platform Without 7006047 1
Jacks) (Figure 2-8)
Seal Kit - 4640516 Valve Outlet Section (Traversing Platform With Jacks) 2900657 1
(Figure 2-8)
Seal Kit - 4640375/4640516 Valve Inlet Section (Traversing Platform) 7000550 1
(Figure 2-8)
Cartridge - 4640375/4640516 Valve Inlet Relief (Traversing Platform) ' 7006053 1
(Figure 2-8)
Switch, Toggle - DPST (4WD) (Figure 2-9) 4360203 1
Switch, Key (Gas and Diesel Machines) (Figure 2-10) 4360003 1
Switch, Key (Electric Machines) (Figure 2-10) 4360284 1
Switch, Block (Electric Machines) (Figure 2-10) . 4360267 1
Switch, Block (Electric Machines) (Figure 2-10) 4360281 1
Switch, Toggle - DPDT/CO (Dual Fuel) (Figure 2-10) ' 4360201 1
Breaker, Circuit - 3 Amp (Diesel and Factory Mutual Electric Machines) 4360212 1
" (Figure 2-10)
Breaker, Circuit - 30 Amp (Gas and Diesel Machines) (Figure 2-10) 4360216 1
Cable, Pull (With Optional Manual Lowering) (Figure 2-11) 1060377 1
Cartridge - 4640123 Valve (Hydraforce Version) (Figure 2-12) 7010510 1
Coil - 4640123 Valve (Hydraforce Version) (Figure 2-12) 7004368 1
Coil - 4640123 Valve (FPS Version) (Figure 2-12) 7000558 1
Coil - 4640385 Valve (4WD Only) (Figure 2-16) 7000417 2
Coil - 4640352 Valve (With Leveling Jacks) (Figure 2-17) 4640049 4
Seal Kit - 4640352 Valve Working Section (With Leveling Jacks) (Figure 2-17) 7000549 5
Seal Kit - 4640352 Valve Inlet Section (With Leveling Jacks) (Figure 2-17) 7006062 1
Cartridge - 4640352 Valve Inlet Relief (With Leveling Jacks) (Figure 2-17) 7006053 1
Relay - Start (Gas Machines) (Figure 2-18) 3740059 1
Box, Control - Precision Governor (Gas Machines) (Figure 2-18) 1600117 1
Actuator, Precision Governor (Gas Machines) (Figure 2-18) 2500005 1
Element, Air Cleaner (Gas and Diesel Machines) (Figure 2-18 and 2-25) 7004214 4
Relay - Start Lockout (Gas and Diesel Machines) (Figure 2-18 and 2-25) 3740030 1
Switch, Pressure (All Gas Machines and Diesel Machines with 110V Generator 4360037 1
~ Option) (Figure 2-18 and 2-25)
Separator/Filter (Gas Machines) (Figure 2-18) 2120112 1
Switch, Vacuum {Dual Fuel Machines) (Figure 2-19) 4360188 1
Filterlock (Dual Fuel Machines) (Figure 2-19) : 2120077 1
Valve, Gas Lock (Dual Fuel Machines) (Figure 2-19) 4640391 1
Actuator, Throttle (Diesel Machines) (Figure 2-25) 0060023 1
Switch, Pressure (Diesel Machines With Engine Distress Package) (Figure 2-25) 4360065 1
Fuse - 200 Amp {Electric Machines) (Figure 2-27) 2400025 1

1-2 Updated 6/93 (8120661 - CM25/33/40RT lllustrated Parts Manual)



SECTION 1 — RECOMMENDED SERVICE PARTS STOCK

MODELS CM25/33/40RT (CONTINUED)

DESCRIPTION

OPTIONAL/VARIABLE PARTS (CONTINUED)

Relay, Contactor (Electric Machines) (Figure 2-27)
Relay (Factory Mutual Electric Machines) (Figure 2-27)
Seal Kit - Leveling Jack Cylinder (Figure 2-33)
Bushing, Bronze - Front Spindle (2WD) (Figure 2-34)
Bushing, Bronze - Front Spindie (4WD) (Figure 2-34)
Seal, Oil - Front Axle (2WD Only) (Figure 2-34)

Cup, Bearing - Front Axle (2WD Only) (Figure 2-34)
Cone, Bearing - Front Axle (2WD Only) (Figure 2-34)
Seal Kit - Lockout Cylinder (Oscillating Axle) (Figure 2-37)
Seal Kit - Drive Motor (4WD Front) (Figure 2-43)

Seal Kit - Drive Brake (Ausco Version) (Figure 2-45)
Seal Kit - Drive Brake (Mico Version) (Figure 2-45)
Seal Kit - Drive Brake (4WD Front) (Figure 2-48)

Seal Kit - Drive Hub (4WD Front) (Figure 2-48)
Resistor - 20 Ohm (Diesel Only) (Figure 2-74)

JLG PART NO. Qry

3740064
3740070
2901130
0960839
0961029
3930353
0440174
0440175
2900379
2900714
2900131
2900641
2900755
2900754
3730003

S~ NDNONONNNONNNDEDRANDDPL

1-3/1-4 Blank






SECTION 2
ILLUSTRATED
'PARTS LIST



SECTION 2 — ILLUSTRATED PARTS LIST

NOTE: CM40RT SHOWN. USE THIS
ILLUSTRATION AND PARTS LISTTO
REFERENCE COMPONENTS FOR
CM33RT ALSO.

AN

Figure 2-1. Frame and Sizzor Arms Assembly and Installations (CM40RT/CM33RT).



SECTION 2 — ILLUSTRATED PARTS LIST

lﬂgé’:ﬁg_ PART NUMBER ITEMS & DESCRIPTION QrY. | REV.
2—1 FRAME AND SIZZOR ARMS ASSEMBLY AND Ref.
INSTALLATIONS (CM40RT/CM33RT)
—1 2360301 Frame (CM40/33RT - Gas/Diese! With 80" Wheelbase) 1
2360316 Frame (CM40/33RT - Electric With 80" Wheelbase) 1
2360318 Frame (CM40/33RT - Gas/Diesel With 89" Wheelbase) 1
2360336 Frame (CM40/33RT - Electric With 89" Wheelbase) 1
—2 See Note Bushing, Bronze (Sizzor Arm Pivots) 4
0961664 Bushing, Composite (Sizzor Arm Pivots) 2
0239993 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. D
(CMA40RT - 80" WHEELBASE)
0251026 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. A
(DOMESTIC CM40RT - 89" WHEELBASE)
0252246 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. —
(C.S.A. CM40RT - 89" WHEELBASE)
0239624 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. C
(CM33RT - 80" WHEELBASE) (NOT SHOWN)
0251025 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. D
(DOMESTIC CM33RT - 89" WHEELBASE) (NOT SHOWN)
0252245 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. -
(C.S.A. CM33RT - 89" WHEELBASE) (NOT SHOWN)
Note: Use 1 composite-type bushing in place of 2 bronze
bushings (Machines built prior to May 1993). When using
existing pins and new composite - type bushing,
Graphokote Lube (P/N 3020028) is required at
installation. When replacing pivot pins, use chrome pivot
pins and composite-type bushings. Chrome pivot pins
require no lubrication at installation.
—3 3340579 Pad, Sliding 4
{Attaching Parts)
—4 3422268 Pin (Top) 1
—5 3422269 Pin (Bottom) 1
—6 0641528 Bolt 5/16"-18NC x 3 1/2" 2
—7 4761500 Lockwasher 5/16" 2
—8 3311501 Nut 5/16"-18NC 2
—9 1682101 Lift Cylinder Assembly (CM40RT - 80" Wheelbase) 1
(See Figure 2-3 for Breakdown)
1682243 Lift Cylinder Assembly (CM40RT - 89" Wheelbase) 1
(See Figure 2-3 for Breakdown)
1682079 Lift Cylinder Assembly (CM33RT - 80" Wheelbase) 1
(See Figure 2-3 for Breakdown)
1682242 Lift Cylinder Assembly (CM33RT - 89" Wheelbase) 1
(See Figure 2-3 for Breakdown)
(Attaching Parts)
—10 3421645 Pin (Bottom) 1
—1 3421647 Pin (Top) 1
—12 0641808 Bolt 1/2"-13NC x 1" 4
—13 4761800 Lockwasher 1/2" 4
—14 4751800 Flatwasher 1/2" 4
—15 4740303 Flatwasher, Special 2
—16 Consult Factory Arm Weldment (Lower QOutside) 1
(Attaching Parts)
—17 3422270 Pin (Center) (Standard) 2
3422273 Pin (Center) (C.S.A.) 2

(3120661 - CM40/33RT iilustrated Parts Manual)

Updated 4/93 2-3




SECTION 2 — ILLUSTRATED PARTS LIST

,':gggﬁg_ PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—1 FRAME AND SiZZOR ARMS ASSEMBLY AND Ref.
INSTALLATION (CM40RT/CM33RT) (CONTINUED)
—18 3422267 Pin (Top) (Standard) 1
3422274 Pin (Top) (C.S.A.) 1
—19 1440227 Collar 6
—20 0641528 Bolt 5/16"-18NC x 3 1/2" 7
—21 4761500 Lockwasher 5/186" 7
—22 3311501 Nut 5/16"-18NC 7
—23 See Note Bushing, Bronze (Qty. 8 Per Arm) 16
0961664 Bushing, Composite (Qty. 4 Per Arm) 8
—24 0200366 Arm Weldment (Lower Inside) 1
(Attaching Parts)
—25 3421637 Pin (Bottom) 1
—26 1440227 Coliar 2
—27 0641528 Bolt 5/16"-18NC x 3 1/2" 3
—28 4761500 Lockwasher 5/16" 3
—29 3311501 Nut 5/16"-18NC 3
—30 Consult Factory Arm Weldment (2nd Outside - RH) (CM40RT) 1
0200519 Arm Weldment (Lower Mid Outside - RH) (CM33RT) 1
—31 Consult Factory Arm Weldment (2nd Outside - LH) (CM40RT) 1
0200520 Arm Weldment (Lower Mid Outside - LH) (CM33RT) 1
(Attaching Parts)
—32 3422267 Pin (Bottom and Top) (Standard) 2
3422273 Pin (Bottom and Top) (C.S.A.) 2
—33 3422270 Pin (Center) (Standard) 2
3422274 Pin (Center) (C.S.A.) 2
—34 1440227 Collar 10
- —35 0641528 Bolt 5/16"-18NC x 3 1/2" 12
—36 4761500 Lockwasher 5/16" 12
—37 3311501 Nut 5/16"-18NC 12
—38 See Note Bushing, Bronze (Qity. 6 Per Arm) 12
0961664 Bushing, Composite (Qty. 3 Per Arm) 6
—39 4843248 Prop, Safety 2
—40 0200406 Arm Weldment (2nd Inside) (CM40RT) 1
0200369 Arm Weldment (Lower Mid Inside) (CM33RT) 1
—41 Consult Factory Arm Weldment (3rd Outside) (CM40RT) 2
Consult Factory Arm Weldment (Upper Mid Outside) (CM33RT) 2
(Attaching Parts)
—42 3422267 Pin (Bottom, Center and Top) (Standard) 3
3422273 Pin (Bottom, Center and Top) (C.S.A.) 3
—43 1440227 Collar 6
—44 0641528 Bolt 5/16"-18NC x 3 1/2" 9
—45 4761500 Lockwasher 5/16" 9
—46 3311501 Nut 5/16"-18NC 9
—47 See Note Bushing, Bronze (Qty. 6 Per Arm) 12
0961664 Bushing, Composite (Qty. 3 Per Arm) 6
—48 0200405 Arm Weldment (3rd Inside) (CM40RT) 1
0200370 Arm Weldment (Upper Mid Inside) (CM33RT) 1
—49 Consult Factory Arm Weldment (Mid Outside) (CM40RT Only) 2
(Attaching Parts)
—50 3422267 Pin (Bottom, Center and Top) (Standard) 3
3422273 Pin (Bottom, Center and Top) (C.S.A.) 3

2-4 Updated 4/93 (3120661 - CM40/33RT llustrated Parts Manual)




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
| iNDExNo. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—1 FRAME AND SIZZOR ARMS ASSEMBLY AND Ref.
INSTALLATIONS (CM40RT/CM33RT) (CONTINUED)
~51 1440227 Collar 6
—52 0641528 Bolt 5/16"-18NC x 3 1/2" 9
—53 4761500 Lockwasher 5/16" 9
~—54 3311501 Nut 5/16"-18NC 9
—55 See Note Bushing, Bronze (Qty. 6 Per Arm) 12
0961664 Bushing, Composite (Qty. 3 Per Arm) 6
—56 0200415 Arm Weldment (Mid Inside) (CM40RT Only) 1
—57 Consult Factory Arm Weldment (Upper Outside) (CM40RT) 1
Consult Factory Arm Weldment (Upper Outside) (CM33RT) 1
(Attaching Parts)
—58 3422267 Pin (Bottom and Center) {Standard) 2
3422273 Pin (Bottom and Center) (C.S.A.) 2
—59 3421640 Pin (Top) 1
—60 1440227 Collar 6
—61 0641528 Bolt 5/16"-18NC x 3 1/2" 9
—62 4761500 Lockwasher 5/16" 9
—63 3311501 Nut 5/16"™-18NC 9
—64 See Note Bushing, Bronze (Qty. 8 Per Arm) 16
0961664 Bushing, Composite (Qty. 4 Per Arm) 8
-85 0200407 Arm Weldment (Upper Inside) (CM40RT) 1
0200371 Arm Weldment (Uppar Inside) (CM33RT) 1
—66 1320061 Clamp, Hose 4
(Attaching Parts)
0641508 Bolt 5/16"-18NC x 1" 1
4761500 Lockwasher 5/16" 1
3311501 Nut 5/16"-18NC 1

(3120661 - CM40/33RT lliustrated Parts Manual)

Updated 4/93 2-5




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-2. Frame and Sizzor Arms Assembly and Installations (CM25RT).



SECTION 2 — ILLUSTRATED PARTS LIST

,',’jg;’,? f,g_ PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2--2 FRAME AND SIZZOR ARMS ASSEMBLY AND Ref.
INSTALLATIONS (CM25RT)
—1 2360301 Frame (80" Wheelbase Gas and Diesel) 1
2360316 Frame (80" Wheelbass Electric) 1
2360318 Frame (89" Wheelbase Gas and Diesel) 1
2360336 Frame (89" Wheelbase Electric) 1
—2 See Note Bushing, Bronze (Sizzor Arms Pivot) 4
0961664 Bushing, Composite (Sizzor Arms Pivot) 2
0251055 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. A
(80" WHEELBASE)
0251067 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. B
(DOMESTIC 89" WHEELBASE)
0252244 SIZZOR ARMS ASSEMBLY AND INSTALLATION Ref. —
(C.S.A. 89" WHEELBASE)
Note: Use 1 composite-type bushing in place of 2 bronze
bushings (Machines built prior to May 1993). When using
existing pins and new composite - type bushing,
Graphokote Lube (P/N 3020028) is required at
installation. When replacing pivot pins, use chrome pivot
pins and composite-type bushings. Chrome pivot pins
require no lubrication at installation.
—3 3340579 Pad, Sliding 4
(Attaching Parts)

- —4 3422268 Pin (Top) 1
—5 3422269 Pin (Bottom) 1,
—6 0641528 Bolt 5/16"-18NC x 3 1/2" 2
~—7 4761500 Lockwasher 5/16" 2
—8 3311501 Nut 5/16"-18NC 2
—9 1682079 Lift Cylinder Assembly (80" Wheelbase) (See Figure 1

2-3 for Breakdown)
1682242 Lift Cylinder Assembly (89" Wheelbase) (See Figure 1

2-3 for Breakdown)

(Attaching Parts)
—10 3421645 Pin (Bottom) 1
—1 3421647 Pin (Top) 1
—12 0641808 Bolt 1/2"-13NC x 1" 4
—13 4761800 Lockwasher 1/2" 4
—14 4751800 Flatwasher 1/2" 4
—15 4740303 Flatwasher, Special 2
—16 Consult Factory Arm Weldment (Lower Outside) 1

(Attaching Parts)
—17 3422270 Pin (Center) (Standard) 2
3422274 Pin (Center) (C.S.A.) 2
—18 3422267 Pin (Top) (Standard) 1
3422273 Pin (Top) (C.S.A.) 1
—19 1440227 Collar 6
—20 0641528 Bolt 5/16"-18NC x 3 1/2" 7
—21 4761500 Lockwasher 5/16" 7
—22 3311501 Nut 5/16"-18NC 7

(3120661 - CM40/33RT lllustrated Parts Manual) Updated 4/93

2-7/2-8 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

Updated 4/93

lﬂggfﬁg_ PART NUMBER ITEMS & DESCRIPTION ary. | Rev.
2—2 FRAME AND SIZZOR ARMS ASSEMBLY AND Ref.
INSTALLATIONS (CM25RT) (CONTINUED)
—23 See Note Bushing, Bronze (Qty. 8 Per Arm) 16
0961664 Bushing, Composite ((Qty. 4 Per Arm) 8
—24 0200366 Arm Weldment (Lower Inside) 1
(Attaching Parts)
—25 3422271 Pin (Bottom) 1
—26 1440227 Collar 2
—27 0641528 Bolt 5/16"-18NC x 3 1/2" 3
—28 4761500 Lockwasher 5/16" 3
—29 3311501 Nut 5/16"-18NC 3
—30 0200519 Arm Weldment (Mid Qutside - RH) 1
—31 0200520 Arm Weldment (Mid Outside - LH) 1
(Attaching Parts)
—32 3422267 Pin (Bottom and Top) (Standard) 2
3422273 Pin (Bottom and Top) (C.S.A.) 2
~33 3422270 Pin (Center) (Standard) 2
3422274 Pin (Center) (C.S.A.) 2
—34 1440227 Collar 10
—-35 0641528 Boit 5/16™18NC x 3 1/2" 12
-—36 4761500 Lockwasher 5/16" 12
—37 3311501 Nut 5/16"-18NC 12
—38 See Note Bushing, Bronze (Qty. 6 Per Arm) 12
0961664 Bushing, Composite (Qty. 3 Per Arm) 6
—39 4843248 Prop, Safety - 2
—40 0200369 Arm Weldment (Mid Inside) 1
~41 Consult Factory Arm Weldment (Upper Outside) 2
(Attaching Parts)
—42 3422267 Pin (Bottom and Center) (Standard) 2
3422273 Pin (Bottom and Center) (C.S.A.) 2
3422272 Pin (Top) 1
—43 1440227 Collar 6
—44 0641528 Bolt 5/16"-18NC x 3 1/2" 9
—45 4761500 Lockwasher 5/16" 9
—46 3311501 Nut 5/16"-18NC 9
~—47 See Note Bushing, Bronze (Qty. 6 Per Arm) 12
0961664 Bushing, Composite (Qty. 3 per Arm) 6
—48 0200419 Arm Weldment (Upper Inside) 1
—49 1320061 Clamp, Hose 4
(Attaching Parts)
0641508 Bolt 5/16"-18NC x 1" 1
4761500 Lockwasher 5/16" 1
3311501 Nut 5/16"-18NC 1
(3120661 - CM40/33RT lllustrated Parts Manual) 2.9



SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-3. Lift Cylinder Assembly.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
23 1682101 LIFT CYLINDER ASSEMBLY (CM40RT - 80" WHEELBASE) | Ref. B
1682243 LIFT CYLINDER ASSEMBLY (CM40RT - 89" WHEELBASE) | Roef. A
1682079 LIFT CYLINDER ASSEMBLY (CM33RT/CM25RT - 80" Ref. B
WHEELBASE)
1682242 LIFT CYLINDER ASSEMBLY (CM33RT/CM25RT - 89" Ref. A
WHEELBASE)
‘Note: Refer to Number Stamped on Barrel for
Identification.
—1 1682080 Barrel Assembly 1
—2 0961379 Bushing, Bronze 2
—3 2160002 Fitting, Grease 1
—4 Not Used
—5 3300254 Nut, Special (Uses 2 Setscrews) 1
3300286 Nut, Hex (Uses 1 Setscrew) 1
0100011 Loctite #242 A/R
0100038 Primer, Locking AR
—6 3951602 Setscrew 1/4"-20NC x 3/8" 2
3900170 Setscrew 3/8"-16NC x 3/8" 1
-7 Kit Ring, Wear 1
—8 Kit T-Seail 1
~9 Kit ’ O-Ring 1
—10 3480137 Piston 1
—11 4564356 Spacer, Tube (CM40RT - 80" Wheelbase) 1
4564707 Spacer, Tube (CM40RT - 89" Wheelbase) ] 1
4564272 Spacer, Tube (CM33RT/CM25RT - 80" Wheelbase) 1
4564708 Spacer, Tube (CM33RT/CM25RT - 83" Wheelbase) 1
—12 Not Used
—~13 Kit Ring, Wear 1
- —14 Kit Seal 1
—15 Kit O-Ring 1
—16 1682076 Head (CM40RT) 1
1682098 Head (CM33RT) 1
—17 - Kit Ring, Wiper 1
—18 1120358 Cap 1
0100035 Loctite #222 AR
—19 1682100 Rod Assembly (CM40RT) 1
1682082 Rod Assembly (CM33RT/CM25RT) 1
—20 0961380 Bushing, Bronze 2
—21 2160002 Fitting, Grease 1
—22 4640382 Valve, Holding 1
7009742 Coil (Modular Controls) 1
2900503 Seal Kit (Modular Controls) 1
7000645 Coil (Hydraforce) 1
2900800 Seal Kit (Hydraforce) 1
~23 1060016 Cable, Electrical - 16/3 24n.7.3m
2901116 Seal Kit (Includes ltems 7,8,9,13,14,15 and 17) (CM40ORT) 1
2901115 Seal Kit (Includes ltems 7,8,9,13,14,15 and 17) (CM33RT/ 1
CM25RT)

2-11




SECTION 2 — ILLUSTRATED PARTS LIST

(ROTATING
BEACON)

Figure 2-4. Platform and Handrail Instaliation.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNo, | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—4 PLATFORM AND HANDRAIL INSTALLATIONS Ref.
—1 3510203 Platform Weldment (Standard and Extendable) 1 D
—2 0961409 Bushing 4
—3 1320095 Clamp 1
{Attaching Parts)
3311501 Nut 5/16"™-18NC 1
4761500 Lockwasher 5/16" 1
4300038 Stud (Welded on Parts) 1
0239704 HANDRAILS INSTALLATION (42"/1.09m HEIGHT) Ref. -
(STANDARD PLATFORM )
0251151 HANDRAILS INSTALLATION (43 1/2"/1.1m HEIGHT) Ref. A
(STANDARD PLATFORM)
0239705 HANDRAILS INSTALLATION (42"/1.09m HEIGHT) Ref. -—
(EXTENDABLE PLATFORM) .
0251152 HANDRAILS INSTALLATION (43 1/2"/1.1m HEIGHT) Ref. A
(EXTENDABLE PLATFORM) "
—4 3640602 Handrail - LH Side (42"/1.09m Height) 1
3640680 Handrail - LH Side (43 1/2"/1.1m Height) 1
—5 3640601 Handrail - RH Side (42"/1.09m Height) 1
3640681 Handrail - RH Side (43 1/2"/1.1m Height) 1
(Attaching Parts)
—6 0641518 Bolt 5/16™18NC x 2 1/4" 2
~7 4751500 Flatwasher 5/16" 2
—8 3311505 Locknut 5/16"-18NC 2
-9 3640603 Handrail - Rear (42"/1.09m Height) 1
3640679 Handrail - Rear (43 1/2"/1.1m Height) 1
(Attaching Parts)
—10 0641416 Bolt 1/4"-20NC x 2" 8
—11 4761400 Lockwasher 1/4" 8
—12 3311401 Nut 1/4"-20NC 8
—13 3640612 ga?t;rail - Front (42°/1.09m Height) (Standard Platform 1
nly
3640682 Handrail - Front (43 1/2"/1.1m Height) (Standard Platform 1
Only)
(Attaching Parts)
—14 0641416 Bolt 1/4"-20NC x 2" 8
—15 4761400 Lockwasher 1/4" 8
—16 3311401 Nut 1/4"-20NC 8
—17 2700056 Snaphook 1
1260136 Chain 3511.07m
3010088 Link 2
—18 Not Used
0250317 CIRCULAR LEVEL INSTALLATION (OPTIONAL) Ref. —_
—19 2420038 Level, Circular 1
: (Attaching Parts)
—20 3910610 Screw #6-32 x 5/8" 3
4770600 Starwasher #6 3
—21 4842981 Mounting Weldment 1
(Attaching Parts)
—22 0641406 Bolt 1/4"-20NC x 3/4" 4
—23 4761400 Lockwasher 1/4" 4
—24 3311401 Nut 1/4"-20NC 4

2-13/2-14 Blank







SEC"ON 2 — ILLUSTRATED PARTS LIST

FIGURE & .
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—4 PLATFORM AND HANDRAIL INSTALLATIONS Ref.
(CONTINUED)
0250809 ROTATING BEACON INSTALLATION (80" and 88" Ref. —
WHEELBASE GAS AND DIESEL MACHINES/89"
WHEELBASE ELECTRIC MACHINES)
—25 2920018 Light, Rotating Beacon (Amber) (Includes Mounting 1
Hardware)
—26 0901113 Bracket, Mounting 1
(Attaching Parts)
—27 0641416 Bolt 1/4"-20NC x 2" 2
—28 4761400 Lockwasher 1/4" 2
—29 3311401 Nut 1/4"-20NC 2
1060016 Cable - 16/3 160/4.5m.
3740049 Relay (Located in Platform Contro! Box) 1
0250716 BEACON LIGHT INSTALLATION ( 80" WHEELBASE Ref. B
ELECTRIC MACHINES)
—30 2920096 Light, Strobe Beacon 1
—31 0901546 Bracket, Mounting 1
(Attaching Parts)
—32 0641414 Bolt 1/4™-20NC x 1 3/4" 2
—33 4761400 Lockwasher 1/4" 2
—34 3311401 Nut 1/4"-20NC 2
0251805 WORKLIGHTS INSTALLATION (80" AND 89" Ref. —
WHEELBASE GAS AND DIESEL MACHINES/89"
WHEELBASE ELECTRIC MACHINES)
0250711 WORKLIGHTS INSTALLATION (80" WHEELBASE Ref. A
ELECTRIC MACHINES)
—35 2920095 Lamp (80" and 89" Wheelbase Gas and Diesel 2
Machines/89" Wheelbase Electric Machines)
2920095 Lamp (80" Wheelbase Electric Machines) 2

2-15




SECTION 2 — ILLUSTRATED PARTS LIST

2-16

Figure 2-5. Platform Extension Installation.



SECIION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.

25 0239788 PLATFORM EXTENSION INSTALLATION (FIXED Ref.

HANDRAILS 42"/1.09m HEIGHT)
0251155 PLATFORM EXTENSION INSTALLATION (FIXED Ref.
HANDRAILS 43 1/2"/1.1m HEIGHT)
0252412 PLATFORM EXTENSION INSTALLATION (REMOVABLE Ref. A
HANDRAILS - 43 1/2"/1.1m HEIGHT)
—1 3510204 Platform/Handrail Weldment (Fixed Handrail Design) 1
(42"/1.09m Handrail Height)
3510274 Platfform/Handrail Weldment (Fixed Handrail Design) 1
(43 1/2"/1.1m Handrail Height)
3510357 Platform, Extension (Removable Handrail Design) 1
(43"/1.1m Handrail Height)
—2 3860049 Roller 4
(Attaching Parts)
—3 3900163 Screw, Shoulder 1
4740350 Flatwasher, Special 2
—4 0440085 Wheel, Bearing 4
(Attaching Parts)

—5 3322002 Nut, Jam 5/8™18NF 1

—6 4792000 Starwasher 5/8" 1

-7 4712200 Flatwasher 3/4" Narrow 3

—8 4843336 Handle, Latch 2

(Attaching Parts)

—9 0641620 Bolt 3/8™-16NC x 2 1/2" 2
—10 4751600 Flatwasher 2
—11 3311605 Locknut 3/8"-16NC 2
—12 0200409 Arm, Latch 2

(Attaching Parts)
—13 3311505 Locknut 5/16"-18NC 2
—14 -3841010 Rod, Latch (With Fixed 42"/1.09m Handrail Height) 2
3841068 Rod, Latch (With Fixed 43 1/27/1.1m Handrail Height) 2
3841160 Rod, Latch (With Removable 43 1/2"/1.1m Handrail 2
Height)
—15 1380132 Clip, Handle 2
(Attaching Parts)
-—16 3941004 Screw, Self-Tap #10-24NC x 1/2"
—17 2560088 Grip, Handle 2
—18 0181515 Angle, Mounting - Wear Pad 4
(Attaching Parts)
—19 0641424 Bolt 1/4"-20NC x 2" 2
—20 4751400 Flatwasher 1/4" 6
—21 3311405 Locknut 1/4"-20NC 2
—22 3532918 Plate, Doubler AR
-23 3340587 Pad, Wear 4
(Attaching Parts)
—24 0641605 Bolt 3/8™-16NC x 5/8" 1
—25 4761600 Lockwasher 3/8" 1
—26 3251852 Nameplate - Capacity 1
—27 4565554 Rail, Center (Machines with Removable Handrails) 2
-28 3640783 Handrail - Left Side (Machines with Removable Handrails) 1

2-17/2-18 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—5 0239788 PLATFORM EXTENSION INSTALLATION Ref. G
: (CONTINUED)
-—29 3640784 Handrail - Right Side (Machines with Removable Handrails) 1
(Attaching Parts) »
—30 0641414 Bolt 1/4"-20NC x 1 3/4" (Side Handrails) 4
0641416 Bolt 1/4"-20NC x 2" (Center Rails) 4
~31 4751400 Flatwasher 1/4" 16
—32 4761400 Lockwasher 1/4" 8
—33 3311401 Nut 1/4"-20NC 8

2-19




SECTION 2 — ILLUSTRATED PARTS LIST

AUX. VIEW
PLATFORM CONTROLS

AUX. VIEW : TED ON FRAME
GROUND CONTROLS LOCA

Figure 2-6. Traversing Platform Installations.



SECIIUN 2 — ILLUSIHA I ED PARTS LISI

1 FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
2—6 TRAVERSING PLATFORM INSTALLATIONS Ref.
3510255 TRAVERSING PLATFORM INSTALLATION (CM40RT Ref. C
WITHOUT OUTRIGGERS)
3510344 TRAVERSING PLATFORM INSTALLATION (CM40RT Ref. —
WITH OUTRIGGERS)
3510249 TRAVERSING PLATFORM INSTALLATION (CM33RT Ref. B
: WITHOUT OUTRIGGERS)
3510343 TRAVERSING PLATFORM INSTALLATION (CM33RT Ref. _—
WITH OUTRIGGERS)
3510265 TRAVERSING PLATFORM INSTALLATION (CM25RT Ref. B
WITHOUT OUTRIGGERS)
3510342 TRAVERSING PLATFORM INSTALLATION (CM25RT Ref. —_
WITH OUTRIGGERS)
—1 3510251 Platform Weldment 1
—2 3510250 Sub-Deck Weldment 1
—3 0961409 Bushing, Super Qilite 4
—4 1681591 Extension Cylinder Assembly (See Figure 2-7 for 1
Breakdown)
(Attaching Parts)
—5 3421327 . Pin 2
—6 . 4752200 Flatwasher 3/4" 4
-7 3450406 Pin, Cotter 1/8"x 1 1/2" 4
—8 3340590 Pad, Wear 16
—9 4843637 Block, Slide 4
(Attaching Parts)
~—10 0642216 Bolt 3/4™-10NC x 2" 2
—11 4752200 Flatwasher 3/4" 2
—12 4762200 Lockwasher 3/4" 2
—13 3312201 Nut 3/4™-10NC 2
—14 0961461 Bushing, Nylatron 2
(Attaching Parts)
—15 0641852 Bolt 1/2"-13NC x 6 1/2" 1
—16 4751800 Flatwasher 1/2" 1
—17 4761800 Lockwasher 1/2" 1
—18 3311801 Nut 1/2"-13NC 1
—19 1180172 Carrier 1
(Attaching Parts)
—20 0641405 Bolt 1/4"-20NC x 5/8" (Platform Attach) 2
—21 0641408 Bolt 1/4"-20NC x 1" (Sub-Dack Attach) 2
-—22 4751400 Flatwasher 14" 2
—23 4761400 Lockwasher 1/4" 4
—24 3311401 Nut 1/4"-20NC 2
—25 1320169 Clamp, Loop 2
(Attaching Parts)
—26 3311001 Nut #10-24NC 1
—27 4761000 Lockwasher #10 1
—28 1320159 Clamp, Hose 2
(Attaching Parts)
—29 3311401 Nut 1/4"-20NC 1
—30 4761400 Lockwasher 1/4" 1

2-21




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNo, | PARTNUMBER ITEMS & DESCRIPTION QTty.
2—6 TRAVERSING PLATFORM INSTALLATIONS Ref.
(CONTINUED)
—31 4360057 Switch, Limit 1
(Attaching Parts)
—32 0721016 Screw, Machine #10-24NC x 2" 2.
—33 4761000 Lockwasher #10 2
—34 3311001 Nut #10-24NC 2
—35 4360056 Lever, Switch (Design A - Prior to April 1991) 1
—36 4360298 Arm and Roller (Design B - April 1991 to Present) 1
-—37 0901697 Bracket, Mounting - Limit Switch (Design A - Prior to 1
Aprit 1991)
—38 0901761 Bracket, Mounting - Limit Switch (Design B - April 1991 1
to Present)
(Attaching Parts)
—39 3311401 : Nut 1/4"-20NC 2
4761400 Lockwasher 1/4" 2
4751400 " Flatwasher 1/4* . 2
4300085 Stud (Welded on Part) 2
—40 4460049 Connector, Strain Relief 1
—41 4640375 Valve Assembly - FPS (Without Outriggers) 1
(See Figure 2-8 for Breakdown)
4640516 Valve Assembly - FPS (With Cutriggers) 1
‘ (See Figure 2-8 for Breakdown)
{(Attaching Parts)
—42 3311601 Nut 3/8"-16NC 2
—43 4761600 Lockwasher 3/8" 2
4300034 Stud (Welded on Part) 2
—44 4360202 Switch, Toggle 1
3790012 O-Ring 1
4060229 Shield, Switch 1
3252000 Nameplate - Platform Extend 1
3990010 Diode - 6 Amp 2
—45 4360202 Switch, Toggle 1
3790012 O-Ring 1

2-22




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-7. Extension Cylinder Assembly (Traversing Plattorm).

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
2—7 1681591 EXTENSION CYLINDER ASSEMBLY (TRAVERSING Ref. B
PLATFORM)
—1 1681594 Barrel 1
—2 3300184 Locknut, Special 1
—3 3900141 Setscrew 1/4"-20NC x 3/8" 2
0100011 Loctite #242 AR
—4 3480123 Piston 1
—5 Kit Ring, Wear 1
—8 Kit Seal, Piston 1
—7 Kit O-Ring, Piston 1
—8 4562720 Tube, Spacer 1
—9 1681402 Head 1
—10 Kit O-Ring 1
—11 Kit Seal, Rod 1
—12 Kit Wiper, Rod 1
—13 1681593 Rod Assembly 1
—14 2200202 Plug, Pipe 4
0100020 Pipe, Sealant AR
2901121 Seal Kit (Includes Items 5,6,7,10,11 and 12) 1

2-23



SECTION 2 — ILLUSTRATED PARTS LIST

(s43991H100
1NOHLIM)
1311no

(s43®LIHLNO

HLIM)
1311n0

Figure 2-8. Valve Assembly - FPS (Traversing Platform).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO, | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—8 4640375 VALVE ASSEMBLY - FPS (TRAVERSING PLATFORM Ref. C
WITHOUT LEVELING JACKS)
4640516 VALVE ASSEMBLY - FPS (TRAVERSING PLATFORM Ref. —
WITH LEVELING JACKS)
—1 7000585 Nut 6
—2 7000586 Washer 2
—3 7006043 Rod, Tie 3
—4 7006039 Bracket, Mounting 2
—5 7000600 Section, Valve - Outlet (Without Leveling Jacks) 1
7006042 Section, Valve - Qutlet (With Leveling Jacks) 1
—6 Kit O-Ring 5
—7 7006041 Section, Valve - Complete 1
—8 Spool (Not Sold Separately) 1
—9 7006037 Retainer, Spring 2
—10 7006036 Spring 2
-1 7006034 Tube Assembly 2
—12 Kit O-Ring 2
—13 Kit O-Ring 2
—14 4640049 Coil, Solenoid 2
—15 . Nameplate (Not Sold Separately) 2
—16 7006033 Nut 2
—17 Kit O-Ring 2
—18 Kit O-Ring 5
—19 7006040 Section, Valve - Inlet 1
—20 7006053 Relief, Inlet 1
7000549 Seal Kit - Single Section (Includes tems 12,13,17 and 18.) 1
7006047 Seal Kit - Standard Outlet (Includes ltem 6.) (4640375 1
Valve)
2900657 Seal Kit - Outlet With Power Beyond (4640516 Valve) 1
7000550 Seal Kit - Inlet Relief 1

2-25




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-9. Platform Control Box Installation.



SECTION 2 — ILLUSTRATED PARTS LIST

INOERES | PART NUMBER . [TEMS & DESCRIPTION ary. | Rev.
2—9 0250642 PLATFORM CONTROL BOX INSTALLATION Ref. —_
(80" WHEELBASE/FORD MACHINES)
0250048 PLATFORM CONTROL BOX INSTALLATION Ref. A
(80" WHEELBASE/DEUTZ AND KOHLER MACHINES)
0250920 PLATFORM CONTROL BOX INSTALLATION Ref. —_
(80" WHEELBASE/ELECTRIC MACHINES)
0251033 PLATFORM CONTROL BOX INSTALLATION Ref. —_
(FACTORY MUTUAL ELECTRIC MACHINES)
0251145 PLATFORM CONTROL BOX INSTALLATION Ref. A
(89" WHEELBASE/2WD MACHINES)
0251629 PLATFORM CONTROL BOX INSTALLATION (89" Ref. —
WHEELBASE/4WD MACHINES)
0251863 PLATFORM CONTROL BOX INSTALLATION (89" Ref. —_
WHEELBASE/ELECTRIC MACHINES)
0250349 Control Box Assembly (80" Wheelbase/Ford Machines) 1 B
0250047 Control Box Assembly (80" Wheelbase/Deutz and Kohler 1 D
Machines)
0250917 Control Box Assembly (80" Wheelbase/Electric Machines) 1 —_—
0251032 Control Box Assembly (Factory Mutual Electric Machines) 1 A
0251133 Control Box Assembly (89" Wheelbase/2WD Machines) 1 A
0251628 Control Box Assembly (89" Wheelbase/4WD Machines) 1 B
0251812 Control Box Assembly (89" Wheelbase/Electric Machines) 1 —
(Attaching Parts)
-1 0641406 Bolt 1/4"-20NC x 2/4" 3
—2 4751400 Flatwasher 1/4" 6
-3 4761400 Lockwasher 1/4" 3
—4 3311401 Nut 1/4"-20NC 3
—5 3532969 Box 1
—6 4564494 Tube, Mounting 1
(Attaching Parts)
—7 0641408 Bolt 1/4"-20NC x 1" 3
~—~8 4751400 Flatwasher 1/4" 6
—9 4761400 Lockwasher 1/4" 3
—10 3311401 Nut 1/4"-20NC 6
—11 4843363 Lid (All 80" Wheelbase Machines and All Electric 1
Machines) h
4843695 Lid (89" Wheelbase Gas and Diesel Machines) 1
(Attaching Parts) .
—i2 0750806 Screw #8 x 3/4" 4
—13 4740120 Washer, Nylon 4
—~14 3300177 Nut, Tinnerman 4
4420008 Tape, Insulation (Factory Mutual Electric Machines) 4ns12m
—15 1600115 Controller 1
(Attaching Parts)
—16 3910808 Screw, Round Head #8-32 x 1 1/2" 2
—17 4360199 Switch, Toggle - SPST (Optional 4 Whee! Drive 1
Posi-Traction) (80" Wheelbase Gas and Diesel)
4360203 Switch, Toggle - DPST (4Wheel Drive) (89" Wheelbasse/ 1
4WD Machines) '
4060229 Shield, Switch 1
3790012 O-Ring 1
3520028 Plug, Hole (Electric Machines) 1

2-27




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy.
2—9 PLATFORM CONTROL BOX INSTALLATIONS Ref.
(CONTINUED)
—18 4360199 Switch, Toggle - SPST (Pump) 1
3790012 O-Ring 1
4060229 Shield 1
—19 4360199 Switch, Toggle - SPST (Drive) 1
3790012 O-Ring 1
4060229 - Shield 1
—20 4360199 Switch, Toggle - SPST (Engine) (All Gas and Diesels) 1
3790012 O-Ring 1
4060229 Shield 1
3520028 Plug, Hole (Electric) 1
—21 4360274 Switch, Push Button - SPST/MC (Start) 1
3520026 Plug, Hole (Electric) 1
—22 4360274 Switch, Push Button - SPST/MC (Choke) (80" 1
Wheelbase Deutz and Kohler Only)
3520026 Plug, Hole (80" Wheel Base Ford and Ali Electric 1
Machines)
—23 4360274 Breaker, Push Button - SPST/MC (Horn) 1
—24 1701256 Decal - Platform Controls (All 80" Wheelbase Machines 1
and All Electric Machines)
1701381 Decal - Platform Controls (89" Wheelbase Gas and 1
Diesel Machines)
—25 4360260 Switch, Toggle - DPDT/MC Center Off (Lift) 1
3790012 O-Ring 1
4060229 Shield 1
3251860 Nametag - Lift 1
—26 4360199 Switch, Toggle - SPST (Power On) 1
4360141 Guard, Switch 1
3790012 O-Ring 1
4060229 Shield 1
3251877 . Nametag - Power On 1
—27 3740049 Relay (All Except 89" Wheelbase/4WD Machines) 1
3740049 Reiay (89" Wheelbase/4WD Machines Only) 2
(Attaching Parts)
3311401 Nut 1/4"-20NC 1
4761400 Lockwasher 1/4" 1
—28 4460071 Connector 1
0960238 Bushing 1
3300048 Locknut, Electrical 1
—29 2400021 Fuseholder, Panel (Factory Mutual Electric Machines 1
Only)
3251967 Nameplate - 1.5 Amp 1
3251968 Nameplate - 5 Amp 1
1880003 Label, Replacement - 1.5 Amp 1
1880002 Label, Replacement - 5 Amp 1
--30 1060145 Cable, Electrical - 16/19 (CM25RT) 51116.5m
1060145 Cable, Electrical - 16/19 (CM33RT) 65n/19.8m
1060145 Cable, Electrical - 16/19 (CM40RT) 7ons21.3m
0250405 TILT INDICATOR LIGHT AND ALARM INSTALLATION Ref.
—31 2920015 Light - Tilt 1
—32 1701137 Decal 1
--33 0140019 Alarm, Sonalert - 1

2-28




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNo. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—9 PLATFORM CONTROL BOX INSTALLATIONS Ref.
(CONTINUED)
0250410 110V RECEPTACLE INSTALLATION (GAS AND Ref.
DIESEL MACHINES OPTION)
0250721 110V RECEPTACLE INSTALLATION (ELECTRIC Ref.
MACHINES OPTION)
—34 4060092 Shield 1
4460190 Receptacle (Gas and Diesel Machines) 1
4460347 Receptacle (Electric Machines) 1
—35 0860038 Box, Switch 1
{Attaching Parts)
—36 0641406 Bolt 1/4™-20NC x 3/4" 2
—37 4761400 Lockwasher 1/4" 2
-—38 3311401 Nut 1/4"-20NC 2
—39 4460049 Connector 1
0960407 Bushing, Reducer 1
—40 1060308 Cable, Electrical - 12/3 (CM25RT) 511/165m
1060308 Cable, Electrical - 12/3 (CM33RT) eon/183m
1060308 - Cable, Electrical - 12/3 (CM40RT) oM.21.3m
1700598 Decal, Wire Marker - Ground 2
1700599 Decal, Wire Marker - Neutral 2
—41 4460138 Plug, Twist Lock - Male 1
4460205 Plug, Twist lock - Male (With Detachable Control 2
Box Option - Not Shown)
4460134 Receptacle, Twist Lock - Female (With Detachable 1
Control Box Option - Not Shown)
0250762 DETACHABLE PLATFORM CONTROL BOX Ref. —
INSTALLATION (OPTION)
—42 4460360 Hood Cover T & B (Detachable Control Box Option) 1
4460362 Plug, Male 1
—43 4460359 Base, Mounting (Detachable Control Box Option) 1
4460361 Plug, Female 1
{(Attaching Parts)
—44 3910808 Screw #8-32NC x 1/2" 4
—45 4760800 Lockwasher #8 4
—46 3310801 Nut #8-32NC 4
—47 4460051 Connector (Detachable Control Box Option) 1
0251319 BATTERY CAPACITY INDICATOR GAUGE Ref. —_
INSTALLATION (ELECTRIC MACHINES OPTION)
—48 2420075 Gauge, Battery Capacity Indicator 1

Ped

2-29




SECTION 2 — ILLUSTRATED PARTS LIST

ad

Figure 2-10. Ground Controf Box Installations.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &.

INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—10 GROUND CONTROL BOX INSTALLATION Ref.
0250307 GROUND CONTROL BOX INSTALLATION Ref. —
- (80" WHEELBASE/FORD MACHINES}
0250306 GROUND CONTROL BOX INSTALLATION Ref. —_
(80" WHEELBASE/KOHLER MACHINES)
0250308 GROUND CONTROL BOX INSTALLATION Ref. —
(80" WHEELBASE/DEUTZ MACHINES)
0250843 GROUND CONTROL BOX INSTALLATION Ref. —
(80" WHEELBASE/ELECTRIC MACHINES) :
0250845 GROUND CONTROL BOX INSTALLATION Ref. —
(FACTORY MUTUAL ELECTRIC MACHINES)
0251135 GROUND CONTROL BOX INSTALLATION (89" Ref. —_
WHEELBASE/2WD FORD MACHINES)
0251585 GROUND CONTROL BOX INSTALLATION (89" Ref. —
WHEELBASE/4AWD FORD MACHINES)
0251136 GROUND CONTROL BOX INSTALLATION (89" Ref. —
WHEELBASE/2WD DEUTZ MACHINES)
0251586 GROUND CONTROL BOX INSTALLATION (89" Ref. —
. WHEELBASE/4AWD DEUTZ MACHINES)
0251856 GROUND CONTROL BOX INSTALLATION (89" Ref. —
WHEELBASE/ELECTRIC MACHINES)
0860620 Ground Control Box Assembly (80" Wheelbase/Ford 1 E
Machines)
0860599 Ground Control Box Assembly (80" Wheelbase/Kohler 1 D
. Machines)
0860621 Ground Contro! Box Assembly (80" Wheelbase/Deutz 1 D
Machines)
0860650 Ground Control Box Assembly (80" Wheelbase/Electric 1 —_
Machines)
0860651 Ground Control Box Assembly (Factory Mutual Electric 1 A
Machines)
0860674 Ground Control Box Assembly (89" Wheelbase/2WD 1 B
Ford Machines)
0860707 Ground Control Box Assembly (89" Wheelbase/4WD 1 C
Ford Machines)
0860675 Ground Control Box Assembly (89" Wheelbase/2WD 1 B
Deutz Machines) -
0860708 Ground Control Box Assembly (89" Wheelbase/4WD 1 C
Deutz Machines)
0860722 Ground Control Box Assembly (89" Wheelbase/Electric 1 —
Machines)
(Attaching Parts)
—1 0641408 Bolt 1/4™-20NC x 1* 2
—2 4751400 Flatwasher 1/4" 4
—3 4761400 Lockwasher 1/4" 2
—4 3311401 Nut 1/4"-20NC 2
-5 4843375 Box, Control (All Except 89" Wheelbase Electric 1
Machines)
4843902 Box, Control (89" Wheelbase Electric Machines) 1
—6 3251985 Lid (Ford, Deutz and 80" Wheelbase Electric) 1
3251915 Lid (Kohler) 1
3252114 Lid (89" Wheelbase Electric Machines) 1
(Attaching Parts)

2-31




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION Qry.
2—10 GROUND CONTROL BOX INSTALLATIONS (CONTINUED) | Ref.
—7 0750806 Screw #8 x 3/4" 2
—8 4740120 Washer, Nylon 2
—9 3300177 Nut, Tinnerman 2

4420037 Strip, Rubber (Not Shown) 36 1/4"
—10 2600161 Hinge 1
(Attaching Parts)
—11 3911008 : Screw #10-24NC x 1/2" 7
4740120 Washer, Nylon (Not Shown) 3
—12 4761000 Lockwasher #10 4
—13 4751000 Flatwasher #10 4
—14 3311001 Nut #10-24NC 7
—15 - 4360003 Switch, Key (All Except 89" Wheelbase Electric 1
. Machines)
4360284 Switch, Key (89" Wheelbase Electric Machines) 1
4360267 Switch, Block (89" Wheelbase Electric Machines) 1
4360281 Switch, Block (89" Wheelbase Electric Machines) 3
—16 4360201 : Switch, Toggle - DPDT Center Off (Ford and 1
Kohler with Dual Fuel)
3790012 O-Ring 1
3520028 Plug, Hole (Without Dual Fuel) 1
—17 4360073 Switch, Toggle - DPDT Center Off (Select) 1
3790012 O-Ring 1
-—18 4360199 Switch, Toggle - SPST (Ignition/Emergency Stop) 1
(Gas and Diesel)
3790012 O-Ring 1
3520028 Plug, Hole (Electric Machines) 1
—19 4360274 Switch, Push Button - SPST M/C (Start) (Gas and 1
Diesel)
3520026 Plug, Hole (Electric Machines) 1
—20 4360274 Switch, Push Button - SPST M/C (Choke - Kohler) 1
3520026 Plug, Hole (Ford, Deutz and Electric Machines) 1
—21 4360198 Switch, Toggle - SPDT M/C Center Off (Lift) 1
3790012 O-Ring 1
—22 3520028 Plug, Hole (Standard) 1
4360202 ‘Switch, Toggle - DPDT M/C Center Off (Traverse) 1
(Use with Optional Traversing Platform)
3790012 O-Ring : 1
~—23 4360212 Breaker, Circuit - 3 Amp (Deutz and Factory 1
Mutuai Electric)
3520026 Piug, Hole (Ford, Kohler and Electric) 1
—24 2420019 Gauge, Water Temperature (Ford) 1
2420126 Sender, Water Temperature (Ford) 1
2420125 Gage, Oil Temperature (Deutz - Optional) 1
3520070 Plug, Hole (Deutz, Kohler and Electric) 1
—25 2420035 Gauge, Oil Pressure (Ford) 1
2420111 Gauge, Oil Pressure (Deutz) 1
2420110 Sender, Oil Pressure (Deutz Only) 1
3520070 Plug, Hole (Kohler and Electric) 1
—26 2420009 Hourmeter 1
—27 2420091 Voltmeter (Ford, Kohler and Deutz) 1
3520070 Plug, Hole (Electric) 1
—28 3740049 Relay - SPST (2WD) 11
3740049 Relay - SPST (4WD) 13
3740049 Relay - SPST (Electric) 6
(Attaching Parts)

2-32




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
2—10 GROUND CONTHROL BOX INSTALLATION (CONTINUED) Ref.
—29 3311401 Nut 1/4"-20NC 1
—30 4761400 Lockwasher 1/4" 1
1701342 Decal, Relay Function (All 80" Wheelbase Machines 1
and 89" Wheelbase 2WD Machines)
1701498 Decal, Relay Function (89" Wheelbase 4WD 1
Machines)
1701497 Decal, Relay Fucntion (89" Wheelbase Electric 1
: Machines)
—31 4360232 - Breaker, Circuit - 15 Amp (Gas and Diessel) 2
4360232 Breaker, Circuit - 15 Amp (Electric) 5
(Attaching Parts)
—32 3311001 Nut #10-24NC 2
—33 4751000 Flatwasher #10 2
4761000 lLockwasher #10 2
—34 4360216 Breaker, Circuit - 30 Amp (Gas and Diesel Only) 1
(Attaching Parts)’
—35 3311001 Nut #10-24NC 1
—36 4751000 Flatwasher #10 1
4761000 Lockwasher #10 1
—37 3640621 Rail 1
(Attaching Parts)
—38 3310601 Nut #6-32NC 2
—39 4770600 Starwasher #6 2
—40 4460299 Stop, Terminal 2
—41 4460300 Barrier, Terminal 1
—42 4460298 Block, Terminal (Gas and Diesel) 21
4460298 Block, Terminal (Electric) 20
—43 4460301 Strip, Terminal Marker 1
—44 4460309 Bar, Buss - 3 Position (All except 89" Wheelbase 1
Electric Machines)
4460308 Bar, Buss - 2 Position (89" Wheelbase Electric 3
Machines)
(Attaching Parts)
. 4460305 Screw 3
4460306 Washer 3
4460307 Sleeve 3
—45 4460051 Connector 3
0960238 Bushing 3
3300048 Locknut, Conduit 3
—46 4460071 Connector (1/2") 1
4460051 Connector (3/4") 1
0960238 Bushing 1
3300048 Locknut, Conduit 1

2-33




SECTION 2 — ILLUSTRATED PARTS LIST

FORWARD

DESIGN A

mi

.

S
1__'

DESIGN B

Figure 2-11. Manual Descent/Emergency Lowering Installation (Optional).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—11 MANUAL DESCENT/EMERGENCY LOWERING Ref.
INSTALLATIONS (OPTIONAL)
0251181 MANUAL LOWERING INSTALLATION (DESIGN A - Ref. —_
PRIOR TO MARCH 1991)
—1 4640128 Valve, Flow Control 1
—2 4843702 Tool, Operating (Shown in Stowed Position) 1
-3 1380135 Clip, Gripper 1
—4 3252024 Decal - Lowering Operation 1
0251791 MANUAL LOWERING INSTALLATION (DESIGN B - Ref. A
MARCH 1991 TO PRESENT)
—5 4640699 Valve, Pull 1
(Attaching Parts) :
—6 0641416 Bolt 1/4"-20NC x 2" 2
—7 4751400 Flatwasher 1/4" 2
—8 4761400 Lockwasher 1/4" 2
—9 3311401 Nut 1/4"-20NC 2
2900503 Seal Kit 1
—10 3311402 Nut, Jam 1/4"-20NC 1
—11 0080190 Adapter 1
—12 3911008 Screw, Round Head #10-24NC x 1/2" 1
—13 0901767 Bracket, Cable 1
—14 3321402 Nut, Jam 1/4"-28NF 2
—15 4751400 Flatwasher 1/4". 2
—16 1060377 Cable 1
-—17 4240018 Strap, Tie 1
—18 3760170 Ring 1
—19 3841127 Rod 1
—20 1701437 Decal - Lowering Operation 1

2-35




SECTION 2 — ILLUSTRATED PARTS LIST

NOTE: LOCATION OF VALVES MAY VARY.

2-36
* Figure 2-12. Control Valves and Alarms Installation.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

PART NUMBER

INDEX NO. ITEMS & DESCRIPTION Qry. REV.
2—12 CONTROL VALVES AND ALARMS INSTALLATION Ref.
0250244 CONTROL VALVES INSTALLATION (FORD AND Ref. F
DEUTZ) (2WD WITH 80" WHEELBASE)
0250803 CONTROL VALVES INSTALLATION (FORD AND Ref. E
DEUTZ) (2WD WITH 89" WHEELBASE)
0250402 CONTROL VALVES INSTALLATION (FORD AND Ref. F
‘ DEUTZ) (4WD WITH 80" WHEELBASE)
0251009 CONTROL VALVES INSTALLATION (FORD AND Ref. D
DEUTZ) (4WD WITH 89" WHEELBASE)
0239981 CONTROL VALVES INSTALLATION (KOHLER) Ref. A
0250655 CONTROL VALVES INSTALLATION (ELECTRIC) Ref. C
(WITH 80° WHEEL BASE)
0251851 CONTROL VALVES INSTALLATION (ELECTRIC) Ref. Cc
(WITH 89" WHEELBASE)
—1 4640597 Valve Assembly - 2 Stack Racine (See Figure 2-14 1
for Breakdown)
(Attaching Parts)
—2 3311601 Nut 3/8"-16NC 4
—3 4761600 Lockwasher 3/8" 4
—4 4751600 - Fiatwasher 3/8" 4
-5 4640399 Valve Assembly - 2 Stack Racine (See Figure 2-13 1
for Breakdown)
(Attaching Parts)
—6 3311601 Nut 3/8"-16NC 4
-7 4761600 Lockwasher 3/8" 4
—8 4751600 Flatwasher 3/8" 4
—9 2120109 Filter Assembly 1
(Attaching Parts)
—10 0641506 Bolt 5/16"-18NC x 3/4" 4
—11 4761500 Lockwasher 5/16" 4
-—12 2120110 Element 1
—13 4640533 Valve, Sequence 1
(Attaching Parts)
—14 0641416 Bolt 1/4"-20NC x 2" (80" Wheelbase Machines Only) 2
—15 4751400 Flatwasher 1/4" (80" Wheelbase Machines Only) 2
~16 4761400 Lockwasher 1/4" (80" Wheelbase Machines Only) 2
—17 3311401 Nut 1/4™-20NC (80" Wheelbase Machines Only) 2
7010529 Cartridge 2
2900698 Seal Kit 1
—18 4640598 Valve Assembly - Modular Control (See Figure 2-15 1
for Breakdown)
(Attaching Parts)
~19 0641620 Bolt 3/8™-16NC x 2 1/2" (80" Wheelbase Machines Only) 3
—20 4751600 Flatwasher 3/8" (80" Wheelbase Machines Only) 3
—21 4761600 Lockwasher 3/8" (80" Wheelbase Machines Only) 3
—22 3311601 Nut 3/8™-16NC (80" Wheelbase Machines Only) 3
—23 4640385 Valve Assembly - 3 Stack Racine (4WD 89" Wheelbase 1
and all 80" Wheelbase Machines) (See Figure 2-16
for Breakdown)
(Attaching Parts)
—24 0641608 Bolt 3/8"-16NC x 1" 4
—25 4751600 Flatwasher 3/8" 4
—26 4761600 Lockwasher 3/8" 4
-27 3311601 Nut 3/8"-16NC 4

2-37




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
2—12 CONTROL VALVES AND ALARMS INSTALLATION Ref.
(CONTINUED)
-—28 4640260 Valve, Flow Divider (4WD with 89" Wheelbase/All 1
’ 2WD and Electric Machines)
4640545 Valve, Flow Divider (4WD with 80" Wheelbase 1
Machines Only)
7009738 Cartridge (4640545 Valve) 1
7009739 Seal Kit (4640545 Valve) 1
2200235 Plug, Pipe (89" Wheelbase Machines) 1
—29 2220594 Fitting, Straight 1
—30 2220435 Fitting, Straight (80" Wheelbase 1
2220451 - Fitting, Straight (89" Wheelbass) 1
—31 4640529 Valve, Counterbalance 1
(Attaching Parts)
—32 0641620 Boit 3/8"-16NC x 2 1/2" 2
—33 4751600 Flatwasher 3/8" 2
~—34 4761600 Lockwasher 3/8" 2
~35 3311601 Nut 3/8"-16NC 2
7004292 Cartridge 1
7004293 Seal Kit 1
—36 4640588 Valve, Flow Divider (4WD Only) 2
(Attaching Parts)
—37 0641536 Bolt 5/16"-18NC x 4 1/2" 2
—38 4751500 Flatwasher 5/16" 2
—39 3311501 Nut5/16"-18NC 2
3010099 Link (Not Shown) 2
7010510 Cartridge 1
7009739 Seal Kit 1
—40 4640540 Valve, Modular (4WD Only) 2
(Attaching Parts)
~41 3311401 Nut 1/4"-20NC 2
—42 3311501 Nut 5/16"™-18NC (Used as a Spacer) 2
—43 4761401 Lockwasher 1/4" 2
—44 4711401 Flatwasher 1/4" Narrow 2
4300036 Stud (Welded on Part) 2
7010528 Cartridge 1
7009745 Coil 1
2900503 Seal Kit 1
-—45 4640632 Valve, Pressure Reducing (89" Wheelbase 1
Machines Only)
(Attaching Parts)
-—46 3311401 Nut 1/4"-20NC 2
—47 4761400 Lockwasher 1/4" 2
~—48 4751400 Flatwasher 1/4" 2
4640523 Cartridge . 1
2900698 Seal Kit
—49 4640123 Valve, Solenoid (89" Wheelbase Machines Only) 1
(Attaching Parts)
~—50 3311401 Nut 1/4"-20NC 2

2-38




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE & '
INDEX NO. PART NUMBER ' ITEMS & DESCRIPTION QTy. REV.
2—12 CONTROL VALVES AND ALARMS INSTALLATION Ref.
(CONTINUED)
—51 4761400 Lockwasher 1/4" 2
—52 4751400 Flatwasher 1/4" 2
7004368 Coil (Hydraforce Version) 1
7000558 Coil (FPS Version) 1
—53 0140028 Horn (Console Box Operated) 1
(Electric Machines Only)
. (Attaching Parts)
—54 3311401 Nut 1/4"-20NC 1
4761400 - Lockwasher 1/4" 1
4751400 Flatwasher 1/4" 1
4300031 Stud (Welded on Part) 1
—55 3740067 Relay (80" Wheelbase Electric Machines Only) 1
(Attaching Parts)
3311401 Nut 1/4"-20NC 2
4761400 . Lockwasher 1/4" 2
4751400 Flatwasher 1/4" 2
4300031 Stud (Welded on Part) 2
3534062 Plate, Cover - Valve (80" Wheelbase Machines) 1
(Located at Rear Center - Not Shown)
3534228 Plate, Cover - Valve (89" Wheelbase Machines) 1
(Located at Rear Center - Not Shown)
—56 0901618 Bracket, Valve Mounting (80" Wheelbase Machines) 1
(Welded On Part)
0901684 Bracket, Valve Mounting (89" Wheelbase Machines) 1
(Welded On Part)
(Attaching Parts)
0641610 Bolt 3/8"-16NC x 1 1/4" (89" Wheelbase Machines Only) 2
4751600 Flatwasher 3/8" (89" Wheelbase Machines Only) 2
4761600 Lockwasher 3/8" (89" Wheelbase Machines Only) 2
3311601 Nut 3/8°-16NC (89" Wheelbase Machines Only) 2
0250405 TILT INDICATOR INSTALLATION Ref. A
—57 4360171 Sensor, Level 1
(Attaching Parts)
—58 0641406 Bolt 1/4"-20NC x 3/4" 3
4761400 Lockwasher 1/4" 3
3311401 Nut 1/4"-20NC 3
0250408 MOTION ALARM INSTALLATION (GAS AND DIESEL) Ref. C
0250407 DESCENT ALARM INSTALLATION (GAS AND DIESEL) Ref. B
0250406 TRAVEL ALARM INSTALLATION (GAS AND DIESEL) Ref. (o]
—59 0140024 Alarm, Horn 1
(Attaching Parts)
—60 3311501 Nut 5/16"-18NC 2
4761500 Lockwasher 5/16" 2
4751500 Flatwasher 5/16" 2
4300038 Stud (Welded on Parts) 2

2-39




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—12 CONTROL VALVES AND ALARMS INSTALLATION Ref.
(CONTINUED)
0250719 'MOTION ALARM INSTALLATION (ELECTRIC) Ref. A
0250718 DESCENT ALARM INSTALLATION (ELECTRIC) Ref. A
0250717 TRAVEL ALARM INSTALLATION (ELECTRIC) Ref. A
—61 0140026 Alarm, Horn 1
—62 0860617 Box Assembly 1
: (Attaching Parts)
—63 3941406 Screw, Self-Tapping 1/4" x 3/4" 2
—64 4460049 Connector, Strain Relief 1
3300047 Nut, Conduit |
0250152 CONTROL VALVES INSTALLATION (LEVELING Ref. —_
JACK OPTION)
—65 4640352 Valve Assembly - 4 Stack F.P.S. (See Figure 2-17 for 1
: Breakdown)
(Attaching Parts)
—66 0641608 Bolt 3/8™-16NC x 1" 2
—67 4751600 Flatwasher 3/8" 2
—68 4761600 Lockwasher 3/8" 2
-—69 3311601 Nut 3/8"-16NC 2

2-40




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-13. Control Valvé Assembly - Racine 2 Stack.

FIGURE &
INDEX No. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—13 4640399 CONTROL VALVE ASSEMBLY - RACINE 2 STACK Ref. B
—1 » 7004894 Section Assembly - Complete (Drive) 1
7003827 Spool 1
7003825 Washer, Hat 2
7002348 Spring 2
~2 7004896 Guide Tube Assembly 2
—3 7000418 Coil - 12vDC 2
—4 7004895 Section Assembly - Complete (Lift) 1
—5 7000418 Coil - 12VDC 1
7002347 O-Ring, Square (Small) (Located Between Sections) 1
7000448 O-Ring, Square (Large) (Located Between Sections) 1
7004893 Stacking Kit (Includes Brackets and Assembly Hardware) 1

Updated 8/91

2-41




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-14. Valve Assembly - Racine 2 Stack,



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.

214 4640597 VALVE ASSEMBLY - RACINE 2 STACK Ref. A
—1 7002254 inlet Relief Section Assembly 1
-2 7000447 Cartridge 1
-3 7000466 Valve Section - Complete 1
—4 7000468 Relief Valve Block Assembly (No Longer Field 1

Serviceable)
~—5 7002274 Washer 2
—6 7002273 Spring 2
-7 Solenoid Assembly 2
—8 7004821 Guide Tube Assembly 1
—9 7003830 Female Cone/O-Ring Assembly 1
-—10 7002346 Pin, Push 1
-1 7002344 Plunger 1
—12 7000470 Tube, Guide 1
—13 7003829 Actuator Pin/Quad Ring Assembly 1
—14 7003831 Pin Guide/O-Ring Assembly 1
-—15 7002333 Sleeve, Inner Flux 1
—16 7002334 Spring 1
—17 7002336 Sleeve, Outer Flux 1
~—18 7000418 Caoil 1
—19 7002335 Case, Solenoid 1
—20 7002338 Plate, End 1
-21 7002339 Screw 4
—22 7003860 Valve Section - Complete 1
(Refer to ltems 5-21 for Serviced Parts)
7000414 Seal Kit - Working Section 2
7000413 Seal Kit - inlet Relief 1
7002265 Mounting Hardware Kit 1
Updated 11/91

2-43




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-15. Valve Assembly - Modular Controls.

FIGURE &

INDEXNo. | PARTNUMBER ITEMS & DESCRIPTION QryY. | REV.
2—15 4640598 MODULAR CONTROL VALVE ASSEMBLY Ref. A
-1 7010511 Cartridge, Pressure Sensing 1
—2 7010512 Cartridge, Relief 1
—3 7010513 Cartridge, Modulating Orifice Spool 1
—4 7010514 Cartridge, Electric/Hydraulic Relief 1
7009742 Coil - 12VDC 1
7010516 Nut 1
-5 7010515 Orifice 1
—6 7004232 Plug 1
2800735 Seal Kit (Item 1) 1
2900503 Seal Kit (items 2 and 4) 2
2900736 Seal Kit (item 3) 1

2-44



SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-16. Valve Assembly - Racine 3 Stack.

FIGURE &
INDEXNo. | PART NUMBER ITEMS & DESCRIPTION QryY. | REV.
2—16 4640385 VALVE ASSEMBLY - RACINE 3 STACK Ref. —_
—1 7003844 Valve Section 1
—2 7003843 Valve Section 1
-3 7003842 Valve Section 1
—4 7000417 Coil 3
—5 7002310 O-Ring 4




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-17. Valve Assembly - FPS 4 Stack.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. PART NUMBER ITEMS & DESCRIPTION QrTy. REV.
217 4640352 VALVE ASSEMBLY - FPS 4 STACK Ref. C
—1 7000585 Nut 6
-2 7000586 Washer 2
—3 7006002 Rod, Tie 3
—4 7006039 Bracket, Mounting 2
—5 7006056 Section, Vaive - Outlet 1
—6 7000589 O-Ring 5
~7 7006041 Section, Valve - Complete 4
—8 Spool (Not Sold Separately) 1
—9 7006037 Retainer, Spring 2
—10 7006036 Spring 2
—11 7006034 Tube Assembly 2
—12 7006048 O-Ring 2
—13 7006035 O-Ring 2
—14 4640049 Coil, Solenoid 2
—15 Nameplate (Not Sold Separately) 2
—16 7006033 Nut 2
-—17 7000596 O-Ring 2
—18 7006056 Section, Valve - Inlet 1
—19 7006053 Cartridge, Relief 1
—20 Not Used
—21 7000588 O-Ring 20
7000549 Seal Kit - Single Section (Includes ltems 12,13,17 and 21) 5
7006062 Seal Kit - Standard Outlet (Includes item 6) 1

Updated 8/91

2-47




SECTION 2 — ILLUSTRATED PARTS LIST

64
—es
| 62

; 124 123 ‘[

SUPPLIED

WITH
ENGINE 129

ENGINE TO
GROUND

SUPPLIED
WITH

RADIATOR

Figure 2-18. Ford Engine Installation - VSG-411.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE & :
INDEX No. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—18 0250189 FORD ENGINE INSTALLATION - VSG-411 Ref. E
(80" WHEELBASE)
0250955 FORD ENGINE INSTALLATION - VSG-411 Ref. D
(89" WHEELBASE)
—1 2000109 Engine - Ford VSG-411 1
(Attaching Parts)

—2 0701014 Bolt 10MM x 30MM (Front) 5

—3 4831000 " Lockwasher 10MM (Front) 5

—4 0641727 Bolt 7/16"™-14NC x 3 3/8" (Rear) 2

—5 4751700 Flatwasher 7/16" (Rear) 4

—6 4740273 Flatwasher, Special (Rear) 2

—7 3311705 Locknut 7/16"-14NC (Rear) 2

—8 3533291 Plate, Engine Mount (Front - Top) 1

(Attaching Parts)

—9 0641812 Bolt 1/2"-13NC x 1 1/2" 1
—10 4761800 Lockwasher 1/2" 1
—11 3311801 Nut 1/2"-13NC 1
—12 4843497 Bracket, Engine Mount (Front - Bottom) 2

(Attaching Parts)
—13 0641826 Bolt 1/2"-13NC x 3 1/4" 1
—14 4751800 Flatwasher 1/2" 1
—15 4740274 Flatwasher, Special 1
—16 3311805 Locknut 1/2"-13NC 1
—17 3200201 Mount, Motor (Front) 1
—18 3200202 Mount, Motor (Rear) 2
(Attaching Parts)
—19 0641608 Bolt 3/8™-16NC x 1" 1
—20 4761600 Lockwasher 3/8" 1
—21 3311601 Nut 3/8"-16NC 1
0239972 Coupling Installation - Love Joy (Design A) 1 —
0250595 Coupling Installation - Hayes (Design B) 1 —_
—22 1660176 Coupling, Love Joy (Design A) 1
(Attaching Parts)
—23 0641510 Bolt 5/16™18NC x 1 1/4" 6
4761500 Lockwasher 5/16" 6
—24 1660182 Coupling, Hayes (Design B) 1
(Attaching Parts)
—25 0641507 Bolt 5/16™18NC x 7/8" 6
4761500 Lockwasher 5/16" 6
3020021 Grease AR
—26 0080169 Plate, Adapter 1
(Attaching Parts)
—27 0641610 Bolt 3/8"-16NC x 1 1/4" 8
4761600 Lockwasher 3/8" 8
—28 3600145 Pump Assembly (Not Field Serviceable) 1
(Attaching Parts)
-—29 0641608 Bolt 3/8"-16NC x 1" 2
-30 4761600 Lockwasher 3/8" 2
—31 4751600 Flatwasher 3/8" 2
2900660 Shaft Seal Kit 1

2-49




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNo. | PART NUMBER ITEMS & DESCRIPTION Qry. | REV.
2—18 FORD ENGINE INSTALLATION - VSG-411 Ref.
(CONTINUED)
—32 0400003 Battery 1
—33 3980003 Masonite 1
—34 0400002 Hold-Down, Battery 1
(Attaching Parts)
—35 0630370 Rod, Tie-Down 2
—36 4751600 Flatwasher 3/8" 2
—-—37 4761600 Lockwasher 3/8" 2
—38 3300029 Wingnut 3/8™-16NC 2
—39 1060046 Cable, Battery (Negative to Ground) 1
—40 1060154 Cable, Battery (Positive to Relay) 1
—41 1060080 Cable, Battery {Relay to Starter) 1
—42 1060221 Cable, Battery (Engine to Ground) 1
—43 3740059 Relay (Ford Start) (When Equipped) 1
(Attaching Parts)
—44 0641408 Bolt 1/4"-20NC x 1" 2
—45 4761400 Lockwasher 1/4" 2
—46 3311401 Nut 1/4"-20NC 2
3300220 Nut Special (Not Shown) 2
—47 1600117 Box, Control - Precision Governor 1
(Attaching Parts)
3911012 Screw, Machine #10-24NC x 3/4" 4
4751000 Flatwasher #10 4
4761000 Lockwasher #10 4
3311001 Nut #10-24NC 4
0100009 Adhesive AR
—48 0901419 Bracket, Box 2
(Attaching Parts)
4761400 Lockwasher 1/4" 2
4751400 Flatwasher 1/4" 2
—49 ESC Unit (Supplied With Engine) 1
(Attaching Parts)
—50 0901614 Bracket, Mounting (When Equipped) 1
—51 3911007 Screw, Machine #10-24NC x 7/8" 2
—52 4761000 Lockwasher #10 2
—53 3311001 Nut #10-24NC 2
—54 2500005 Actuator, Precision Governor 1
(Attaching Parts)
—55 0641410 Bolt 1/4"-20NC x 1 1/4" 4
—56 4761400 Lockwasher 1/4" 4
—57 3311401 Nut 1/4"-20NC 4
—58 3533445 Bracket, Mounting (13 7/8" Length) 1
3533882 Bracket, Mounting (15 1/8" Length) 1
—59 3960392 Gasket 1
—60 3841041 Rod, Throttle (#10 Threads) 1
3841049 Rod, Throttle (1/4" Threads) 1
0310003 Joint, Ball (Governor Attach) (#10 Threads) 1.
1660157 Joint, Ball (1/4" Threads) 2
0310004 Joint, Ball (Carburetor Attach) (#10 Threads) 1
3321002 Nut, Jam #10-32NF 2
3321402 Nut, Jam 1/4"-28NF 2




SECTION 2 — ILLUSTRATED PARTS LIST

e | PARTNUMBER ITEMS & DESCRIPTION ary. | Rev.
2—18 FORD ENGINE INSTALLATION - VSG-411 Ref.
(CONTINUED)
—61 0080092 Adapter, Carburetor 1
—62 0080175 Adapter, Air Intake 1
(Attaching Parts)
—63 3960388 Gasket 1
—64 3311405 Locknut 1/4"-20NC 1
—65 4300056 Stud 1/4"-20NC x 4 3/8" 1
—66 1320058 Clamp, Hose 1
—67 2720341 Hose, Air Intake Reducer 1
—68 4843533 Tube, Air intake 1
-—69 1320058 Clamp, Hose 3
—70 0080039 Elbow, Air intake 1
—71 1340020 Air Cleaner Assembly 1
—72 7004214 Element 1
—73 0340002 Band, Mounting - Air Cleaner 2
(Attaching Parts)
—74 0641406 Boit 1/4"-20NC x 3/4" 2
—75 4761400 Lockwasher 1/4" 2
—76 3311401 Nut 1/4"-20NC 2
—77 1120161 Cap, Air Inlet 1
—78 Radiator (Supplied with Engine) 1
(Attaching Parts) .
—79 3533664 Bracket, Mounting (Top) 1
—80 0630360 Bolt, Carriage 5/16"-18NC x 1 1/4" (Top) 1
—81 0641508 Bolt 5/16"-18NC x 1" (Top) 1
—82 4751500 Flatwasher 5/16" (Top) 2
—83 4761500 Lockwasher 5/16" (Top) 2
—84 3311501 Nut 5/16"-18NC (Top) 2
—85 3533663 Bracket, Mounting (Bottom) 2
~-86 0630403 Bolt, Carriage 7/16™-14NC x 1 1/2" (Bottom) 2
—87 4751700 Flatwasher 7/16" (Bottom) 2
—88 3311705 Locknut 7/16"-14NC (Bottom) 2
. —89 0641710 Bolt 7/16"-14NC x 1 1/4" (Bottom) 2
—90 4761700 Lockwasher 7/16" (Bottom) 2
—a1 3311701 Nut 7/16"-14NC (Bottom) 2
—92 2720264 Hose, Radiator (Top) 1
—93 Hose, Radiator (Bottom - Supplied With Engine) 1
—94 1320014 Clamp, Hose 2
—95 2420118 Sender, Temperature (Water) (Standard) 1
2420130 Sender, Temperature (Water) (With Engine Distress Switch) 1
—96 4060713 Shield, Radiator 1
(Attaching Parts)
—97 3921008 Screw #10-24NC x 1/2" 3
-—08 3740030 Relay (Start Lockout) 1
—99 4564564 Pipe, Exhaust 1
-—100 2420033 Sender, Pressure (Oll) (Standard) 1
2420131 Sender, Pressure (Oil) (With Engine Distress Switch) 1
—101 4360037 Switch, Pressure (Oil) 1
—102 2220273 Fitting, Reducer 1
—103 2180360 Fitting, Tee 1
—104 2200261 Fitting, Goupling 1
—105 2180537 Fitting, Straight 1

(3120661 - CM25/33/40RT - llilustrated Parts Manual) Updated 6/93 2-51/2-52 Blank






SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—18 FORD ENGINE INSTALLATION - VSG-411 Ref.
(CONTINUED)
—106 4060738 Shield, Exhaust (80" Wheelbase) 1
4060736 Shield, Exhaust (89" Wheelbase) 1
(Attaching Parts)
—107 3311401 Nut 1/4"-20NC 2
4761400 Lockwasher 1/4" 2
4300032 Stud (Welded on Part) 2
—108 1660181 Connector, Exhaust 1
—109 3220033 Muffler 1
—110 1320019 Clamp, Muffler 4
—111 4564449 Tailpipe (80" Wheelbase) 1
4564683 Tailpipe (89" Wheelbase) 1
—112 0901387 Hanger, Exhaust 1
(Attaching Parts)
—113 3311501 Nut 5/16"-18NC 2
—114 4751500 Flatwasher 5/16" 2
4300038 Stud (Welded on Parts) 2
-~—115 3533646 . Support, Exhaust 1
—116 0140001 Homn 1
—117 3533648 Tray, Engine Mounting 1
(Attaching Parts)
-—118 0641610 Bolt 3/8"-16NC x 1 1/4" 6
—119 4751600 Flatwasher 3/8" 12
-—120 4761600 Lockwasher 3/8" 6
~—121 3311601 Nut 3/8"-16NC » 6
0250446 * Choke Installation (1989 Models Only) Ref. —_
—122 0237568 Choke Assembly 1
2720016 : Hosse, Suction 18/3m
2180623 Fitting, Tee 1
Note: (1980 and Newer Models have Factory
Equipped Choke)
—123 2720042 Hose 150.5m
—124 1320032 Clamp 2
—125 2900397 Carburetor (Without Built-in Choke) (1989 Models Only) 1
7000892 Carburetor (With Built-in Choke) (1930 and Newer Models) 1
(Attaching Parts)
—126 3321501 Nut 5/16"-24NF 2
~—127 4300090 Stud, Carburetor 2
7000878 Rebuild Kit - Carburetor 1
—128 2720058 Hose, Fuel nstem
~129 1320022 Clamp 2
2120112 Separator/Filter (Location In-line Between In-take 1
Manifold and Distributor)
0250815 ENGINE HEATER INSTALLATION (NOT SHOWN) Ref. -
2580026 Heater Kit - Engine Coolant 1
0700820 Bolt, Metric 8M x 60MM 2
4564328 Spacer, Tube 2
Note: Hardware Used to Space Terminal Strip Away
From Engine Block)

2-53




SECTION 2 — ILLUSTRATED PARTS LIST

TO FUEL PUMP

TO WATER PUMP

TO INTAKE MANIFOLD

SUPPLIED
W/ENGINE

Figure 2-19. Dual Fuel Installation (Ford).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
2—19 0250790 DUAL FUEL INSTALLATION (FORD) Ref. A
—1 3720011 Regulator 1
(Attaching Parts)
—2 0641405 Bolt 1/4"-20NC x 5/8" 2
—3 4761400 Lockwasher 1/4" 2
—4 0901664 Bracket 1
—5 2220364 Fitting, Adapter 2
—6 2180535 Fitting, Barbed 2
-7 1320032 Clamp 4
—8 2720042 Hose 32in.
—9 2220648 Fitting, 90° 1
—10 2120077 Filterlock 1
—11 2220003 Fitting, Swivel 1
~12 2720118 Hose 1
—13 2180387 Fitting, Tank 1
—14 2220675 Fitting, 90° Barbed 1
—15 1320032 Clamp 2
—16 2720112 Hose 24in.
—17 0080167 - Adapter 1
3960388 Gasket 1
—18 2180104 Fitting, Nipple 1
-—19 2180360 Fitting, Tee 1
—20 4360188 Switch, Vacuum 1
—21 2180536 Fitting, Barbed 1
—22 Hose (Supplied With Engine) AR
—23 2180623 Fitting, Tee 1
—24 2220290 Fitting, Tee 1
—25 2180389 Fitting, Pressure Relief 1
—26 1320022 Clamp 2
—27 4640391 Valve, Gas Lock 1
—28 1320095 Clamp, Mounting 1
—29 2220805 Fitting, Barbed 2
-—30 0080092 Adapter, Carburetor 1
—31 3840979 Rod, Threaded 1
—32 Nut (Supplied With Engine) 1

2-55




SECTION 2 — |ILLUSTRATED PARTS LIST

<
]
=
<
[+ 4
w
r4
w
e
I
E
H
Q
u
o
o
o
=1
[7]

VALVE TRAY - REF.
Valve Tray - Ref.

Figure 2-20. Generator Installation - 110V (Ford).



SECTION 2 — ILLUSTRATED PARTS LIST

'FGURE &
INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—20 0250444 GENERATOR INSTALLATION - 110V (FORD) Ref. A
—1 2460011 Generator 1
(Attaching Parts)
—2 0641511 Bolt 5/16"-18NC x 1 3/8" 2
-3 0641507 Bolt 5/16"-18NC x 7/8" 1
—4 4761500 Lockwasher 5/16" 3
—5 4751500 Flatwasher 5/16" 5
—6 4340569 Support 1
(Attaching Parts)
—7 0641511 Bolt 5/16"-18NC x 1 3/8" 1
—8 4761500 Lockwasher 5/16" 1
—9 4751500 Flatwasher 5/16" 1
—10 0961247 Bushing 1
—11 0801650 Bracket, Mounting 1
(Attaching Parts)
—12 0641609 Bolt 3/8™-16NC x 1 1/8" (When Equipped) 2
—13 4761600 Lockwasher 3/8" 2
—14 3311601 Nut 3/8"-16NC 2
—15 3580134 Pulley (Attaching Hardware Supplied With Generator) 1
—16 2860012 Key, Woodruff 1
—17 0480057 V-Belt 1
—18 Box, Control (Supplied With Generator) 1
(Attaching Parts)
—19 3911004 Screw, Machine #10-24NC x 1/2" 2
—20 4761000 Lockwasher #10 2
—21 3311001 Nut #10-24NC 2
—22 0901609 Bracket, Mounting 1
: (Attaching Parts)
—23 0641507 Bolt 5/16"-18NC x 7/8" 2
—24 4761500 Lockwasher 5/16" 2
—25 4751500 Flatwasher 5/16" 2

2-57




SECTION 2 — ILLUSTRATED PARTS LIST

Shown in Phantom for Clarity

Figure 2-21. Kohler Engine Installation - 18HP.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—21 0239764 KOHLER ENGINE INSTALLATION - 18HP Ref. A
—1 2000108 Engine, Kohler - 18HP 1
(Attaching Parts)

—2 0641610 Bolt 3/8"-16NC 4

-3 4751600 Flatwasher 3/8" 4

—4 4761600 - Lockwasher 3/8" 4

—5 0140001 Horn 1

(Attaching Parts)

—6 0641406 Bolt 1/4"-20NC x 3/4" 1

—7 4761400 Lockwasher 1/4" 1

—8 3600155 Pump Assembly (See Figure 2-22 for Breakdown) 1

(Attaching Parts)

—9 0641610 Boit 3/8"-16NC x 1 1/4" 2
—10 4761600 Lockwasher 3/8" 2
—11 3220072 Muffler Assembly (Includes Gaskets and Mounting 1

. Hardware)
—12 1320020 Ciamp, Muffler 2
—13 - 4564357 Pipe, Exhaust 1
0237795 Choke and Throttle Assembly 1 E
. (Attaching Parts)
—14 0641406 Bolt 1/4"-20NC 2
—15 4761400 Lockwasher 1/4" 2
—16 3200257 Mount, Solenoid 1
—17 3740028 Solenoid, Choke and Throttle 2
(Attaching Parts)
—18 -0641406 Bolt, Hex Head 1/4"-20NC x 3/4" Long (Grade 5) 4
4761400 Lockwasher 1/4" Dia. 4
3311401 Nut, Hex 1/4"-20NC 4
4751400 Flatwasher 1/4" Dia. 4
—19 3840765 Rod 2
(Attaching Parts)
—20 3311401 Nut, Hex 1/4"-20NC 2
—21 1360061 Clevis, Yoke Throttle Solenoid 2
—22 4460302 Terminal, Cable Pivot 2
4751400 Flatwasher 3/8" ID x 3/4" OD 2
3450303 Cotter Pin 3/32" x 3/4" 2
—~23 4563626 Spacer 2
(Attaching Parts)
—24 0721014 Capscrew #10-24NC x 1 3/4" Long (Grade 5) 1
4751000 Flatwasher 3/16" ID x 1/2" OD 1
3311001 Nut, Hex #10-24NC 1
4761000 Lockwasher #10 Dia. 1
—25 3531512 Plate 2
~—26 4160022 Spring 1
(Attaching Parts)
—27 0750804 Pan Head Thread Forming Screw #8 x 1/2" Long 1

2-59




SECTION 2 — ILLUSTRATED PARTS LIST

HGURES | PaRTNUMBER ITEMS & DESCRIPTION ary.
2—21 0239764 KOHLER ENGINE INSTALLATION - 18HP (CONTINUED) Ref.
—28 0721014 Cap Screw #10-24NC x 1 3/4" Long (Grade 5) 1
4751000 Flatwasher 3/16" ID x 1/2" OD 1
3311001 Nut, Hex #10-24NC 1
4761000 Lockwasher #10 Dia. 1
—29 0721005 Cap Screw #10-24NC x 5/8" Long (Grade 5) 2
3311001 Nut, Hex #10-24NC 1
4761000 Lockwasher #10 Dia. 1
—30 3840897 Rod, Linkage 2
—31 0400003 Battery 1
-32 3980003 Seat, Battery 1
—33 0400002 Hold-Down, Battery
(Attaching Parts)
—34 0641672 Bolt 3/8™-16NC x 9" 2
—35 4751600 Flatwasher 3/8" 2
—36 3300029 Wingnut 3/8"-16NC 2
—37 1060046 - Cable, Battery (Ground) 1
(Attaching Parts)
—38 3311401 Nut 3/8"-16NC 1
—39 4761400 Lockwasher 3/8" 1
—40 1060046 Cable, Battery (Battery to Relay) 1
—41 1060221 Cable, Battery (Relay to Starter) 1
—42 3740059 Relay 1
(Attaching Parts)
~—43 0641406 Bolt 1/4"-20NC x 3/4" 2
—44 4761400 Lockwasher 1/4" 2
—45 3300220 Nut, Special 2
—46 4340572 Support, Battery 1
‘ (Attaching Parts)
-—47 0641508 Bolt 5/16"-18NC x 1" 4
—48 4761500 - Lockwasher 5/16" 4
—49 3311501 Nut 5/16"-18NC 4
—50 2460015 Alternator 1
(Attaching Parts)
—51 0700812 Bolt, Metric M8 x 25MM (Top) 1
—52 4761500 Lockwasher 5/16" (Top) 1
—53 4751500 Flatwasher 5/16" (Top) 1
~54 0641620 Bolt 3/8"-16NC x 2 1/2" 1
—58 4751600 Flatwasher 3/8" 1
—56 4761600 Lockwasher 3/8" 1
—57 3311601 Nut 3/8"-16NC 1
—58 0901571 Bracket, Alternator (Top) 1
' (Attaching Parts)
—59 0641610 Bolt 3/8"-16NC x 1 1/4" 1
—60 . 4751600 Flatwasher 3/8" 1
—61 4761600 Lockwasher 3/8" 1
—62 3311601 Nut 3/8"-16NC 1
—63 0901414 Bracket, Alternator (Bottom) 1
(Attaching Parts)

2-60




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNo. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—21 0239764 KOHLER ENGINE INSTALLATION - 18HP (CONTINUED) Ref.
—64 0641610 Bolt 3/8"-16NC x 1 1/4" 2
—85 4751600 Flatwasher 3/8" 2
—66 4761600 Lockwasher 3/8" 2
—67 3311601 Nut 3/8™-16NC 2
—68 0480057 Belt Alternator 1
—69 3580132 Pulley 1
—70 2880408 Key 1
—71 4060698 Shield 1

(Attaching Parts)

—72 0641408 Bolt 1/4"-20NC x 1" 1
—73 0641406 Bolt 1/4"-20NC x 3/4" 3
—74 4761400 Lackwasher 1/4" 4
—75 3311401 Nut 1/4"-20NC 1
—76 3300182 Clip, Nut 3

2-61







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—22 3600155 PUMP ASSEMBLY - JOHN BARNES (2 SECTION) Ref. —_—
(KOHLER MACHINES)
—1 Not Serviced Housing, Center 1
—2 Not Serviced Tag Nail 2
—3 Not Serviced Nameplate 1
—4 7010901 Pin, Shear 1
-5 7010902 Ring, Crescent 4
—8 Kit Seal, Ol 1
—7 7010904 Shaft, Drive 1
—8 7010905 Plug 1
—9 7010906 Gear |
—10 Not Serviced Plug, Shipping 1
—11 7010907 Bearing 8
—12 Idler Shaft Sub-Assembly 1
7010918 Ball 1
7010906 Gear 1
7010902 Ring, Crescent 2
7010941 Shatt, Idler 1
—13 Not Serviced Stator 1
—14 7010910 - ~Screw 8
—15 7010911 Pin, Shear 4
—16 Plug, Plastic 1
—17 7010912 Tube 1
—18 7010913 Gear 2
—19 7010914 Plate, Pressure 2
-—20 Kit Seal, Pressure Plate Back-Up 2
—21 Kit Seal, Pressure Plate 2
—22 7010917 Pin, Shear 1
—23 7010918 Ball 1
—24 7010919 Plate, Wear 2
—25 Kit Seal, Plate 2
—26 Kit Seal 2
—27 7010922 Shaft, Idler 1
—28 Not Serviced Housing, End 1
2900740 Seal Kit (Includes Items 6,20,21,25 and 26) 1

2-63




SECTION 2 — ILLUSTRATED PARTS LIST

TO LP TANK
\

L.P. GAS
VAPOR
WITHDRAW
SYSTEM

27

NOTE: LOCATED
NEAR LP TANK

FROM
AIR CLEANER

45°
SWIVEL

CARBURETOR

f\TO

INTAKE
MANIFOLD

\
21
7
\&_——————- TO FUEL

PUMP

TO GASOLINE
FUEL TANK

Figure 2-23. Dual Fuel Installation - Kohler.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy.
2—23 DUAL FUEL INSTALLATIONS - KOHLER Ref.
0239896 DUAL FUEL INSTALLATION - VAPOR WITHDRAWAL Ref.
SYSTEM
—1 2180387 Fitting, LP Connector 1
0100020 Loctite AR
—2 2720116 Hose 1
—3 1320044 Clamp, Insulated 1
(Attaching Parts)
—4 3311401 Nut 1/4"-20NC 1
—5 4761400 Lockwasher 1/4* 1
—6 4751400 - Flatwasher 1/4" 1
—7 2220125 Fitting, 45° 1
0100020 Loctite AR
—8 2120077 Filter Lock - LP 1
0100020 Loctite AR
—9 3720012 Regulator 1
(Attaching Parts)
—10 0641406 Bolt 1/4"-20NC x 3/4" 4
-—11 4761400 Lockwasher 1/4" 4
—12 0901590 Bracket 1
~13 2220675 Fitting, 90" Barbed 2
0100020 Loctite AR
—14 1320032 Clamp 2
—15 2720112 Hose 2/6m
—i16 0080142 Adapter, Carburetor 1
—17 2720016 Hose 8in/230m
—18 2180536 Fitting, Straight Barbed 1
—19 . 0901415 Bracket 1
—20 4360188 Switch, Vacuum Safety 1
0100020 Loctite AR
—21 1320022 Clamp 4
—22 2720015 Hose 36ft/1m
—23 2220296 Fitting, 90° Barbed 1
—24 4640391 Fuel Lock - Gas 1
0100020 Loctite AR
—25 1320060 Clamp 1
—26 2220315 Fitting, Straight Barbed 1
—27 1700819 Decal - Vapor Withdrawal 1




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-24. Generator Installation - 110V (Kohler).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNo. | PART NUMBER ITEMS & DESCRIPTION QrY. | REV.
2—24 0250098 110 VOLT GENERATOR INSTALLATION - KOHLER Ref. —_
- 2640011 Generator, Powermite 110 1
—2 3580134 Pulley 1
—3 2860012 Key, Woodruff 1
—4 0480038 Belt 1
—5 Not Used Pulley 1
—6 Not Used Key, Square 1
—7 0901468 Bracket, Generator Mounting (Bottom) 1
(Attaching Parts)
—8 0641610 Bolt 3/8™16NC x 1 1/4" 2
—9 4751600 Flatwasher 3/8" 2
—10 4761600 Lockwasher 3/8" 2
—11 3311601 Nut 3/8™-16NC 2
—12 0641510 Bolt 5/16"-18NC x 1 1/4" 2
—13 4761500 Lockwasher 5/16" 2
—14 3311501 Nut 5/16"-18NC 2
—~15 0901469 Bracket, Generator Mounting (Top) 1
(Attaching Parts)
—16 0641610 Bolt 3/8™16NC x 1 1/4" 2
—17 4761600 Lockwasher 3/8" 2
—18 4751600 " Flatwasher 3/8" 2
—19 3311601 Nut 3/8"16NC 2
—20 0641506 Bolt 5/16™-18NC x 3/4" 1
—21 4761500 Lockwasher 5/16" 1
—22 4751500 Flatwasher 5/16" 1
—23 Box, Control (Supplied With Generator) 1
(Attaching Parts)
—24 3911004 Screw, Round Head #10-24NC x 1/2" 2
—25 4761000 Lockwasher #10 2
—26 3311001 Nut #10-24NC 2
—27 0901609 Bracket, Box Mounting 1
{(Attaching Parts)
—28 0641506 Bolt 5/16"-18NC x 3/4" 2
—29 4761500 Lockwasher 5/16" 2
—30 3311501 Nut 5/16"-18NC 2

2-67



SECTION 2 — ILLUSTRATED PARTS LIST

DESIGN B 464748 49

77 78

37 38 39

aa 36
51 53 55 54 2 S T
&/ ! k ). TO AIR CLEANER
ro( :g%';r:)m 3 SEE: DESIGN A
> DESIGN B
52 53 56 54

!
TO FUEL TANK
X® isureLy)

=
7o)

DESIGN B

Figure 2-25. Deutz Engine Installation - F2L-1011.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—25 0250245 DEUTZ ENGINE INSTALLATION - F2L-1011 Ref.
(80" WHEELBASE)
0251224 DEUTZ ENGINE INSTALLATION - F2L-1011 Ref.
(89" WHEELBASE) ‘
0252275 DEUTZ ENGINE INSTALLATION - F2L-1011 Ref. B
(89" WHEELBASE WITH NOISE REDUCTION PACKAGE)
—1 2000106 Engine, Deutz - F2L-1011 Diesel 1
- (Attaching Parts)
—2 0641840 Bolt 1/2"-13NC x 5" 4
-3 0361817 Spacer 4
—4 4751800 Flatwasher 1/2" 4
—5 3311805 Locknut 1/2"-13NC 4
0239968 Coupling Installation - Lovejoy (Design A) 1 —
0250594 Coupling Installation - Hayes (Design B) 1 —
—6 1660176 Coupling, Love Joy (Design A) 1
(Attaching Parts)
—7 0700812 Bolt, Metric 8SMM x 25MM 6
4831800 Lockwasher, Metric 8MM 6
—8 1660182 - Coupling, Hayes (Design B) 1
(Attaching Parts)
—9 0700800 Bolt, Metric 8MM x 16MM 6
4831908 Lockwasher, Metric SMM 6
—10 0080169 Plate, Adapter 1
(Attaching Parts)
~—11 0701014 Bolt, Metric 10MM x 30MM 8
4832000 Lockwasher, Metric 10MM 8
—12 3600145 Pump Assembly - Vickers 1
(Attaching Parts)
—13 0641609 Bolt 3/8"-16NC x 1 1/8" 2
—14 4761600 Lockwasher 3/8" 2
—15 4751600 Flatwasher 3/8" 2
2900660 Seal Kit - Shatt 1
~16 0400003 Battery 1
—17 3980003 Seat, Masonite 1
-—18 0400002 Holddown, Battery 1
(Attaching Parts)
-—19 0630370 Rod, Tie-Down 2
—20 4751600 Flatwasher 3/8" 2
—21 3300029 Wingnut 2
—22 1060046 Cable, Battery (Negative to Ground) 1
—23 1060154 Cable, Battery (Positive to Starter) 1
—24 1060093 Cable, Battery (Engine to Ground) 1
—25 3740030 Relay, Adlo 1
(Attaching Parts)
—26 0641408 Bolt 1/4™-20NC x 1* 2
—27 4761400 Lockwasher 1/4" 2
—28 3311401 Nut 1/4"-20NC 2
—29 0060023 Actuator 1
(Attaching Parts)
—30 0641406 Bolt 1/4"-20NC x 3/4" 2
-—31 4761400 Lockwasher 1/4" 2
—32 0080172 Adapter, Throttle 1
3951003 Setscrew #10-24NC x 3/8" 1
3450202 Pin, Cotter 1/16" x 1/2" 1

2-69




SECTION 2 — ILLUSTRATED PARTS LIST

e | PART NUMBER ITEMS & DESCRIPTION Qry. | REV.
2—25 DEUTZ ENGINE INSTALLATION - F2L-1011 Ref.
(CONTINUED)
—33 2720342 Hose, Intake 1
(Attaching Parts)
—34 1320059 Clamp (Air Cleaner Mounted Outside Hoad) 2
1320059 Clamp (Air Cleaner Mounted Outside Hood) 3
4280280 Strip, Neoprene (Not Shown) (When Equipped) 1
-35 4843513 Intake, Air 1
—36 3960407 Gasket 1
0080177 Adapter, Air Intake 1
(Attaching Parts)
—37 0641512 Bolt 5/16"-18NC x 1 1/2" 3
—38 4761500 Lockwasher 5/16" 3
—39 3311501 Nut 5/16"-18NC 3
—40 1320180 Clamp, Hose 6
—41 0080039 Etbow, Air Intake (Air Cleaner Mounted OQutside Hood) 3
(Design A)
0080039 Elbow, Air Intake (Air Cleaner Mounted Inside Hood) 1
(Design B)
—42 4564476 Tube, Air Intake (Air Cleaner Mounted Outside Hood) 1
(Design A)
—43 4564475 Tube, Air Intake (Air Cleaner Mounted Outside Hood) 1
(Design A)
—44 0340020 Air Cleaner Assembly 1
—45 7004214 Element 1
—46 0340002 Band, Mounting 2
(Attaching Parts)
0641406 Bolt 1/4"-20NC x 3/4" (Air Cleaner Mounted Outside Hood) 4
(Design A)
0641420 Bolt 1/4"-20NC x 2 1/2" (Air Cleaner Mounted Inside Hood) 4
(Design B)
4761400 Lockwasher 1/4" 4
3311401 Nut 1/4"-20NC 4
0362043 Bar, Spacer (Air Cleaner Mounted Inside Hood Only) 2
(Design B) '
—47 2720351 Tube, Rubber (Air Cleaner Mounted Inside Hood) 1
(Deisgn B)
—48 4565347 Tube, Air Intake (Air Cleaner Mounted Inside Hood) 1
(Design B)
—49 0080046 Elbow (Air Cleaner Mounted Inside Hood) 1
(Design B)
~—50 1120161 Cap, Inlet (air Cleaner Mounted Outside Hood) 1
(Design A)
—51 2720058 Hose, Fuel Line {Supply) 6ft/1.8m
—52 2720271 Hose, Fuel Line (Return) 8t/24m
—53 1320022 Clamp, Hose 4
—54 2200462 Fitting, 90° 2
~—55 2180348 Fitting, Barbed 1
0010043 Sealant AR
—56 2180666 Fitting, Barbed 1
0010043 Sealant AR
7000693 Muffler (Standard - Not Shown) 1
3220036 Arrestor, Spark (Optional - Not Shown) 1
—57 4564469 Tailpipe (80" Wheelbase) (Design A) 1
4564934 Tailpipe (89" Wheelbase) (Design A) 1

2-70 Updated 6/93

(3120661 - CM25/33/40RT - lllustrated Parts Manual)




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO, | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—25 DEUTZ ENGINE INSTALLATION - F2L-1011 Ref.
(CONTINUED) .
—58 1320019 Clamp, Muffler (Design A) 2
1320019 Clamp, Muffler (Design B) 1
1320176 Clamp, Muffler (Design B) 1
—59 0901387 Bracket, Hanger (Design A) 1
(Attaching Parts)
3311501 Nut 5/16"-18NC 2
4761500 Lockwasher 5/16" 2
4751500 Flatwasher 5/16" 2
4300038 Stud (Welded on Part) 2
—80 4565348 Tailpipe (Design B) 1
—61 0901705 Bracket (Design B) 1
(Attaching Parts)
~62 0701010 Bolt, Metric 10MM x 20MM 2
4832000 Lockwasher, Metric 20MM 2
—63 0140001 Horn 1
—64 Filter, Fuel (Supplied With Engine) 1
(Attaching Parts)
-—65 0641508 Bolt 5/16"-18NC x 1" 2
—66 4761500 Lockwasher 5/16" 2
—67 3311501 Nut 5/16"-18NC 2
—68 0901621 Bracket, Mounting - Filter 1
(Attaching Parts)
—69 0701010 Bolt, Metric M10 x 20MM 2
—70 4832000 Lockwasher, Metric 10MM 2
—71 4843437 Tray, Engine Mounting (Air Cleaner Mounted Outside Hood) 1
4843934 Tray, Engine Mounting (Air Cleaner Mounted Inside Hood) 1
(Attaching Parts)
—72 0641612 Bolt 3/8"™-16NC x 1 1/2" 6
-73 4751600 Flatwasher 3/8" 12
—74 4761600 Lockwasher 3/8" 6
-—75 3311601 Nut 3/8"-16NC 6
~76 4060736 ghield, Exhaust (89" Wheelbase Only) (Design A Exhaust 1
nly)
(Attaching Parts)
—77 3311401 Nut 1/4"-20NC 2
—78 4761400 Lockwasher 1/4" 2
4300032 Stud (Welded on Part) 2
—79 2420110 Sender, Pressure (Standard) 1
2180730 Fitting, Adapter (Standard) 1
2180749 Fitting, 45° (With 110V Generator Option) 1
2180537 Fitting, Nipple (With 110V Generator Option) 1
4360037 Switch, Pressure (With 110V Generator Option) 1
2180360 Fitting, Tee (With 110V Generator Option) 1
2200261 Fitting, Coupling (With 110V Generator Option) 1
4360065 gwitcl?), Pressure (Use With Optional Engine Distress 1
ignal
2180360 Fitting, Tee (Use With Optional Engine Distress Signal) 1
2180749 Fitting, 45" (Use With Optional Engine Distress Signal) 1
—80 3535551 Plate, Cover (With Noise Reduction Package) 1
(Attaching Parts)
—81 0641408 Bolt 1/4"-20NC x 1" 3
—82 4761400 Lockwasher 1/4" 3
—83 3311401 Nut 1/4"-20NC 3

2-71




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-26. Generator Installation - 110V (Deutz).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—26 0251801 GENERATOR INSTALLATION - 110V {DEUTZ) Ref. C
—1 2460011 Generator 1
(Attaching Parts)
—2 0641510 Bolt 5/16™18NC x 1 1/4" 3
—3 4761500 Lockwasher 5/16" 3
—4 4751500 Flatwasher 5/16" 3
-5 0361815 Arm, Adjustable 1
(Attaching Parts)
—6 0641510 Bolt 5/16"-18NC x 1 1/4" 1
-7 4761500 Lockwasher 5/16" 1
—8 4751500 Flatwasher 5/16" 1
-9 4843410 Bracket, Mounting - Generator 1
(Attaching Parts)
—10 0701012 Bolt, Metric 10MM x 25M 2
-—11 4812000 Flatwasher, Metric 10MM 2
0100011 Loctite AR
—12 0701414 Bolt, Metric 14MM x 30MM 1
—13 0480059 V-Belt 1
—14 3580134 Puliey 1
—15 2860012 Key 1
—16 3580158 Pulley 1
—17 Box, Control (Supplied With Generator) 1
(Attaching Parts)
—18 3911004 Screw, Machine #10-24NC x 1/2" 2
—19 4751000 Flatwasher #10 2
—20 4761000 Lockwasher #10 2
—21 3311001 Nut #10-24NC 2
—22 0901609 Bracket, Mounting - Box 1
(Attaching Parts)
-—23 0641507 Bolt 5/16"-18NC x 7/8" 2
—24 4761500 Lockwasher 5/16" 2
—25 4751500 Flatwasher 5/16" 2
-26 3251476 Decal - Generator 1
—27 Not Used
—28 1060012 Cable - 12/4 anzm

2-73




SECTION 2 — ILLUSTRATED PARTS LIST

w
a
28
.,,,E
-1
]
wo
-4
L
£o0
Za
&w
wg
r3
o
aJc
<0

- NOTE:

s

g
H-x
4

&

S oo ||
[ml =
51
I

[&,
S0 0

</

51
300

7

1

A
fediiel

! [>conTacTor
WIRING DIAGRAM

/

MOTOR Fuse
S$1
A-1

Figure 2-27. Electric Powered Machine Components Installation.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—27 ELECTRIC POWERED MACHINE COMPONENTS Ref.
INSTALLATION
0250605 MOTOR, PUMP AND CHARGER INSTALLATION Ref. C
0251041 MOTOR PUMP AND CHARGER INSTALLATION Ref. A
(FACTORY MUTUAL APPROVAL)
-1 3160153 Motor, Electric 1
(Attaching Parts)

—2 0641614 Bolt 3/8"-16NC x 1 3/4" 4

—3 4761600 _ Lockwasher 3/8" 4

—4 3311601 Nut 3/8"-16NC 4

0340040 Band, Motor Cover (Factory Mutual Machines Only) 1

—5 3600170 Pump Assembly (Not Fisid Serviceable) 1

(Attaching Parts)
—6 0641610 Bolt 3/816NC x 1 1/4" 2
—7 4761600 Lockwasher 3/8" 2
2900660 Seal Kit - Pump Shaft 1
—8 4843550 Plate, Motor Mounting 1
(Attaching Parts)

—9 0641610 Bolt 3/8"-16NC x 1 1/4" 6
—10 4751600 Flatwasher 3/8" 12
—11 . 4761600 Lockwasher 3/8" 6
—12 3311601 Nut 3/8"-16NC 6
—13 2400025 Fuse - 200 Amp 1
—14 2400027 Fuseholder 1

(Attaching Parts)
—15 0641408 Bolt 1/4"-20NC x 1" 4
—16 4761400 Lockwasher 1/4" 4
—17 3311401 Nut 1/4"-20NC 4
—18 3740064 Relay, Contactor 2
(Attaching Parts)
~—19 0641408 Boit 1/4"-20NC x 1" 4
—20 4761400 Lockwasher 1/4" 4
—21 3311401 Nut 1/4"-20NC 4
—22 3740049 Relay (Standard) 1
3740070 Relay (Factory Mutual) 1
(Attaching Parts)
—23 0641408 Bolt 1/4"-20NC x 1" 1
—24 4761400 Lockwasher 1/4" 1
—25 3311401 Nut 1/4"-20NC 1
—26 4460051 Connector, Strain Relief (3/4") 2
0960238 Bushing 2
3300048 Locknut, Conduit 2
—27 4460052 Connector, Strain Relief (1/2") 2
0960239 Bushing 2
3300047 Locknut, Conduit 2
—28 1670511 Cover, Fuseholder Box 1
(Attaching Parts)

2-75/2-76 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
227 ELECTRIC POWERED MACHINE COMPONENTS Ref.
INSTALLATION (CONTINUED)
—29 3911012 Screw, Round Head #10-24NC 4
—30 4740120 Washer, Neoprene 4
—31 0400080 Charger, Battery 1
7010629 Board, Circuit 1
--32 1600122 Converter 1
(Attaching Parts)
—33 0641408 Bolt 1/4"-20NC x 1" 4
—34 4761400 Lockwasher 1/4" 4
—35 3311401 Nut 1/4"-20NC 4
—36 0860726 Cover, Converter 1
0250502 BATTERIES INSTALLATION (80" WHEELBASE Ref. D
MACHINES)
0251754 BATTERIES INSTALLATION (89" WHEELBASE Ref. A
: MACHINES)
-~37 0400055 Battery 8
' (Attaching Parts)
-—38 0630428 Bolt, Hold-Down 2
4740273 Washer, Special 2
—39 4761600 Lockwasher 3/8" 2
—40 3311601 Nut 3/8"-16NC 2
—41 1670550 Cover, Battery Box 2
(Attaching Parts)
—42 0641406 Bolt 1/4™-20NC x 3/4" 4
—43 4751400 Flatwasher 1/4" 4
—44 4761400 Lockwasher 1/4" 4
—45 3311401 Nut 1/4"-20NC 4
—46 4843557 Box, Battery (Left Side) 1
4843519 Box, Battery (Right Side) 1
(Attaching Parts)
—47 3841046 J-Rod 2
—48 4761600 Lockwasher 3/8" 2
-~49 3300029 Wingnut 3/8™-16NC 2
—50 4460051 Connector, Strain Relief 4
0960238 Bushing 4
3300048 Locknut 4
—51 1060352 Cable, Battery (Negative to Positive Terminals) 6
—52 4460199 End, Terminal 4
—53 1060347 Cable, Battery (Batteries to Connector) 2
—54 1060348 Cable, Battery (Batteries to Motor and Contactor) 1
—55 1060351 Cable, Battery (Motor to Fuse) 1
—56 1060340 Cable, Battery (Fuse to Contactor) 1
—57 1060338 Cable, Battery (Contactor to Contactor) 1




SECTION 2 — ILLUSTRATED PARTS LIST

>
o
<
>
P
<
=
[
-
4
ud
4
o
Q.
=
o
O
(T8
o
<
o
[
g
Q
(o}
-l
1Y)
=
o}
2




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE & .
INDEXNO, | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
228 TANKS INSTALLATION Ref.
0250244 TANKS INSTALLATION (FORD AND DEUTZ 2WD Ref. F
WITH 80" WHEELBASE)
0250803 TANKS INSTALLATION (FORD AND DEUTZ 2WD Ref. E
WITH 89" WHEELBASE)
0239981 TANKS INSTALLATION - FUEL (KOHLEF WD) Ref. B
0239764 TANKS INSTALLATION - HYDRAULIC OIL. Ref. A
(KOHLER 2wD)
0250655 TANKS INSTALLATION (ELECTRIC 2WD WITH 80" Ref. o]
WHEELBASE)
0251851 TANKS INSTALLATION (ELECTRIC 2WD WITH 89" Ref. B
WHEELBASE)
0250402 TANKS INSTALLATION (FORD AND DEUTZ Ref. F
4WD WITH 80" WHEELBASE)
0251009 TANKS INSTALLATION (FORD AND DEUTZ Ref. D
4WD WITH 89" WHEELBASE)
—1 4400273 Tank, Fue! 1
(Attaching Parts)
—2 0641608 Boit 3/8™16NC x 1" 4
—3 4761600 Lockwasher 3/8" 4
-4 4751600 Flatwasher 3/8" 4
—5 1120362 Fuel Cap/Gauge Assembly 1
~6 2220204 Plug, Pipe 1
—7 2220317 Fitting, 90° Barbed 1
—8 2220202 Plug, Pipe 3
—8 4400282 Hydraulic Tank Assembly 1 B
(Attaching Parts)
—10 0641608 Bolt 3/8"-16NC x 1" 4
—11 4761600 Lockwasher 3/8" 4
—12 4751600 Flatwasher 3/8" 4
4400274 Tank, Hydraulic 1
—13 2210066 Fitting 1
—14 2220376 Fitting 1
—15 Not Used
—16 2220281 Fitting, Straight 1
—17 2420115 Gauge, Sight 2
0100020 Sealant AR
—18 2220240 Plug 1
—19 2220242 Plug 1
—20 3520022 Plug, Magnetic 1
0100020 Sealant AR
—21 1120361 Cap 1
—22 1340021 Breather 1
—23 2200265 Coupling 1
0250790 LP TANKS INSTALLATION (FORD) Ref. A
0239846 LP TANKS INSTALLATION (KOHLER) Ref. —
—24 4400040 Tank - L.P. (33.5 Lbs.) 2
—25 1320065 Strap (1 Per Tank) (Kohler) 2
1320126 Clamp (1 Per Tank) (Ford) _ 2
1320127 Latch Mechanism (1 Per Tank) (Ford) 2

2-79




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-29. Hoods and Ladders Instailation - Kohler.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—29 HOODS AND LADDER INSTALLATION - KOHLER Ref.
0239864 HOODS INSTALLATION Ref. _—
—1 2680377 Hood Weldment - Left Side 1
(Attaching Parts)
—2 0641406 Bolt 1/4"-20NC x 3/4" 5
—3 4751400 Flatwasher 1/4" 11
—4 4761400 Lockwasher 1/4" 11
—5 3311401 Nut 1/4"-20NC 11
4300031 Stud (Welded on Part) 6
—6 2940035 Latch, Flexible 2
—7 2560003 Handle 1
(Attaching Parts)
—8 3911008 Screw, Machine #10-24NC x 1/2" 2
4761000 Lockwasher #10 2
3311001 Nut #10-24NC 2
—9 2940050 Latch 1
3820012 Rivet 2
—10 2680378 Hood Weldment - Right Side 1
(Attaching Parts)
—11 0641406 Bolt 1/4"-20NC x 3/4" 5
—12 4751400 Flatwasher 1/4" 11
—13 4761400 Lockwasher 1/4" 11
—14 3311401 Nut 1/4"-20NC 11
—15 2940035 Latch, Flexible 2
—16 2560003 Handle 1
(Attaching Parts)
—17 3911008 Screw, Machine #10-24NC x 1/2" 2
4761000 Lockwasher #10 2
3311001 Nut #10-24NC 2
0250039 LADDER INSTALLATION Ref. —
—18 4843359 Ladder 1
(Attaching Parts)
—19 0641632 Bolt 3/8"-16NC x 4" 4
—20 4751600 Flatwasher 3/8" 4
—21 4761600 - Lockwasher 3/8" 4
—22 3311601 Nut 3/8™-16NC 4

2-81




SECTION 2 — ILLUSTRATED PARTS LIST

WITH NOISE
REDUCTION
PACKAGE
(DESIGN B)

P~
S
a
zZ
&

(DESIGN A)

Figure 2-30. Hoods and Ladders installation - Ford, Deutz and Electric.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—30 HOODS AND LADDERS INSTALLATION - FORD, Ref.
DEUTZ AND ELECTRIC
0250241 HOOD INSTALLATION - RIGHT SIDE (FORD - Ref. C
STANDARD) (DESIGN A)
0250247 HOOD INSTALLATION - RIGHT SIDE (DEUTZ - Ref.
STANDARD) (DESIGN A)
0250540 HOOD INSTALLATION - RIGHT SIDE (ELECTRIC - Ref. —
STANDARD) (DESIGN A)
—1 2680379 Hood Weldment (Ford) 1
2680382 Hood Weldment (Deutz) 1
2680385 Hood Weldment (Electric) 1
(Attaching Parts)
-2 0641406 Bolit 1/4"-20NC x 3/4" 4
4761400 Lockwasher 1/4" 4
4751400 Flatwasher 1/4" 4
—3 3534197 Plate, Inside Cover (Ford) 1
3534534 Plate, Inside Cover (Deutz) 1
3534064 Plate, Inside Cover (Electric) 1
(Attaching Parts)
—4 0641410 Bolt 1/4"-20NC x 1 1/4" 7
4751400 Flatwasher 7
4761400 Lockwasher 1/4" 7
3311401 Nut 1/4"-20NC 7
—5 2940048 Latch 2
3820019 Rivet 4
—6 3533705 Panel, Front (Ford) 1
2680381 Panel, Front (Deutz) 1
3534058 Panel, Front (Electric) 1
—7 . 3533706 Panel, Rear (Ford and Deutz) 1
3534059 Panel, Rear (Electric) 1
(Attaching Parts) 1
—8 0641410 Bolt 1/4"-20NC x 1 1/4" 12
-9 4751400 Flatwasher 1/4" 24
—i10 4761400 Lockwasher 1/4" 12
—11 3311401 Nut 1/4"-20NC 12
0251978 HOOD INSTALLATION - RIGHT SIDE (DEUTZ WITH Ref. A
NOISE REDUCTION PACKAGE) (DESIGN B)
—12 2680396 Hood Weldment (Deutz) 1
(Attaching Parts)
—13 3941406 Screw, Self-Tapping 4
4761400 Lockwasher 1/4" 4
4751400 Flatwasher 1/4" 4
—i4 3535350 Plate, Inside Cover (Deutz) 1
(Attaching Parts)
—15 3941406 Screw, Self-Tapping 7
4761400 Lockwasher 1/4" 7
4751400 Flatwasher 1/4" 7
~16 2940042 Latch, Door 2
—17 3535353 Plate, Hood (Top) 1
(Attaching Parts)
—18 0641406 Bolt 1/4"-20NC x 3/4" 8

2-83




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—30 HOODS AND LADDERS INSTALLATION - FORD, Ref.
DEUTZ AND ELECTRIC (CONTINUED)
4751400 Flatwasher 1/4" 16
4761400 Lockwasher 1/4" 8
3311401 Nut 1/4"-20NC 8
—19 3535352 Plate, Air Intake 1
(Attaching Parts)
—20 0641406 Bolt 1/4"-20NC x 3/4" 6
4751400 Flatwasher 1/4" 12
4761400 Lockwasher 1/4" 6
3311401 Nut 1/4"-20NC 6
—21 2680395 Panel, Front (Deutz) 1
—22 3535348 Panel, Rear (Deutz) 1
(Attaching Parts)
—23 0641406 Bolt 1/4"™-20NC x 3/4" 12
0641408 Bolt 1/4"-20NC x 1" 6
4751400 Flatwasher 1/4" 34
4761400 Lockwasher 1/4" 18
3311401 Nut 1/4"-20NC 18
0181637 Angle 2
—24 4844024 Snorkel, Exhaust 1
(Attaching Parts)
—25 0641406 Bolt 1/4"-20NC x 3/4" 4
4751400 Flatwasher 1/4" 8
4761400 Lockwasher 1/4" 4
3311401 Nut 1/4"-20NC 4
0250242 HOOD INSTALLATION - LEFT SIDE (22 1/2" HEIGHT) Ref. A
0250687 HOOD INSTALLATION - LEFT SIDE (26 1/2" HEIGHT) Ref. A
(NOT SHOWN)
~26 2680380 Hood Weldment (22 1/2" Height) 1
2680387 Hood Weldment (26 1/2" Height) 1
(Attaching Parts)
—27 0641406 Bolt 1/4"-20NC x 3/4" 5
4761400 Lockwasher 1/4" 5
4751400 Flatwasher 1/4" 5
—28 3534089 Plate, Inside Cover (When Equipped) 1
(Attaching Parts)
—29 0641406 Bolt 1/4"-20NC x 3/4" 6
4751400 Flatwasher 1/4" 6
4761400 Lockwasher 1/4" 6
3311401 Nut 1/4"-20NC 6
—30 2940048 Latch (Valve Area Door) 2
3820019 Rivet 4
—31 2940050 Latch (Ground Control Door) 1
3820019 Rivet 2

2-84




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE & :
INDEX No. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—30 HOODS AND LADDERS INSTALLATION - FORD Ref.
DEUTZ AND ELECTRIC (CONTINUED)
—32 3533708 Panel, Front (15 11/16" Height) 1
3534074 Panel, Front (19 11/16" Height) 1
—33 3533709 Panel, Rear (15 11/16" Height) 1
3534073 Panel, Rear (19 11/16" Height) 1
(Attaching Parts)
—34 0641406 Bolt 1/4"-20NC x 3/4" 8
—35 4751400 Flatwasher 1/4" 16
-—36 4761400 Lockwasher 1/4" 8
—37 3311401 Nut 1/4"-20NC 8
—38 1670560 Plate, Cover R
(Attaching Parts)
-—39 0751006 Screw #10 x 3/4" 2
0250332 LADDER INSTALLATION (ALL 80" WHEELBASE Ref. A
CM40RT/80" WHEELBASE CM33RT WITH
TRAVERSING PLATFORM) v
0252253 . LADDER INSTALLATION (CM40RT WITH TRAVERSING | Ref. —_
PLATFORM BUILT AFTER SEPTEMBER 1891)
0250876 LADDER INSTALLATION (ALL 89" WHEELBASE Ref. B
CMA4ORT WITH FIXED PLATFORM/89" WHEELBASE
CM40RT WITH TRAVERSING PLATFORM BUILT PRIOR
TO SEPTEMBER 1991/89" WHEELBASE CM33RT WITH
TRAVERSING PLATFORM)
0250331 LADDER INSTALLATION (80" WHEELBASE CM33RT Ref. A
WITH FIXED PLATFORM)
0250875 LADDER INSTALLATION (89" WHEELBASE CM33RT Ref. B
WITH FIXED PLATFORM/89" WHEELBASE
CM25RT WITH TRAVERSING PLATFORM BUILT
AFTER AUGUST 1991)
0251074 LADDER INSTALLATION (CM25RT WITH FIXED Ref. A
PLATFORM)
0251075 LADDER INSTALLATION (CM25RT WITH TRAVERSING | Ref. A
PLATFORM BUILT PRIOR TO AUGUST 1991)
—40 4843456 Ladder (All 80" Wheelbase CM40RT/80" 1
Wheelbase CM33RT with Traversing Platform)
4843993 Ladder (All 89" Wheelbase CM40RT with Traversing 1
Piatform)
4843626 Ladder (All 89" Wheelbase CM40RT with Fixed Platform/ 1
89" Wheelbase CM33RT with Traversing Platform)
4843455 Ladder (80" Wheelbase CM33RT with Fixed 1
Platform)
4843625 Ladder (89" Wheelbase CM33RT with Fixed 1
Platforr/CM25RT with Traversing Platform Built After
August 1991)
4843683 Ladder (CM25RT with Fixed Platform) 1
4843684 Ladder (CM25RT with Traversing Platform Built Prior 1
to August 1991)
(Attaching Parts)
—41 0641612 Bolt 3/8"-16NC x 1 1/2" 2
—42 4751600 Flatwasher 3/8" 8
—43 4761600 Lockwasher 3/8" 6
—44 3311601 Nut 3/8"-16NC 6
4300034 Stud (Welded on Part) 4

2-85




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

ITEMS & DESCRIPTION

INDEX NO. PART NUMBER QTY. REV.
2—30 HOODS AND LADDERS INSTALLATION - FORD Ref.
DEUTZ AND ELECTRIC (CONTINUED)

0252266 BEACON LIGHT INSTALLATION (OPTIONAL) Ref. —_
—45 2920018 Light, Beacon (Amber) 1

0251800 HEADLIGHT AND TAILLIGHT INSTALLATION Ref. -

(OPTIONAL) :
—46 2920001 Headlight 2
(Attaching Parts)

—47 0641608 Bolt 3/8"-16NC x 1" 2
—48 4761600 Lockwasher 3/8" 2
—49 3311601 Nut 3/8™-16NC 2
—50 0800446 Bracket, Mounting 1
—51 2920019 Tailight 2
—52 0901382 Bracket 2

2-86




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-31. Limit Switches Installation.

FIGURE &

PART NUMBER

INDEX NO. ITEMS & DESCRIPTION Qry. REV.
2—31 0250146 LIMIT SWITCH INSTALLATION (STANDARD) Ref. —
0250147 LIMIT SWITCH INSTALLATION (DRIVE CUT-OUT Ref. A
OPTION)
—1 4360057 Switch, Limit - High Engine/High Drive Cutout 1
(Attaching Parts)
—2 3911032 Screw, Machine #10-24NC x 2" 2
—3 4761000 Lockwasher #10 2
—4 4360056 Lever, Switch 1
—5 4460052 Connector, Strain Relief 1
—6 1060300 Cable, Control - 16/2 (Standard Machines) 101t
1060330 Cable, Control - 16/3 (Factory Mutual Electric Machines) 101t
1060300 Cable, Control - 16/3 (Drive Cutout Option) 20 ft.

2-87




SECTION 2 — ILLUSTRATED PARTS LIST

w
w
[
w
]
o
17
F4
o
o

Figure 2-32. Hydraulic Leveling Jack Components Installation.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX No. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—32 0250151 HYDRAULIC LEVELING JACK COMPONENTS Ref. B
INSTALLATION (80" WHEEL BASE MACHINES)
0251745 HYDRAULIC LEVELING JACK COMPONENTS Ref. A
INSTALLATION (89" WHEELBASE MACHINES)
0251132 HYDRAULIC LEVELING JACK COMPONENTS Ref. —
INSTALLATION (WITH DETACHABLE CONTROL BOX)
(80" WHEELBASE MACHINES)
0251792 HYDRAULIC LEVELING JACK COMPONENTS Ref. A
INSTALLATION (WITH DETACHABLE CONTROL BOX)
(89" WHEELBASE MACHINES)
—1 4843300 Suppont, Jack Cylinder (80" Wheelbase Machines) 4
4843866 Support, Jack Cylinder (89" Wheelbase Machines) 4
(Attaching Parts) ’
—2 0642232 Bolt 3/4"-10NC x 4" 1
—3 4762200 Lockwasher 3/4" 1
—4 3312201 Nut 3/4"-10NC 1
—5 1680378 Jack Cylinder Assembly (See Figure 2-33 for Breakdown) 4
(Attaching Parts)
—6 0630327 U-Bolt 2
—7 4761800 Lockwasher 1/2" 4
—8 3311801 Nut 1/2"-13NC 4
0250153 JACK CONTROL BOX INSTALLATION Ref. A
0251133 JACK CONTROL BOX INSTALLATION (DETACHABLE) Ref. —
0860533 Control Box Assembly 1 B
(Attaching Parts)
—9 0641409 Bolt 1/4™-20NC x 1 1/8" 2
4300083 Stud (Welded on Part) (Detachable Box) 2
—10 4751400 Flatiwasher 1/4" 2
—11 4562298 Tube, Spacer 2
—12 4761400 Lockwasher 1/4" 2
—13 3311401 Nut 1/4"-20NC 2
~—14 3300202 Wingnut 1/4"-20NC (Detachable Box) 2
—15 3534487 Plate, Mounting (Detachable Box) 1
~—16 0860556 Box, Control 1
—17 1670469 Cover 1
(Attaching Parts)
—18 0750804 Screw, Machine #8 x 1/2" 4
4770800 Starwasher #8 4
3300177 Nut, Tinnerman 4
—19 4420008 Tape, Sealing 2Ft
-—20 3251795 Nameplate 1
—21 4360202 Switch, Toggle - DPDT/MC 4
4060229 Shield 4
3780012 O-Ring 4
—22 4460052 Connector 1
0960239 Bushing 1
3300047 Locknut, Conduit 1
—23 1060018 Cable, Electrical - 16/12 (CM40RT) 70t/21.3m
1060018 Cable, Electrical - 16/12 (CM33RT) 651/19.8m
1060018 Cable, Electrical - 16/12 (CM25RT) 511/15.5m

2-89




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-33. Jack Cylinder Assembly.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX No. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2--33 1680378 JACK CYLINDER ASSEMBLY Ref. Cc
- 1680661 Cylinder, Barrel 1
—2 3300164 Nut, Piston Retaining 1
0100011 Loctite #242 AR
—3 3420931 Pin, Cotter 1
—a4 3480089 Piston 1
—5 Kit Ring, Wear 1
—6 Kit Seal, Piston 1
—7 Kit Back-Up Ring 2
—8 Kit O-Ring 1
—9 1680895 Head 1
—10 Kit Ring, Wear 1
—11 Kit Back-Up Ring 1
—12 Kit O-Ring 1
—13 - Kit Back-Up Ring 1
—14 Kit Wiper Seal 1
—15 1120263 Cap, Head Retainer 1
0100011 Loctite #242 AR
—16 1681266 Rod 1
—17 4640639 Valve, Cartridge 1
2901130 Seal Kit (includes Items 5,6,7,8,10,11,12,13 and 14.) 1

2-A




SECTION 2 — ILLUSTRATED PARTS LIST

(amp 3sva13aaH

‘SINOTIVO 1S
S1HVd OL 43434 NMOHS
1ON SININOdWNOD HO4

(ame ISYE133IHM .68)

M .68)

Figure 2-34. Axle and Steering Assemblies and Installation.



SECTION 2 — JLLUSTRATED PARTS LIST

FIGURE &

INDEX No. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—34 AXLE AND STEERING ASSEMBLIES AND Ref.
INSTALLATIONS
0250238 FIXED AXLE INSTALLATION (80" WHEELBASE 2WD) Ref. —_
0251094 FIXED AXLE INSTALLATION (89" WHEELBASE 2WD) Ref. —
0239632 gﬁglLMﬂNG AXLE INSTALLATION (80" WHEELBASE | Ref. B
)
0250812 gﬁgl)LLATING AXLE INSTALLATION (89" WHEELBASE | Ref. D
0250239 FIXED AXLE INSTALLATION (80" WHEELBASE 4WD) Ref. —_
0251095 FIXED AXLE INSTALLATION (89" WHEELBASE 4WD) Ref. —_
0250116 OVS;gI)LLAﬂNG AXLE INSTALLATION (80" WHEELBASE | HRef. —_
4
0250813 OV?CI)LLATING AXLE INSTALLATION (89" WHEELBASE | Ref. D
4WD
—1 4843240 Front Axle Weldment (80" Wheelbase 2WD) (Not Shown) 1
4843571 Front Axle Weldment (89" Wheelbase 2WD) 1
—2 4843388 Front Axle Weldment (80" Wheelbase 4WD) 1
4843592 Front Axle Weldment (89" Wheelbase 4WD) 1
(Attaching Parts) .
—3 4842795 Pin Weldment 1
—4 0641606 Bolt 3/8"-16NC x 3/4" 1
-5 4761600 Lockwasher 3/8" 1
0961029 Bushing, Bronze 2
—6 2160002 Fitting, Grease 1
-7 3531655 Shim - 1/8" AR
3531656 Shim - 11/64" AR
3531657 Shim - 1/4" AR
—8 0560468 Block, Stop (80" Wheelbase Fixed Axle Only) 2
0560901 Block, Stop (89" Wheelbase Fixed Axle Only) 2
-9 4843420 Axle Yoke Weldment (80" Wheelbase 4WD Only) 1
4843596 Axle Yoke Weldment (89" Wheelbase 4WD Only) 1
(Attaching Parts)
—10 0682444 Bolt 7/8"-9NC x 5 1/2" (Grade 8) (80" Wheelbase) 1
4752400 Flatwasher 7/8" (80" Wheelbase) 1
3312405 Locknut 7/8"-9NC (80" Wheelbase) 1
—11 0642240 Bolt 3/4"-10NC x 5" (89" Wheelbase) 1
4752200 Flatwasher 3/4” (89" Wheelbase) 1
3312205 Locknut 3/4"-10NC (89" Wheelbase) 1
—12 0642208 Bolt 3/4"-10NC x 1" (89" Wheelbase Only) 1
0100011 Loctite #242 1
—13 0961029 Bushing, Bronze 4
—14 1681608 Lockout Cylinder Assembly (80" Wheelbase Oscillating 2
. Axle Only) (See Figure 2-37 for Breakdown)
1682185 Lockout Cylinder Assembly (89" Wheelbase Oscillating 2
Axle Only) (See Figure 2-37 for Breakdown)
(Attaching Parts)
—15 3421335 Pin (Top) 1
—16 0641606 Bolt 3/8"-16NC x 3/4" (Top) 2
~17 4761600 Lockwasher 3/8" (Top) 2
—18 4740308 Flatwasher, Special (Top) 2
—19 4842794 Pin (Bottom) 1
—20 0641406 Bolt 1/4™-20NC x 3/4" (Bottom) 1
—21 4761400 Lockwasher 1/4" (Bottom) (When Equipped) 1
—22 4751400 Flatwasher 1/4" (Bottom) 2
0100011 Loctite #242 AR
—23 4640485 Lockout Valve Assembly (Oscillating Axle Only) (See 1

Figure 2-38 for Breakdown)
{Attaching Parts)

2-93




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNo. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
234 AXLE AND STEERING ASSEMBLIES AND Ref.
INSTALLATIONS (CONTINUED)
—24 0641632 Bolt 3/8"-16NC x 4" 2
4751600 Flatwasher 3/8" 2
4761600 Lockwasher 3/8" 2
3311601 Nut 3/8"-16NC 2
~25 Not Used
—26 Not Used
0239636 STEERING INSTALLATION (80" WHEELBASE 2WD) Ref. C
0250819 STEERING INSTALLATION (89" WHEELBASE 2WD) Ref. B
0252242 STEERING INSTALLATION (89" WHEELBASE Ref. —_
2WD - CSA)
0250118 STEERING INSTALLATION (80" WHEELBASE 4WD) Ref. D
0251010 STEERING INSTALLATION (89" WHEELBASE 4WD) Ref. E
—27 4843735 Guide, Hose (89" Wheelbase 4WD Only) 2
Steer Cylinder Installation (80" Wheelbase) 2
—28 1682483 Steer Cylinder Assembly (See Figure 2-35 for 2
Breakdown)
1681953 Steer Cylinder Assembly (See Figure 2-35 for 2
Breakdown)
Note: When replacing complete cylinder
recommend using p/n 1682483 cylinder.
(Attaching Parts)
—29 3312205 Locknut 3/4"-10NC 1
—30 Not Used
—31 Not Used :
—32 4740321 Washer, Special 1
Steer Cylinder Installation (89" Wheelbase) 1
-—33 1681604 Steer Cylinder Assembly (See Figure 2-36 for 1
Breakdown)
(Attaching Parts)
—34 3431620 Pin, Clevis (Frame Attach) 1
—35 4712600 Flatwasher 1" Narrow 1
—36 3450608 Pin, Cotter 1
~—37 3322205 Locknut 3/4"-16NF (Spindie Attach) 1
-—38 4712200 Flatwasher 3/4" 1
—39 4740321 Washer, Special 1
Tie-Rod Instaliation (80" Wheelbase) 1
Tie-Rod Installation (89" Wheelbase) 1
—40 3840990 Tie-Rod (All 80" Wheelbase) 1
3841051 Tie-Rod (2WD 89" Wheelbase) 1
3841056 Tie-Rod (4WD 89" Wheelbase) : 1
—41 3300228 Nut, Jam 1"-12NF (LH Threads) (80" Wheelbase) 1
3300230 Nut, Jam 3/4"-16NF (LH Threads) (89" Wheelbase - 1
4WD Built Prior to August 1990 and all 2WD)
3322202 Nut, Jam 3/4"-16NF (RH Threads) (89" Wheelbase - 1
4WD Built After August 1990)
~—42 3322602 Nut, Jam 1"-12NF (RH Threads) (80" Wheelbase) 1
3322202 Nut, Jam 3/4"-16NF (RH Threads) (89" Wheelbase) 1
—43 0560703 Block, Tie-Rod (LH Side) (80" Wheelbase) 1
1360188 Block, Tie-Block (LH Side) (89" Wheelbase - 4WD 1
Built Prior to August 1990 and all 2WD)
1360122 Block, Tie-Block (LH Side) (89" Wheelbase - 4WD 1
Built after August 1990)
~—44 0560042 Block, Tie-Block (RH Side) (80" Wheelbase) 1
1360122 Block, Tie-Block (RH Side) (89" Wheelbase) 1

(Attaching Parts)

2-94




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNo. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
234 AXLE AND STEERING ASSEMBLIES AND Ref.
INSTALLATION (CONTINUED)
—45 3312205 Locknut 3/4"-10NC 1
—46 4712200 Flatwasher 3/4" Narrow 1
—47 4740321 Washer, Special (80" Wheelbase) 1
4740372 Washer, Special (89" Wheelbase) 1
—48 2160002 Fitting, Grease (2WD) 6
2160002 Fitting, Grease (4WD) 2
2160001 Fitting, Grease - 90° (AWD) 4
Spindle and Hub Installation (80" Wheelbase 2WD) 1
Spindle and Hub Installation (89" Wheelbase 2WD) 1
—49 4843254 Spindie (LH Side) (80" Wheelbase) (Not Shown) 1
4843578 Spindle (LH Side) (89" Wheelbase - Standard) 1
4843990 Spindle (LH Side) (89" Wheelbase - CSA) 1
—50 4843253 Spindle (RH Side) (80" Wheelbase) (Not Shown) 1
4843577 Spindle (RH Side) (89" Wheelbase - Standard) 1
4843991 Spindle (RH Side) (89" Wheelbase - CSA) 1
(Attaching Parts)
—51 3421340 King Pin (Standard) 1
3421979 King Pin (CSA) 1
—52 0440162 Washer, Thrust 1
—53 3323003 Nut, Slotted 1 1/4"-12NF 1
—54 3450610 Pin, Cotter 3/16" x 2 1/2" 1
—55 0960839 Bushing, Bronze (2 Per Spindie) 4
—56 3960353 Seal, Oil (1 Per Side) 2
—57 0440174 Cup, Bearing (2 Per Side) 4
—58 0440175 Cone, Bearing (2 Per Side) 4
—59 2780166 Hub, Wheel (80" Wheelbase) 2
2780177 Hub, Wheel (89" Wheelbase) 2
- (Attaching Parts)
-—60 3322603 Nut, Siotted 1"-12NF 1
—81 4740034 Washer, Special 1
—62 3450610 Pin, Cotter 3/16"x 2 1/2" 1
—63 1120311 Cap, Hub (1 Per Side) (2WD) 2
(Attaching Parts)
—64 - 0721004 Screw, Machine #10-24NC x 1/2" -3
—65 4761000 Lockwasher #10 3
—66 0630408 Bolt, Wheel 9/16"-18NF x 1 5/8" (8 Per Side) 16
(80" Wheelbase)
0630137 Bolt, Wheel 5/8"-18NF x 1 7/8" (9 Per Side) 18
(89" Wheelbase)
—67 3300212 Nut, Wheel 9/16"-18NF x (8 Per Side) (80" 16
Wheelbase)
3300012 Nut, Wheel 5/8"-18NF (9 Per Side) (89" 18
Wheelbase)
Spindle Installation (80" Wheelbase 4WD) 1
Spindle Installation (89" Wheelbase 4WD) 1
—68 4843386 Spindle (LH Side) (80" Wheelbase) 1
4130232 Spindle (LH Side) (89" Wheelbase) 1
—69 4843387 Spindle (RH Side) (80" Wheelbase) 1
Spindie (RH Side) (89" Wheelbase) 1

4130233

(Attaching Parts)

2-95




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2--34 AXLE AND STEERING ASSEMBLIES AND Ref.
INSTALLATIONS (CONTINUED)
—70 3421190 Kingpin » 2
0641608 Bolt 3/8™-16NC x 1" (2 Per Pin) 4
4761600 Lockwasher 3/8" (2 Per Pin) 4
4751600 Flatwasher 3/8" 4
1380124 Clip, Retainer (2 Per Pin) 4
4920096 Wire, Safety (1 Ft. Per Pin) 21
—71 0440161 Washer, Thrust 1
—72 3530244 Piate, Cover 2
—73 0641404 Bolt 1/4"-20NC x 1/2" (2 Per Plate) 4
—74 4761400 Lockwasher 1/4" (2 Per Plate) . 4
0239785 TIRES AND WHEELS INSTALLATION (80" Ref. —
WHEELBASE 2WD)
0250345 TIRES AND WHEELS INSTALLATION (80" Ref. —_
WHEELBASE 4WD)
0250888 TIRES AND WHEELS INSTALLATION (ALL 89" Ref. —_
WHEELBASES)
—~75 0239784 Tire and Wheel Assembly (Foam Filled) (80" 2
Wheelbase 2WD - Front)
0239686 Tire and Wheel Assembly (Foam Filled) (80" 1
Wheelbase 4WD - RH Side Front)
0239687 Tire and Wheel Assembly (Foam Filled) (80" 1
Wheelbase 4WD - LH Side Front) .
Note: Foam-Filled Tire and Whee! Assemblies sold
as assemblies only.
0250887 Tire and Wheel Assembly (Pneumatic) (89" 1
Wheelbase - RH Side Front)
0250886 Tire and Wheel Assembly (Pneumatic) (89" 1
Wheelbase - LH Side Front)
4520123 Tire 1
4843635 Wheel 1
4640392 Stem, Valve 1




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-35. Steer Cylinder Assembly (80" Wheelbase).

FIGURE &
INDEXNO, | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
235 1681953 STEER CYLINDER ASSEMBLY (80" WHEELBASE) Ref. —
1682483 STEER CYLINDER ASSEMBLY (80" WHEELBASE) Ref. —
—1 7001078 Barrel 1
—2 7001074 Nut, Jam 1
~3 7001075 Piston 1
—4 Kit Ring, Back-up 2
—5 Kit O-Ring 1
—6 7001076 Guide 1
—7 Kit O-Ring 1
—8 Kit Ring, Back-up 1
—9 Kit O-Ring 1
—10 Kit Ring, Back-up 1
—11 Kit Wiper, Rod 1
—12 Kit Ring, Retaining 1
—13 Kit O-Ring 1
—14 7001077 Rod (1681953 Cylinder) 1
Note: Repair 7001077 Rod by replacing clevis end with
item 16 Block (p/n 0560950) or replace with 7001091
rod. Do not order 7001077 rod!
7001091 Rod (1682483 Cylinder) (Not Shown) 1
—15 7001089 Pin, Clevis (Includes Hairpin) 1
—16 0560950 Block, Repair (1681953 Cylinder Only - Welded on Part) 1
2900700 Seal Kit (Includes ltems 4,5,7,8,9,10,11,12 and 13) 1

2-97






SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—36 1681604 STEER CYLINDER ASSEMBLY (89" WHEELBASE) Ref. D
—1 1681607 Barrel Assembly 1
—2 3300187 Nut 1
-3 3900141 Set Screw 2
0100011 Nyloc AR
—4 3480120 Piston 1
-5 Kit Ring 1
—6 Kit T-Seal 1
—7 Kit O-Ring 1
—8 4563142 Tube, Spacer 1
—9 3900141 Set Screw 1
0100011 Nyloc AR
-—10 1680892 - Head, Cylinder 1
—11 Kit Ring 2
-12 Kit O-Ring 1
-—13 Kit Ring, Wear 1
—14 Kit Seal, Rod 1
—15 - Kit Seal, Wiper 1
~—16 1120179 Head, Retainer 1
—17 1681605 Rod Assembly 1
-—18 2160002 Fitting, Grease 1
2901119 Seal Kit (Includes Items 5,6,7,11,12,13,14 and 15) 1

299




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-37. Lockout Cylinder Assembly.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—-37 1681608 LOCKOUT CYLINDER ASSEMBLY (80" WHEELBASE) Ref. B
1682185 LOCKOUT CYLINDER ASSEMBLY (89" WHEELBASE) Ref. —
(NOT SHOWN)
—1 1681611 Barrel Assembly (80" Wheelbase) 1
1682186 Barrel Assembly (89" Wheelbase) 1
-2 4640273 Bleeder 2
-3 3300187 Nut 1
—4 3951403 Set Screw 1/4"-20NC x 3/8" 2
0100011 Loctite AR
—5 3480116 Piston 1
—6 Kit Seal 2
-7 Kit Ring, Lock 2
—8 Kit O-Ring 1
—9 4563147 Spacer (80" Wheelbase) 1
4564606 Spacer (89" Wheelbass) 1
-—10 1681322 Head 1
—11 Kit Ring 1
-12 Kit O-Ring 2
—13 Kit Seal, Rod 1
—14 Kit Seal, Wiper 1
—15 1120108 Head, Retainer 1
0100011 Loctite AR
—16 1681609 Rod Assembly 1
—17 2160002 Fitting, Grease 1
2900379 Seal Kit (Includes ltems 6,7,8,11,12,13 and 14) 1

2-101




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-38. Lockout Valve Assembly.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—38 4640485 LOCKOUT VALVE ASSEMBLY Ref. A
—1 0560679 Block, Top Valve 1
(Attaching Parts)
—2 0641518 Bolt 5/16"-18NC x 2 1/4" 2
—3 4761500 Lockwasher 5/16" 2
—4 3960047 Seal, Rod 1
-5 3790116 O-Ring 1
-6 3860037 Roller, Cam 1
(Attaching Parts)
-7 3430407 Clevis Pin With Cotter Pin 1
—8 3421284 Pin 2
—9 3840833 Plunger, Rod 1
—10 3840854 Rod 4
-1 3790231 O-Ring 1
—12 0560467 Block, Bottom Valve 1
—13 2200202 Plug 1
0100011 Loctite AR
—14 0320008 Ball 4
—15 4160078 Spring 4
—16 2180658 Plug 4

2-103




SECTION 2 — ILLUSTRATED PARTS LIST

REAR DRIVE
(80" WHEELBASE MACHINES)

CESSNA 26
(89" WHEELBASE)

REAR DRIVE
(89" WHEELBASE MACHINES)

Figure 2-39. Wheel Drive Installations.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—39 WHEEL DRIVE INSTALLATIONS Ref.
0238751 WHEEL DRIVE INSTALLATION (10.6 CID NICHOLS Ref.
MOTOR) (80" WHEELBASE 2WD - REAR)
0250419 WHEEL DRIVE INSTALLATION (12.9 CID NICHOLS Ref. B
MOTOR) (80" WHEEL.BASE 2WD - REAR)
0250420 WHEEL DRIVE INSTALLATION (8.8 CID NICHOLS Ref.
MOTOR) (80" WHEELBASE 4WD - REAR)
—1 0920075 Drive Brake Assembly (See Figures 2-44 for 2
Breakdown) ‘
(Attaching Parts)
—2 3931856 Bolt, Socket Head 1/2"-13NC x 3 1/2" 1
0100019 Loctite AR
~3 3160148 Drive Motor Assembly (10.6 CID Nichols 111-5-AS}) 2
(2WD) (See Figure 2-40 for Breakdown)
3160167 Drive Motor Assembly (12.9 CID Nichols 111-6-ASH) 2
(2WD) (See Figure 2-40 for Breakdown)
3160168 Drive Motor Assembly (8.8 CID Nichols 111-4-ASl) 2
(4WD) (See Figure 2-40 for Breakdown)
(Attaching Parts)
—4 0641810 Boit 1/2"-13NC x 1 1/4" 2
—5 4751800 Flatwasher 1/2" 2
0100019 Loctite AR
—6 3790042 O-Ring 4
—7 2780107 Drive Hub Assembly (See Figure 2-46 for Breakdown) 2
(Attaching Parts)
—8 0630417 Bolt, Special (2 Bottom Holes) 2
0100019 Loctite AR
-9 0642012 Bolt 5/8"11NC x 1 1/2" 6
—10 4762000 Lockwasher 5/8" 6
—11 3300212 Nut, Wheel (8 Per Side) 16
—~12 3534032 Plate, Doubler 2
' (Attaching Parts)
—13 0681610 Boit 3/8™-16NC x 1 1/4" (Grade 8) 4
—14 4751600 Flatwasher 3/8" 4
—15 3271601 Nut 3/8"-16NC 4
0251022 WHEEL DRIVE INSTALLATION (CESSNA MOTOR) Ref. A
(89" WHEELBASE 2WD FORD AND DEUTZ - REAR/89"
WHEELBASE 2WD ELECTRIC - REAR BUILT PRIOR
TO SEPTEMBER 1991)
0252304 WHEEL DRIVE INSTALLATION (CESSNA MOTOR) Ref. —
(89" WHEELBASE 2WD ELECTRIC - REAR BUILT '
AFTER SEPTEMBER 1991)
0251023 WHEEL DRIVE INSTALLATION (CESSNA MOTOR) Ref. A
(89" WHEELBASE 4WD - REAR)
—16 3160080 Drive Motor Assembly (Cessna)(Ford and Deutz 2
Machines) (See Figure 2-41 for Breakdown)
3160118 Drive Motor Assembly (Cessna) (Electric Machines) 2
(See Figure 2-41 for Breakdown)
Note: Electric machines buiit prior to September
1991 use 3160080 Motor; however, recommend
3160118 Motor when replacing complete Drive Motor.
~—17 0920027 Drive Brake Assembly (See Figure 2-45 for 2
Breakdown)
(Attaching Parts)

2-105




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
239 WHEEL DRIVE INSTALLATIONS (CONTINUED) Ref.
—18 3311801 Nut 1/2"-13NC 2
—19 4761800 Lockwasher 1/2" 2
—20 4711800 Flatwasher 1/2" Narrow 2
—21 4300074 Stud 1/2"-13NC x 6 1/8" 2
0100011 Loctite #242 A/R
—22 2780168 Drive Hub Assembly (2WD) (See Figure 2-47 for 2
Breakdown)
2780167 Drive Hub Assembiy (4WD) (See Figure 2-47 for 2
Breakdown)
(Attaching Parts)
—23 0642014 Bolt 5/8"-11NC x 1 3/4" 6
—24 4762000 Lockwasher 5/8" 6
—25 3300012 Nut, Wheel (9 Per Side) 18
0250118 WHEEL DRIVE INSTALLATION (80" WHEELBASE Ref. D
4WD - FRONT)
0251010 WHEEL DRIVE INSTALLATION (89" WHEELBASE Ref.
4WD - FRONT)
—26 3160127 Drive Motor Assembly (12.9 CID Nichols 111-6-AS0) 2
(80" Wheelbase) (See Figure 2-42 for Breakdown)
3160170 Drive Motor Assembly (Cessna) (89" Wheelbase) 2
(See Figure 2-43 for Breakdown)
. (Attaching Parts)
—27 0641810 Bolt 1/2"-13NC x 1 1/4" 2
—28 0641808 Bolt 1/2"-13NC x 1" 2
—29 4761800 Lockwasher 1/2" 2
—30 2780107 Drive Hub Assembly (80" Wheelbase) (See Figure 2
2-46 for Breakdown)
2780172 Drive Hub/Brake Assembly (89" Wheelbase) (See 2
Figure 2-48 for Breakdown)
(Attaching Parts)
—31 0642012 Bolt 5/8"-11NC x 1 1/2" 8
0642014 Bolt 5/8"-11NC x 1 3/4" 8
—32 4762000 Lockwasher 5/8" 8
-—33 3300212 Nut, Wheel (8 Per Side) (80" Wheelbase) 16
3300012 Nut, Wheel (9 Per Side) (89" Wheelbase) 18
0239785 TIRE AND WHEEL INSTALLATION (80" WHEELBASE Ref. —_
2WD)
0250345 TIRE AND WHEEL INSTALLATION (80" WHEELBASE Ref. —_
4WD)
0250888 TIRE AND WHEEL INSTALLATION (89" WHEELBASE - Ref/ —
ALL)
—34 0239686 Tire and Wheel Assembly - Foam-Filled (80" 1
Wheelbase - 2WD RH Side Rear, and 4WD RH Side
Front and Rear)
0239687 Tire and Wheel Assembly - Foam-Filled (80" 1

Wheelbase - 2WD |H Side Rear and 4WD LH Side
Front and Rear)

Note: Foam-Filled Tire and Wheel Assemblies Sold as
Complete Assemblies Only.

2-106




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
2—39 WHEEL DRIVE INSTALLATIONS (CONTINUED) Ref.
—35 0250886 Tire and Wheel Assembly - Pneumatic (89" 2
Wheelbase - LH Side)
0250887 Tire and Wheel Assembly - Pneumatic (89" 2
Wheelbase - RH Side)
4520123 Tire 1
4843635 Wheel 1
4640230 Stem, Valve 1

2-107



SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-40. Drive Motor Assembly (80" Wheelbase 2WD and 4WD Rear).

FIGURE &
INDEXNO, | PARTNUMBER ITEMS & DESCRIPTION QTyY. | REV.
2—40 DRIVE MOTOR ASSEMBLIES (80" WHEELBASE Ref.
2WD AND 4WD - REAR)
3160168 DRIVE MOTOR ASSEMBLY (8.8 CID NICHOLS Ref. —
111-4-ASl) (4WD REAR)
3160148 DRIVE MOTOR ASSEMBLY (10.6 CID NICHOLS Ref. —
111-5-ASl) (2WD)
3160167 DRIVE MOTOR ASSEMBLY (12.9 CID NICHOLS Ref. —
111-6-ASl)
—1 Kit Seal, Dust 1
—2 Kit Ring, Back-Up 1
-3 Kit Seal, Quad Ring 1
-—4 7004196 Valve, Rotary (3160168 and 3160167) 1
7004166 Valve, Rotary (3160148) 1
—5 7004167 Ball, Check Valve 2
—6 7004199 IGR Assembly (3160168) 1
7004181 IGR Assembly (3160148) 1
7004178 IGR Assembly (3160167) 1
—7 Kit Ring, Snap 1
—8 Kit Seal, Ring 2
—9 7004171 Plug, Vent (includes O-Ring) 1

2-108



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—40 DRIVE MOTOR ASSEMBLIES (CONTINUED) Ref.
-—10 7004173 Bolt (3160168 and 3160148) 8

7004197 Bolt (3160167) 8
-1 7004183 Shaft, Spline 1
—12 7004184 Ring, Snap 1
—13 7004198 Body/Bearing Assembly (3160168 and 3160167) 1
7004185 Body/Bearing Assembly (3160148) 1
—14 7004186 Cover/Bearing Assembly 1
-—15 Kit Seal, Lip 1
—16 Kit Seal, Dust 1
7004177 Seal Kit (Includes ltems 1,2,3,7,8 and Vent Plug O-Ring) 1
7004189 Seal Kit (Includes ltems2,3,8,15 and 16) 1

2-109



SECTION 2 — |LLUSTRATED PARTS LIST

Figure 2-41. Drive Motor Assembly (89" Wheelbase 2WD and 4WD Rear).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—41 3160080 DRIVE MOTOR ASSEMBLY (89" WHEELBASE 2WD Ref. A
AND 4WD REAR FORD AND DEUTZ MACHINES)
3160118 DRIVE MOTOR ASSEMBLY (89" WHEELBASE 2WD Ref. A
ELECTRIC MACHINES)
—1 7004939 Control Piston Housing Assembly 1
—2 Kit O-Ring 1
-3 7004938 Bolt, Socket Head 4
-—4 7004941 Backplate Assembly 1
—5 7004942 Plug Assembly 1
—6 Kit O-Ring 1
—7 7004944 Plug Assembly (Shuttle Spool) 2
-—8 Kit O-Ring 1
-9 7004946 Spool, Shuttle 1
—10 Kit O-Ring 1
—11 7004918 Washer, Backup 1
—12 7004917 Bearing, Needle 1
—13 7004933 Bolt 4
—14 7004937 Ring, Retaining 4
—15 7004929 Pin, Connector 2
—16 7004948 Control Piston Assembly 1
—17 Kit Ring, Slippery 1
—18 Kit O-Ring 1
—19 4100028 Spacer, Piston - .105"/2.7mm AR
—20 4100027 Spacer, Piston - .092"/2.3mm A/R
—21 4100029 Spacer, Piston - .110"/2.8mm AR
—22 Kit Gasket, Housing 1
-—23 7004916 Rotating Kit Assembly (Sold as an Assembly Only) 1
—24 7004928 Connector, Camplate 1
—25 Kit Ring, Retaining 1
—26 Kit Seal, Shaft 1
—27 7004906 Washer 1
—28 Kit Ring, Retaining 2
—29 7004907 Race, Thrust 2
—~30 7004908 Bearing, Thrust 1
—31 7004912 Shaft, Drive 1
—32 Kit Ring, Retaining 2
—33 7004913 Cover, Trunnion 2
—34 Kit O-Ring 2
—35 7004911 Race, Inner 1
—36 7004914 Bearing 2
—37 7004927 Camplate 1
—38 7004959 Housing Assembly 1
~39 7004960 Pin, Roll (1/4" Dia. x 1/2" Long) 2
—40 7004910 Bearing 1
2900449 Seal Repair Kit (Includes ltems 2,6,8,10,22,25,26, 1

28,32 and 34)

2-111




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-42. Drive Motor Assembly (80" Wheelbase 4WD Front).

FIGURE &
INDEXNo. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—42 3160127 DRIVE MOTOR ASSEMBLY (12.9 CID NICHOLS Ref. B
111-6-AS0) (80" WHEELBASE 4WD - FRONT)
—1 Kit Seal, Dust 1
—2 Kit Ring, Back-Up 1
—3 Kit Seal, Quad Ring 1
—4 7004196 Valve, Rotary 1
-5 7004167 Ball, Check Valve 2
—6 7004179 IGR Assembly 1
—7 Kit Ring, Snap 1
—8 Kit Seal, Ring 2
—9 7004171 Plug, Vent (Includes Ring) 1
—10 7004197 Bolt 8
—11 7010700 Shaft, Spline 1
—12 7004198 Body/Bearing Assembly 1
—13 7004192 Cover/Bearing Assembly 1
7004177 Seal Kit (Includes Items 1,2,3,8 and Vent plug O-Ring) 1

2-112



SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-43. Drive Motor Assembly (89" Wheelbase 4WD Front).

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—43 - 3160170 DRIVE MOTOR ASSEMBLY (CESSNA) (89" Ref. —
WHEELBASE 4WD FRONT)
—1 Kit Ring, Retaining 1
-2 Kit Seal, Shatt 1
—3 7004906 Washer 1
e Kit Ring, Retaining 2
—5 7004907 Race, Thrust 2
—6 7004908 Bearing, Thrust 1
-~7 7007874 Shatt, Splined 1
—8 7004910 Bearing 1
-9 7007881 Housing Assembly {Includes ltem 8) 1
—10 7007876 Insert, Cam Plate 1
—11 7004917 Bearing 1
12 Kit O-Ring 1
—13 7007882 Backplate Assembly (includes ltem 11) 1
—14 7007879 Bolt : 6
—15 7007883 Rotating Kit Assembly (Sold As An Assembly Only) 1
2900714 Seal Kit (Includes 1,2,4 and 12) 1

2-113



SECTION 2 — |LLUSTRATED PARTS LIST

Figure 2-44. Brake Assemblies - Ausco and Mico (80" Wheelbase).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—44 0920075 BRAKE ASSEMBLIES - AUSCO AND MICO Ref. —_—
(80" WHEELBASE)
BRAKE ASSEMBLY - AUSCO Ref.

—1 7003072 Bolt 4
—2 7000729 Lockwasher 4
—3 7003073 Housing 1
—4 Kit Gasket 1
~5 7003010 Retainer, Spring 1
—B6 7000782 Spring, Compression 8
—7 7000798 Spring, Compression 8
—8 7003074 Ring, Retaining 1
—9 7000717 Pin, Torque 2
—10 7003075 Shaft, Splined 1
—11 7003054 Disc, Primary 1
—12 7003006 Spring, Compression 6
—13 7003076 Disc, Rotating 3
—14 7003056 Disc, Stationary 3
—15 7003077 Piston 1
—16 7000722 Ring, Packing Back-up 1
—17 Kit O-Ring 1
-—18 Kit Ring, Packing Back-up 1
—19 Kit O-Ring 1
—20 7003078 Plug Hex Socket 1
—21 7000796 Screw, Bleeder 1
—22 7003079 Plate, Power 1
~—23 7003059 Valve, Pressure Relief 1
—24 Kit O-Ring (Gasket) 1
~—25 Kit O-Ring 1

—26 Not Used

~27 Not Used
2900691 Seal Kit (Includes ltems 4,17,18,19,24 and 25) 1

BRAKE ASSEMBLY - MICO Ref.

—28 Bolt 2
—29 Cover 1
—30 Kit Gasket, Case 1
-—31 Washer, Thrust 2
—32 Shaft, Spline 1
—33 Bolt, Socket Head 2
—34 7007967 Bolt, Socket Head Shoulder (Tension Pins) 4
—35 Kit Dise, Primary 1
—36 Kit Disc, Rotor 4
—37 Kit Disc, Stator 3
—38 Plate, Spring 1
—39 Kit Gasket, Case 1
—40 Kit Spring 6
—41 Piston 1
—42 Kit Ring, Back-up 1
—43 Kit O-Ring 1
—44 Kit Ring, Back-up 1
—45 Kit O-Ring 1
—46 Plate, Pressure 1
7007971 Repair Kit - Ring (Includes ltems 30,39,42,43,44 and 45) 1
7007969 Repair Kit - Lining (Includes items 30,35,36,37 and 39) 1
7007972 Repair Kit - Spring (Includes ltems 30,39 and 40) 1

2-115




SECTION 2 — ILLUSTRATED PARTS LIST

HYDRAULIC
MOTOR

Figure 2-45. Brake Assemblies - Ausco and Mico (89" Wheelbase).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX No. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—45 0920027 BRAKE ASSEMBLY - AUSCO AND MICO Ref. G
(89" WHEELBASE)
BRAKE ASSEMBLY - AUSCO Ref.
—1 Kit Ring, Retaining 1
—2 Kit Ring, Retaining 1
—3 7000713 Bearing, Ball 1
) 7000714 Housing 1
7003010 Retainer, Spring 1
—5 7000759 O-Ring 1
—6 7000782 Spring, Compression 8
—7 7000798 Spring, Compression 8
—8 7000716 Shatt 1
—9 7000717 Pin, Torque 2
—10 7000718 Disc, Primary 1
—11 7003006 Spring, Compression 6
—12 7000732 Disc, Rotating 3
—13 7000720 Disc, Stationary 3
—~14 7000721 Piston 1
—15 Kit Ring, Back-Up 1
—16 Kit O-Ring 1
—17 Kit Ring, Back-Up 1
—18 Kit O-Ring 1
—19 7000796 Bleeder 1
—20 7000727 Plate, Power 1
—21 7000729 Lockwasher 4
—22 7000730 Boit 4
7003007 Bolt, Flanged 4
—23 Kit Gasket 2
—24 - Not Used
—25 Not Used
2900131 Seal Kit (Includes ltems 1,2,15,16,17,18 and 24) 1
BRAKE ASSEMBLY - MICO Ref.
—26 7007913 Cap Screw 4
-27 7007912 Lockwasher 4
—28 7007924 Pipe Plug 1
~29 7007975 Cover 1
—30 Kit Square Ring 1
—31 Kit O-Ring - 1
—32 7007920 Bearing 1
—33 Kit O-Ring 1
—34 Kit Back-Up Ring 1
—35 7007923 Piston 1
—36 Kit O-Ring 1
—37 Kit Back-Up Ring 1
—38 7007914 Bleeder Screw 1
-39 7007903 Shaft 1
—40 7007908 Disc 3
—4 7007916 Spring 6
—42 7007909 Friction Disc 3
—43 7007902 Separator 2
—44 7007907 Disc (Large Diamter) 1
—45 7007906 Spring 8
-—46 7007905 Spring 8

2-117/2-118 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

and 53)

FIGURE &
INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—45 0920027 BRAKE ASSEMBLY (CONTINUED) Ref. G
—47 7007915 Pin, Dowel 2
—48 7007904 Bearing 1
—49 Kit Qil Seal 1
—50 7007976 Housing 1
—51 7007901 Spirol Pin 4
—52 Kit O-Ring 2
—53 Kit O-Ring 4
7007933 Mounting Gasket (Not Shown) 1
2900641 Seal Kit (Includes ltems 30,31,32,33,34,36,37,49,52 1

2-119



SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-46. Drive Hub Assembly (80" Wheelbase),



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE & '
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry, REV.
2—46 2780107 DRIVE HUB ASSEMBLY (80" WHEELBASE) Ref. —_
—1 7007605 Spindle 1
—2 7000228 Seal 1
—3 7000255 Bearing Cup 1
—4 7000256 Bearing Cone 1
—5 - 7007606 Bearing Cup 1
—86 7007607 Bearing Cone 1
—7 7007608 . Hub. 1
—8 7000232 Spacer 1
—9 7000229 Retaining Ring 1
—10 7007609 Stud 8
—11 7007610 Internal Gear 1
7007611 Carrier Sub-Assembly 1
—12 7001955 - Cover 1
—13 7007612 Thrust Washer 12
—14 7007613 Needle Roller 57
—15 7001959 Planet Shift 3
—~—16 7007614 Planet Gear 3
—17 7007615 Spring Pin 3
-—18 7000213 O-Ring 1
-—19 7000212 Disconnect Rod 1
—20 7000216 Bolt 2
—21 7007616 Disconnect Cap 1
—22 7007617 Magnetic Plug 2
~23 7007618 Thrust Washer 1
—24 7007619 Input Gear 1
—25 7001969 Input Shaft 1
—26 7007620 Retaining Ring 1
—27 7007621 Retaining Ring 1
—28 7007622 Spacer 1
—29 7007623 Spring 1
—30 7007624 Coupling 1
—31 7007625 Thrust Washer 1
—32 7007626 Retaining Ring 1
—33 7007627 Bolt 16
—34 7007628 Thrust Washer 1
—35 7007629 Thrust Washer 1
~36 7007630 Cover Gasket 1

2-121




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-47. Drive Hub Assembly (89" Wheelbase 2WD and 4WD Rear).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. | PART NUMBER ITEMS & DESCRIPTION Qry. | REV.
2—47 2780168 DRIVE HUB ASSEMBLY (89" WHEELBASE 2WD REAR) Ref. —_
2780167 DRIVE HUB ASSEMBLY (89" WHEELBASE 4WD REAR) Ref. —_—
—1 7000206 Coupling 1
—2 7001997 Spindle 1
—3 7001998 Seal 1
—4 Kit Cone, Bearing 1
—5 Kit Cup, Bearing 1
—6 7007697 Bolt, Wheel 9
-7 7000242 Plug, Pipe 2
—8 7007601 Hub 1
-9 7000257 - Cup, Bearing 1
—10 7000258 Cone, Bearing 1
—11 7000232 "~ Spacer 1
—i2 7000229 Ring, Retaining 1
—13 7000246 Gear, Internal 1
7000250 Input Shaft Assembly (2780168) 1
7007650 Input Shaft Assembly (2780167) 1
—14 7000260 Shaft (2780168) 1
7007651 Shaft (2780167) 1
—15 7000263 Spacer 2
—16 7000262 Spring 1
—17 7000261 Ring, Retaining 1
—18 7000253 Washer, Thrust 1
—19 7000252 Spacer (2780168) 1
7007653 Spacer (2780167) 1
—20 7000201 Gear, input (2780168) 1
7007652 Gear, Input (2780167) 1
—21 7007654 Spacer (2780167 Only) 1
7000247 Carrier Assembly (2780167) 1
7000202 Carrier Assembly (2780168) 1
—22 7001931 Carrier 1
—23 7001911 Shaft 3
~—24 7001913 Pin, Roll 3
—25 7001985 Washer, Thrust 6
—26 7001909 Roller, Needle 96
—27 7000263 Spacer 3
—28 7001912 Gear, Cluster (2780167) 3
7007643 Gear, Cluster (2780168) 3
—29 7000230 O-Ring 2
—30 7000248 Gear, Ring (2780167) 1
7000203 Gear, Ring (2780168) 1
—31 7000253 Washer, Thrust 1
7001989 Cover Assembly 1
—32 7000226 Cover 1
—33 7000215 O-Ring 1
~34 7000227 Cap, Cover 1
—35 7000213 O-Ring 1
—36 7000212 Rod, Disconnect 1
—37 7000211 Cap, Disconnect 1
—38 7000220 Bolt 4
-39 7000243 Plug, Pipe 1

2-123/2-124 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—47 DRIVE HUB ASSEMBLY (89" WHEELBASE) Ref.
(CONTINUED)
—40 7000217 Bolt 12
—41 7000214 Bolt, Shoulder 4
—42 7007603 Flatwasher 16
7010429 Bearing Kit (Includes ltems 4 and 5) 1

2-125



SECTION 2 — |ILLUSTRATED PARTS LIST

86 €22 LE zLze gg e

ANRAN

Le 61 0¢C

LvLZL9L 0L 6 8 9 6 €L € v 2

\
_

\
N

\
/ A\

Figure 2-48. Drive Hub/Brake Assembly (89" Wheelbase 4WD Front).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—48 2780172 DRIVE HUB/BRAKE ASSEMBLY (89" WHEELBASE Ref. —_
4WD FRONT)
Hub/Spindle Assembly 1
—1 7010454 Spindle 1
—2 Kit Seal 1
-3 7007683 Cup, Bearing 1
—4 7007684 Cone, Bearing 1
—5 7007685 . Cup, Bearing 1
—6 7007686 Cone, Bearing 1
—7 7007687 Hub 1
—8 7007688 Washer, Tongued 1
—9 7007689 Lockwasher 1
—10 7007690 Locknut 1
—11 7000241 Stud 9
—12 7000242 Plug, Pipe 2
—13 7007617 Plug, Magnetic 2
—14 7007691 Gear, Internal 1
Carrier Assembly 1
—15 7001931 Carrier 1
—16 7001985 Washer, Thrust 6
—17 7001909 Roller, Needle 96
—18 7000263 Spacer 3
—19 7001911 Shaft, Planet 3
—20 7001912 Gear, Cluster 3
—21 7001913 Pin, Roll 3
—22 7000248 Gear, Ring 1
—23 Kit O-Ring 2
7001989 Cover Assembly 1
—24 7000226 Cover 1
—25 7000227 Cap, Cover 1
—26 7000220 Bolt 4
—27 7000211 Cap, Disconnect 1
—28 7000212 Rod, Disconnect 1
—29 Kit O-Ring 1
—30 Kit O-Ring 1
—31 7000243 Plug, Pipe 2
7000250 Input Shaft Assembly 1
—32 700026:; Shaft, Input 1
—33 7000261 Ring, Retaining 1
—34 7000262 Spring 1
—35 7000263 Spacer 2
—36 7000251 Gear, Input 1
—37 7000252 Spacer, Input 1
—38 7007654 Spacer, Thrust 1
—39 7000253 Washer, Thrust 2
—~40 7000217 Boilt 12
—41 7000214 Bolt, Shoulder 4
—42 7007603 Flatwasher 16
-—43 Kit Gasket 1
—44 7010453 Brake Assembly 1
—45 7003087 Disc, Stationary 2
—46 7003089 Disc, Rotating 3
—47 7003088 Piston 1
—48 7010455 Coupling 1
2900754 Seal Kit - Hub (includes Items 2,23,29,30 and 43) 1
2900755 Seal Kit - Brake (Includes Piston Rings and Gaskets) 1
New 9/91

2-127




SECTION 2 — ILLUSTRATED PARTS LIST




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—49 0250956 TOW PACKAGE INSTALLATION Ref. —_

—1 0250145 Tow Bar Assembly 1 A

—2 3420447 Pin, Tow 1

—3 4740036 Flatwasher, Special 1

—4 3420372 Hairpin 1

—5 0901611 Bracket, Stowage - Tow Bar 2

—6 3420292 Pin, Quick Release 2

1260017 Chain (8’ Lengths) 2

—7 3534336 Plate, Support - Stow Bracket 4

—8 3534337 Plate, Support - Tongue 2

(Attaching Parts)

—9 0641824 Bolt 1/2"-13NC x 3" 4
~10 4761800 Lockwasher 1/2" 4
—11 0560885 Block, Spacer 2
—12 0560886 Block, Mounting (Welded on Part) 2
—13 4843653 Tongue, Towing 1

(Attaching Parts)

—14 3421707 Pin, Hitch 1
—15 0641608 Bolt 3/8"-16NC x 1" 2
—16 4761600 Lockwasher 3/8" 2
—-17 4740307 Washer, Thrust 2
-—18 3040452 Lug, Hitch (Welded on Part) 1
—19 0361800 Bar, Hitch (Welded on Part) 1
—20 3533726 Plate, Hitch (Welded on Part) 1
—21 3533727 Support, Hitch (Welded on Part) 1
—22 0560703 Block, Tie-Rod 2
—23 3300228 Nut, Jam 1"-12NF (LH Threads) 2
—24 3841058 Tie-Rod 2
25 3322502 Nut, Jam 1"-12NF 2
—26 0560884 Block, Tie-Rod 2
—27 4752600 Flatwasher 1" 2
—-28 3312605 Locknut 1"-8NC 1
—29 4640261 Valve Assembly - Tow 1

(Attaching Parts)
—30 0641507 Bolt 5/16"-18NC x 7/8" 2
—31 4761500 Lockwasher 5/16" 2
—32 4751500 Flatwasher 5/16" 2
—33 0900479 Plate, Mounting - Valve (Welded on Part) 1
—34 . 3250872 Nameplate - Steer/Tow 1
3820001 Rivet 4

2-129



SECTION 2 — ILLUSTRATED PARTS LIST

NOTE: CM33RT SHOWN. USE THIS
ILLUSTRATION AND PARTS LIST TO
REFERENCE COMPONENTS FOR
CM25RT AND CM40RT ALSO.

FRON™

UTOUT FOR CONTROLLER (REF )

VIEW B-B

| & EWéﬂlm—ﬂ\ﬂ-Wé @
P WA

|

W P
&

===
@1 . —QQWQQ |

7

Figure 2-50. Nameplates and Decals instaliation.



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
250 0251047 NAMEPLATES AND DECALS INSTALLATION (CM25RT Ref. —
BUILT PRIOR TO JULY 1991) .
0251988 NAMEPLATES AND DECALS INSTALLATION (CM25RT Ref. B
BUILT JULY 1991 TO PRESENT)
0251071 NAMEPLATES AND DECALS INSTALLATION (CM25RT Ref. —
WITH TRAVERSING PLATFORM BUILT PRIOR TO
A -JULY 1991) :
0251989 NAMEPLATES AND DECALS INSTALLATION (CM25RT Ref. B
WITH TRAVERSING PLATFORM BUILT JULY 1991 TO
PRESENT) ,
0239967 NAMEPLATES AND DECALS INSTALLATION (CM33RT Ref. A
BUILT PRIOR TO JULY 1991)
0251986 NAMEPLATES AND DECALS INSTALLATION (CM33RT Ref.
BUILT JULY 1991 TO PRESENT)
0250952 - NAMEPLATES AND DECALS INSTALLATION (CM33RT Ref. —_
: \:g‘sl"l-; TRAVERSING PLATFORM BUILT PRIOR TO JULY
0251987 NAMEPLATES AND DECALS INSTALLATION (CM33RT Ref. B
WITH TRAVERSING PLATFORM BUILT JULY 1991 TO
: PRESENT)
0250130 NAMEPLATES AND DECALS INSTALLATION (CM40RT Ref. A
BUILT PRIOR TO JULY 1991)
0251984 NAMEPLATES AND DECALS INSTALLATION (CM40RT Ref.
BUILT JULY 1991 TO PRESENT)
0250953 NAMEPLATES AND DECALS INSTALLATION (CM40RT Ref. —
WITH TRAVERSING PLATFORM BUILT PRIOR TO JULY
1991
0251985 NAM)EPLATES AND DECALS INSTALLATION (CM40RT Ref. B
WITH TRAVERSING PLATFORM BUILT JULY 1991 TO '
PRESENT)
0251983 NAMEPLATES AND DECALS INSTALLATION (COMMON Ref. —
TO ALL MACHINES BUILT JULY 1991 TO PRESENT)
—1 1700431 Decal - Strip (Brown/Orange) _ 2978.84m
—2 1701110* Decal - JLG 2
—3 3250873* Nameplate - Danger 4
—4 4420039 Tape - Safety Tread ¥19m
~—5 3252010 Nameplate - Capacity (CM25RT - Standard) 1
3252008 Nameplate - Capacity (CM25RT - With Traversing 1
Platform)
3251913 Nameplate - Capacity (CM33RT - Standard) 1
3251993* Nameplate - Capacity (CM33RT - With Traversing Platform) 1
3251927 Nameplate - Capacity (CM40RT - Standard) 1
3251992 Nameplate - Capacity (CM40RT - With Traversing Platform) 1
3820001 Rivet 4
—6 2820024 ‘Tubing, Vinyt 2578m
—7 3340564 Padding _ 1
—8 1701310 Decal - Strip (Orange) (CM25RT) 51/15.85m
- 1701310 Decal - Strip (Orange) (CM33RT) ‘ 67720.4m
1701310 Decal - Strip (Orange) (CM40RT) 84725.6m
-9 1700593* Decal - Inspection 1
—10 Consult Factory Nameplate - Serial Number 1
—11 1701259* Decal - Crushing Hazard 4
—12 1700713* Decal - Safety Prop 2
—13 1701069* ' Decal - Commander 2
—14 1701369* Decal - CM25RT 2
1701258* Decal - CM33RT 2
1701291* Decal - CM40RT 2
—15 3251813 Decal - USA 1
—16 0860520 Box, Manual Storage 1
(Attaching Parts)

Updated 11/92 2-131//2-132 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PART NUMBER ITEMS & DESCRIPTION Qry. | REV.
2—50 NAMEPLATES AND DECALS INSTALLATIONS Ref.
(CONTINUED)
0641405 Bolt 1/4"-20NC x 5/8" 4
4751400 Flatwasher 1/4" 4
4761400 Lockwasher 1/4" 4
3311401 Nut 1/4"-20NC 4
1060279 Cable, Lanyard 1
—17 1700157* Decal - Manuals 1
—18 3251308* Nameplate - Danger 1
—19 3251912* Nameplate - Caution 1
—20 3252011* Nameplate - Capacity (CM25RT Standard) 1
3252008* Nameplate - Capacity (CM25RT with Traversing Platform) 1
3251914* Nameplate - Capacity (CM33RT Standard) 1
3251993 Nameplate - Capacity (CM33RT with Traversing Platform) 1
3251928 Nameplate - Capacity (CM40RT Standard) 1
3251992* Nameplate - Capacity (CM4ORT with Traversing Platform) 1
—21 1701133* Decal - Drive/Steer 1
—22 1701257 Decal - Warning 1
—23 1700427* Decal - Logo 1
—24 1700430 Decal - Fuel (Gas) 1
1700428 Decal - Fuel (Diesel) 1
—25 3251249 Nameplate - Daily Checklist 1
—26 1700419* Decal - Hydraulic Fluid 1
—27 1701122* Decal - Ground Control 1
—28 3252024 Nameplate - Manual Lowering (Optional) (Prior to March 1
1991)
—29 1701437 Decal - Manual Descent (Optional) (March 1991 to 1
Present)
DECAL INSTALLATION - FACTORY MUTUAL MACHINES Ref.
(NOT SHOWN)
3251503 Nameplate - Battery Information 1
1701328 Decal - Factory Mutual Research Corporation 1
1701327 Decal - Factory Mutual Research Corporation 1
3251899 Nameplate -EE
2900773* Decal Kit - CM25RT 1
2900758 Decal Kit - CM33RT 1
2900757 Decal Kit - CM40RT 1

* - Indicates Kit Components per Model.

2-133




SECTION 2 — ILLUSTRATED PARTS LIST

(437HOM)
SONIMHVYIN LHOd FATVA
1NO-M2071 40 M3IA

(83THOM)
® @ ® ©

@0 fh _
(zLN3a aNv gHod) %\v

SONDIYVYN LH80d JATVA
1NO0-X007 40 MIA 3ISVO 3L 40 3aiS
NOY4d ©N1d IAOW3H

To

S*TIAJ LNG-MI07T

%\W\W
R

© O ® ©
® ® (ZINIQ 0NV ago3)

ONILSIX3

Figure 2-51. Hydraulic Diagram - Axle (Osciliating).

JATIVA LNO-X307




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX No. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—-51 2791574 HYDRAULIC DIAGRAM - AXLE (OSCILLATING) Ref. C
(FORD, DEUTZ AND ELECTRIC)
2791545 HYDRAULIC DIAGRAM - AXLE (OSCILLATING) Ref. —
(KOHLER)
—1 2220417 Fitting 4
—2 2750760 Hose 2
—3 2751010 Hose 2
—4 2220582 Fitting 2
—5 2750897 Hose (Ford, Deutz and Electric) 1
2751410 Hose (Kohler) 1
-6 2750900 Hose 1
—7 2220605 Fitting, Tee 1
2220654 Fitting, (Kohler Only) 1
-8 2220582 Fitting (Ford and Deutz) 2
2220472 Fitting, 90° (Kohler) 2
—9 2220472 Fitting, 90° (Ford and Deutz) 2
2220582 Fitting (Kohler) 2
—10 2220605 Fitting, Tee (Ford and Deutz Only) 1
—11 2220574 Fitting (Kohler Only) 1

2-135/2-136 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

11

PRESSURE
REDUCING
2 VALVE

/

REPLACE “T" FTG.
WITH ITEM #|

EXISTING CASE DRAIN HOSES
REPLACE 3-WAY “T“-FTG.WITH
4-WAY “T"-FTG.

0/C VALVE

Figure 2-52. Hydraulic Diagram - Brakes with Pressure Reducing Valve.

FIGURE &
INDEXNo. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—52 2791611 HYDRAULIC DIAGRAM - BRAKES WITH PRESSURE Ref. A
REDUCING VALVE
—1 2220415 Fitting 1
—2 2751018 Hose 1
—3 2220585 Fitting, 90° 2
—4 2220250 Fitting, Reducer 1
—5 2220752 Fitting, Tee 1
—6 2220428 Fitting, Quick Disconnect 1
—7 2220429 Cap, Dust 1
—8 2220684 Fitting, Tes 1
—9 2750760 Hose 1
—10 2220739 Fitting, Tee 1
—11 4640632 Valve 1

2-137



SECTION 2 — ILLUSTRATED PARTS LIST

N

QI0JINVH  QAH

9\

NOILD3S HOWn
ANIN3AIY

NOILI3S

3ATNQ-IH

NO1133§

43S

A
TN

\

Sy St

TAD MOVC dV3H Y

it

HIFTIIS,

TIAD MOV ¥Y3Y 47

o o[

JATIVA MOVM 43Z1I7149VLS

]

TAQ HOVE IND¥4 LY

AT MOVE AINCMZ AT

;:\x’\x\xx\QTQQ\\‘.\‘Qx\\%

2-138

Figure 2-53. Hydraulic Diagram - Leveling Jacks.



SECTION 2 — ILLUSTRATED PARTS LIST

U S | PART NUMBER TEMS & DESCRIPTION ary. | mev.
2—53 2791559 HYDRAULIC DIAGRAM - LEVELING JACKS Ref. —
—1 2220628 Fitting, 90° 1
—2 2750895 Hose 1
-3 2220371 Fitting 1
—d 2220582 Fitting 4
~5 2750784 Hose 2
—8 2751440 Hose 2
—7 2751391 Hose 2
—8 2751435 Hose 2
—9 2220416 Fitting, 90° 8
—10 2751128 Hose 1
—11 Not Used
—~12 Not Used
—13 2220609 Fitting, Reducer 1
—14 2220654 Fitting, 90° 1
—15 2220472 Fitting, 90° 4
—16 2220344 Fitting 1
—17 2220507 Fitting, 90° 1

2-139/2-140 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

RETURN

4

SUPPLY

EF. ORFICE
IN CYLINDER
PORT

Figure 2-54. Hydraulic Diagram - Manual Lowering.

FIGURE &
INDEX NO. PART NUMBER ~ ITEMS & DESCRIPTION Qry. REV.
254 0251181 HYDRAULIC DIAGRAM - MANUAL DESCENT/ Ref. _
EMERGENCY LOWERING (PRIOR TO MARCH 1991)
0251791 HYDRAULIC DIAGRAM - MANUAL DESCENT/ Ref. B
EMERGENCY LOWERING (MARCH 1991 TO PRESENT)
—1 4640128 Valve, Flow Control (Prior to March 1991) 1
4640699 Valve, Pull (March 1991 to Present) 1
2900503 Seal Kit (4640699 Valve) 1
—2 2220111 Fitting, 80" 1
-3 2220261 Fitting, Nipple (Prior to March 1991) 1
2220820 Fitting, 90" (March 1991 to Present) 1
—4 2220773 Fitting, 90° (Prior to March 1991) 1
2220399 Fitting, Adaptor (March 1991 to Present) 1
—5 4564884 Tube (Prior to March 1991) 1
4565177 Tube (March 1991 to Present) 1
—6 2220635 Fitting, Tee 1
-7 2220473 Fitting, 90° 1

2-141



SECTION 2 — ILLUSTRATED PARTS LIST

7 I
Wﬁﬁh&hﬂ&&ﬂ&&&s
A J

3ATVA 0XINOD ¥YNGOR

3ATIVA INIOVY
Hvis e/t |

8
8L m!

S€

W3 1410

3ATVA
30NV IVEZIUNAOD

HOLOW AT
LkTY

Qm B ivRY 1HOIY

0s
ives 193

Figure 2-55. Hydraulic Diagram - Standard (80" V_Vheelbase 2WD - Ford, Deutz and Electric).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—55 2791570 HYDRAULIC DIAGRAM - STANDARD (80" WHEELBASE Ref. D
2WD - FORD, DEUTZ AND ELECTRIC)

—1 Not Used

—~2 Not Used

—3 Not Used

—4 2240020 Fitting, Split Flange 2

—5 2210060 Fitting, 90° 1

—6 1320033 Clamp 4

—7 Not Used

—8 2750759 Hose 1

—9 2220385 Fitting, Tee 8
—10 2220374 Fitting 7
—11 2220670 Fitting 1
—~12 2220252 Fitting, Straight 1
—13 4640009 Valve, Check 1
—14 2220345 Fitting 1
—15 2750775 Hose 1
—16 2220383 Fitting, Tee 1
—17 2220373 Fitting 8
—18 2750791. Hose 3
—19 2220596 Fitting, 90° 4
-—20 2220618 Fitting, Reducer 1
—21 2751412 Hose 1
—22 2220468 Fitting 2
—23 2220654 Fitting, 90° 1
—24 2750970 Hose 4
—25 2220602 Fitting, Tee 1
—26 2750897 Hose 2
—27 2220504 Fitting, Tee 3
—28 2751394 Hose 1
—29 2750900 Hose 1
—30 2220585 Fitting, 90° 4
—31 2751427 Hose 1
—32 2751409 Hose 1
—33 Not Used
—34 Not Used

-35 2220386 Fitting, 90° 2
—36 2220703 Fitting, 90° 1
—37 2220583 Fitting, 90° 1
—38 2220340 Fitting, Straight Nipple 1
~-39 2220275 Fitting 1
—40 2220403 Fitting 1
—41 2751930 Hose 1
—42 2220113 Fitting, 90° 1
—43 2220280 Fitting, Straight Nipple 1
—44 4640216 Valve, Adjustable Restrictor 1
—45 2220354 Fitting 1
—46 2220238 Fitting, Plug 3
—47 2750792 Hose 2
—48 2220366 Fitting, 90° 2
—49 2220375 Fitting 3
—50 2220415 Fitting 4
—51 2750889 Hose 1
—52 2750891 - Hose 1
—53 2751391 Hose 1
—54 2750760 Hose 1
~55 2220711 Fitting, Tee 1

2-143/2-144 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX No. | PART NUMBER ITEMS & DESCRIPTION QrY. | REV.
2—55 HYDRAULIC DIAGRAM - STANDARD (80" WHEELBASE Ref.
(2WD - FORD, DEUTZ AND ELECTRIC) (CONTINUED)

—56 2751494 Hose 2
—57 2751011 Hose 1
—58 2750757 Hose 1
—59 2180491 Fitting, 90° 1
—60 2220820 Fitting, 90° 1
—61 . 2220428 Fitting, Quick Disconnect 2
—62 2220429 Cap, Dust 2
—63 2751472 Hose 1
—64 Not Used

—65 Not Used

—66 2220376 Fitting 1
—67 Not Used

—68 2750977 Hose 3
—69 2750928 Hose 1
—70 2750777 Hose 1
—71 3100056 Manifold, Hydraulic 1
—72 Not Used

—73 0641710 Bolt 7/16™-14NC x 1 1/4" 4
—74 2790222 O-Ring ' 1
—75 4761700 Lockwasher 7/16" 4
—76 2751123 Hose 1
—77 2220473 Fitting, 90° 1
—78 2220796 Fitting, 90° 1
—79 2750930 Hose 1
—80 2220683 Fitting, 45° 1
—81 2220346 Fitting 2
—82 2180540 Fitting, Modified 1
-—83 2180621 Fitting, Orifice 1
—84 4640382 Valve, Cartridge 1
—85 2720295 Hose, Suction 1
—86 2220619 Fitting, Reducer 1
—87 2220741 Fitting 1
—88 2220438 Fitting, Nipple 1
-89 2220237 Fitting, Plug 1
80 2220600 Fitting, Straight 2

0100020 Sealant, Thread AR

2-145




SECTION 2 — ILLUSTRATED PARTS LIST

Figure 2-56. Hydraulic Diagram - Standard (80" Wheelbase 2WD - Kohler).




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
2—56 2791544 HYDRAULIC DIAGRAM - STANDARD (80" WHEELBASE Ref. B
2WD - KOHLER)
—1 2720311 Hose, Suction 1
—2 1320033 Clamp 4
—3 2210066 Fitting 1
—4 2751492 Hose 1
—5 Not Used
—6 2751472 Hose 1
—7 2220596 Fitting, 90° 2
—8 2220385 Fitting, Tee 6
—9 2220373 Fitting 7
—10 2220670 Fitting 2
—11 2220400 Fitting, Nippie 2
—12 4640037 Valve, Check 1
—13 2220343 Fitting 1
—14 2750913 Hose 1
—15 2220238 Fitting, Plug 2
—~16 2220468 Fitting 3
—17 2750897 Hose 5
—18 2220504 Fitting, Tee 2
—19 2750900 Hose 1
—20 2751427 Hose 1
—21 2751394 Hose 1
—22 2751409 Hose 1
—23 2220585 Fitting, 90° 4
—24 2220383 Fitting, Tee 2
—25 2750970 Hose 1
—26 2750775 Hose 1
—27 2220446 Fitting, Reducer 1
—28 2750994 Hose 1
—29 2220628 Fitting, 90° 1
—30 2750928 Hose 1
—31 2220600 Fitting 1
—32 2220618 Fitting, Reducer 2
--33 2750902 Hose 1
—34 2750976 Hose 3
—~35 2751492 Hose 1
—36 Not Used
—37 Not Used
—38 2750977 Hose 1
—39 2220250 Fitting, Reducer 1
—40 2220428 Fitting, Quick Disconnect 2
—41 2220429 Cap, Dust 2
-—42 2750774 Hose 1
-—43 2220596 Fitting, 90° 4
—44 2220752 Fitting, Tee 1
—45 2220399 Fitting 1
—46 Not Used
—47 2220491 Fitting 1
—48 2751035 Hose 1
—49 2220376 Fitting 1
—50 4640216 Valve, Adjustable Restrictor 1
—51 2220396 Fitting _ 1
-52 2751163 Hose 1
—53 2220473 Fitting, 90° 1
—54 2220796 Fitting, 90° 1
—55 2220366 Fitting, 90° 2
—56 2220375 Fitting 3

2-147/2-148 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX No. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—56 HYDRAULIC DIAGRAM - STANDARD (80" WHEELBASE Ref.
2WD - KOHLER) (CONTINUED)

-—57 2751467 Hose 2
—58 2750968 Hose 1
—59 2751484 Hose 1
—60 2220386 Fitting, 90° 2
—61 2751502 Hose 1

- —62 2220415 Fitting 5
—63 2220654 Fitting, 90° 1
—64 2220605 Fitting, Tee - 1
—65 2751893 Hose 1
—66 2750930 Hose 1
—67 Not Used
—68 2220111 Fitting, 90° 1
—69 2220261 Fitting, Straight 1
—70 3100056 Manifold, Hydraulic 1
-7 2220340 Fitting, Nipple 1
—72 2220372 Fitting 1
—73 2220619 Fitting, Reducer 2
—74 2220275 Fitting, Reducer 1
—75 2220828 Fitting, 90° 1
—76 2220671 Fitting, 90° 1
—77 2220239 Fitting, Plug 1
—78 2220374 Fitting, 90° 7

2-149




SECTION 2 — |LLUSTRATED PARTS LIST

St

BATVA  TIONINOD JVINCOH

6
WA L0 HOLIS

o
o 4 =

RIS g

Mmﬂml

X

3ATVA 3NIOVY 4 L0t @

MIvis 2/t |

|—

V.
v
3ATVA

3INYIVBEIINNOD

2

.U.UH .

8y

88 sovowz-resome INT3S 01
NOLIVTIVASNT 3AWA  ONIONOJDY (SO 34 1SN

483 ¥
STUHRTATG R0, - SioR.

1-\%. 100 g3TW0 5.083  EUIALO AOLS 20V

Qm B 3dvag 1HOTY

0s
NS LI

Figure 2-57. Hydraulic Dlagram - Standard (80" Whéelbase 4WD Ford and Deutz).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNo. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—-57 2791571 HYDRAULIC DIAGRAM - STANDARD (80" WHEELBASE Ref. D
4WD FORD AND DEUTZ)

—1 Not Used

—2 Not Used

—3 Not Used

—a4 2240020 Fitting, Split Flange 2

—5 2210060 Fitting, 90° 1

—6 1320033 Clamp 4

—7 2220671 Fitting, 90° 2

—8 2750759 Hose 2

-—9 2220385 Fitting, Tee 10
—10 2220374 Fitting 7
—~11 2220670 Fitting 1
—12 2220252 Fitting, Straight 1
-13 4640009 Valve, Check 1
—14 2220345 Fitting 1
—15 2750775 Hose 1
-—16 2220383 Fitting, Tee 2
—17 2220373 Fitting 12
—18 2750791 Hose 2

- —19 2220596 Fitting, 90° 4

—20 2220618 Fitting, Reducer 1
—21 2751412 Hose 1
—22 2220468 Fitting 2
—23 2220654 Fitting, 90° 2
—24 2750970 Hose 3
—25 2220602 Fitting, Tee 1
—26 2750897 Hose 2
—27 2220504 Fitting, Tee 3
—28 2751394 _Hose 1
—~29 2750900 Hose 1
—30 2220585 Fitting, 90° 4
—31 2751427 Hose 1
-—32 2751409 Hose 1
~33 Not Used

—34 Not Used

—35 2220386 Fitting, 90° 9
—36 2220703 Fitting, 90° 1
-—37 2220583 Fitting, 90° 1
—38 2220340 Fitting, Straight Nipple 1
—39 2220275 Fitting 2
—40 2220403 Fitting 1
—41 2751930 Hose 1
—42 2220113 Fitting, 90° 1
—43 2220280 Fitting, Straight Nipple 1
—44 4640216 Valve, Adjustable Restrictor 1
—45 2220354 Fitting 1
~46 2220238 Fitting, Plug 2
—47 2750792 Hose 2
—48 2220366 Fitting, 90° 2
—49 2220375 Fitting 5
—50 2220415 Fitting 6
—51 2750889 Hose 1
—52 2750891 Hose 1
—53 2751391 Hose 1
—54 2750760 Hose 1
—55 2220711 Fitting, Tee 1

2-151/2-152 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO, | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—57 2791571 HYDRAULIC DIAGRAM - STANDARD (80" WHEELBASE Ref. D
4WD FORD AND DEUTZ) (CONTINUED)
—56 2751494 Hose 2
—57 2751011 Hose 1
—58 2750757 Hose 1
—59 2180491 Fitting, 90° 1
—60 2220820 Fitting, 90° 1
—61 2220428 Fitting, Quick Disconnect 2
—62 2220429 Cap, Dust 2
—63 2751472 Hose 1
—64 Not Used :
—65 Not Used
—66 2220376 Fitting 1
-67 2750927 Hose 1
—68 2750977 Hose 4
—69 2750928 Hose 2
—70 Not Used
-—71 3100056 Manifold, Hydraulic 1
—72 Not Used
—73 0641710 Bolt 7/16"-14NC x 1 1/4" 4
—74 3790222 O-Ring 1
—75 4761700 Lockwasher 7/16" 4
—76 2751123 Hose 1
—~77 2220473 Fitting, 90° 1
—78 2220796 Fitting, 90° 1
—79 2750930 Hose 1
—80 2220677 Fitting, 45° 1
—81 2751901 Hose 1
—82 2751411 Hose 1
—83 2220605 Fitting, Tee 1
—84 2220586 Fitting 1
-85 2220375 Fitting 4
—86 2750972 Hose 1
—87 2220619 Fitting, Reducer 1
—88 Not Used
—89 Not Used
—a0 Not Used
~91 Not Used
—92 Not Used
—93 2220683 Fitting, 45° 1
—~04 2220346 Fitting 2
—95 2180540 Fitting, Modified 1
—96 2180621 Fitting, Orifice 1
—97 4640382 Valve, Cartridge 1
—98 2720295 Hose, Suction 1
—99 2751518 Hose 2
—100 2220671 Fitting, 90° 4
—101 27515617 Hose 2
-—102 2750968 Hose 1
—103 2751489 Hose 1
—104 2751472 Hose 1
—105 2220741 Fitting 1
—106 2220438 Fitting, Nipple 1
—107 2220237 Plug 1
0100020 Sealant, Thread AR

2-153




SECTION 2 — ILLUSTRATED PARTS LIST

o1 L]

2b.

3ATWA  TIOUUNOD dYTINQOW

v

/

LT 3aTHc]

3ATVA INIDVY
XOVisS e/1i

PR R
“ [
b

9§ §s m

A 1417

28

SAWYA 033dS-2

LINOHID TIXY
ONLLVTTIOSO
o1

|
[ ]

:73

173 8
8L

8 FAOVA
3ONYIVEIZLNNOD

4 3 M.m»

/

| g

\mlmql_

3ATIVA

68

J3AIAIA O3
v o

SR Pl L e
ONIONO3Y WSS .-—l \ @
N 88 vﬁwﬂé.&wﬁoNNN

LVTIVISNI A WA
N0 IO GEVD S.913

s9 B
3ivae 1HOZTY

s9
Divag 1437

Figure 2-58. Hydraulic Diagram - Standard (89" Wheelbase - 2WD).



SECTION 2 — [LLUSTRATED PARTS LIST

FIGURE &
INDEXNO, | PARTNUMBER ITEMS & DESCRIPTION QTyY. | REV.
258 2791690 HYDRAULIC DIAGRAM - STANDARD (89" Ref. G
WHEELBASE - 2WD)
—1 4564672 Tube 1
-2 4564673 Tube 1
-3 4564674 Tube 1
—4 4564675 Tube 1
—5 4564676 Tube 1
—6 4564677 Tube 1
-7 4564678 Tube 1
—8 4564679 Tube 1
—9 4564680 Tube 1
—10 4564698 Tube 1
-—11 4564699 Tube 1
—12 2720295 Hose, Suction (60"/1.53m Length) 1
—13 2220669 Fitting, Split Flange Kit 1
—14 2210060 Fitting, 90° Split Flange 1
—15 1320033 Clamp 8
—16 2750777 Hose 1
—17 2220600 Fitting, Straight 2
—18 2180679 Orifice 1
—19 Not Used
—20 2180745 Fitting, Modified 1
~21 2220345 Fitting, Straight 1
—22 2220275 Fitting, Reducer 1
—23 2220403 Fitting, 90° 1
—24 2210003 Fitting, Nipple 2
—25 2720355 Hose, Suction (11 1/2/29.2cm Length) 1
—26 2220832 Fitting, 4-Way 1
—27 2220596 Fitting, 90° 3
—28 2220621 Fitting, Reducer 1
—29 2220507 Fitting, 90° 1
~30 -Not Used
—31 2220835 Fitting, Union 2
—32 2750970 Hose 2
~33 4640009 Valve, Check 1
—34 2220452 Fitting 1
—35 2220700 Fitting, Tee 2
-—36 2220679 Fitting, Tee 1
—37 2220408 Fitting, Straight 1
—38 2220374 Fitting, Straight 1
~—39 2220385 Fitting, Tee 2
—40 2220651 Fitting, Swivel 1
—41 2180750 Fitting, Tee 1
-—42 2220373 Fitting, Stright 5
—43 2220422 Fitting 1
—44 2220417 Fitting, Straight 2
—45 2750896 Hose 2
—46 2220468 Fitting, Straight 2
—47 2220238 Fitting, Plug 2
—48 2220113 Fitting, 90* 1
-—49 2220593 Fitting, Straight 3
—50 4640382 Valve, Cartridge 1
—51 2220383 Fitting, Tee 1
—52 2220280 Fitting, Straight 1
—53 4640216 Valve, Colorflow 1
—54 2220580 Fitting, 90° 1
—55 2220796 Fitting, 90° 1

2-155/2-156 Blank







SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—58 HYDRAULIC DIAGRAM - STANDARD (89" Ref.
WHEELBASE 2WD) (CONTINUED)

—56 2220386 Fitting, 90° 2
—57 2220473 Fitting, 90° 1
~—58 2750930 Hose 1
—59 2751123 Hose 1
—60 2751466 Hose 2
—61 2180746 Fitting, Modified 1
—62 2220261 Fitting, Coupling 2
—63 2220428 Fitting, Quick Disconnect 3
—64 2220429 Cap, Dust 3
—65 2220415 Fitting 4
—66 2751026 Hose 1
—67 2220250 Fitting, Reducer 3
—68 2220584 Fitting, Tee 1
~—69 2220673 Fitting, 90° 1
-—70 4640197 Valve, Check 1
—71 2220414 Fitting, Straight 1
~72 2750760 Hose 1
—73 2751021 Hose 2
—74 2220822 Fitting, Orifice 1
—~75 2750900 Hose 1
—76 2751391 Hose 1
—77 2751010 Hose 1
—78 2220711 Fitting, Tee 1
—79 2220752 Fitting, Tee 1
—80 2220684 Fitting, Tee 2
—81 2751514 Hose 2
~82 2750972 Hose 1
-83 2750757 Hose 1
—84 2750979 Hose 1
—85 2750791 Hose 1
. —86 2220469 Fitting, 4 Way 1
—87 2220618 Fitting, Reducer 1
~—88 2220366 Fitting, 90° 2
—89 2220375 Fitting 7
—80 2751017 Hose 1
—91 2220567 Fitting, 90° 1
—92 2220585 Fitting, 90° 1
—93 2220696 Fitting, Reducer 1
—94 2180491 Fitting, Modified 1

2157




SECTION 2 — ILLUSTRATED PARTS LIST

NMOHS LON - 261

3ATVA Q33452

398
S8
3ivH8 HVAY IHOTS
3819 v
NITIIE ol S9
e Bavsa Be3y 1437
6L
b T ’
! L ]
¥

(444

A0 A0
o K 6

715 . TS i
=y | @ﬁz N

1SV0TL-Y6OTT NGOV A3SOH 38 1STH
88 ronvTnvisd svA B€ ¥30TAI0 Mo x0Y-209 V
NO 410 @31 S.913 51 ¥30IAIQ KO ~ALON.

L

Figure 2-59. Hydraullc Diagram - Standard (89" Wheelbase - 4WD) (Sheet 1 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

2-159

A3 BAs

NOTLI3S
¥3aLs

3AT80-IH
9 ¥33ls

3ATVA
HI¥LS-T
\ﬁ ESE

29 6b
1% @ Y

3ATYA 3NIOVY
HIvEs 2/t

Figure 2-59. Hydraulic Diagram - Standard (89" Wheelbase - 4WD) (Sheet 2 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—59 2791691 HYDRAULIC DIAGRAM - STANDARD (89" Ref. G
' WHEELBASE - 4WD)
-1 4564672 Tube 1
—2 4564673 Tube 1
—3 4564674 Tube 1
—4 4564675 Tube 1
—5 4564676 Tube 1
—6 4564677 Tube 1
—7 4564678 Tube 1
—8 4564679 Tube 1
—9 4564680 Tube 1
—10 4564698 Tube 1
—11 4564699 Tube 1
—12 2720295 Hose, Suction (60"/1.53m Length) 1
—13 2220669 Fitting, Split Flange Kit 1
—14 2210060 Fitting, 90° Split Flange 1
—15 1320033 Clamp 4
—16 Not Used
~17 2220696 Fitting, Reducer 1
—18 2180679 Orifice 1
—19 Not Used
—20 2180745 Fitting, Modified 1
—21 2220432 Fitting 1
—22 2220275 Fitting, Reducer 1
—23 2220403 Fitting, 90° 1
—24 2210003 Fitting, Nipple 2
25 2720355 Hose, Suction (11 1/2"/29.2cm Length) 1
—26 2220832 Fitting, 4-Way 1
—27 Not Used
—28 Not Used
—29 2220609 Fitting, Reducer 1
—30 Not Used
~31 2220835 Fitting, Union 2
—32 2750970 Hose 2
—33 4640009 Valve, Check 1
—34 2220452 Fitting 1
—35 2220700 Fitting, Tee 2
-~—36 2220679 Fitting, Tee 1
—37 2220408 Fitting, Straight 1
—38 2220374 Fitting, Straight 5
~—39 2220385 Fitting, Tee 6
-—40 2220651 Fitting, Swivel 1
—41 2180750 Fitting, Tee 1
—42 2220373 Fitting, Straight 7
—43 2220422 Fitting 1
—44 2220417 Fitting, Straight 4
—45 2750896 Hose 2
46 2220468 Fitting, Straight 2
—47 2220238 Fitting, Plug 2
—48 2220113 Fitting, 90° 1
49 2220593 Fitting, Straight 3
—50 4640382 Valve, Cartridge 1
—51 2220383 Fitting, Tee 1
—52 2220280 Fitting, Straight 1
—53 4640216 Valve, Colorflow 1
—54 2220580 Fitting 1
—55 2220796 Fitting, 90° 1

2-160




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEXNO. | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—59 HYDRAULIC DIAGRAM - STANDARD (89" Ref.
WHEELBASE 4WD) (CONTINUED)
—56 ' 2220386 Fitting, 90° 3
—57 2220473 Fitting, 90° 1
—58 2750930 Hose 1
—59 2751123 Hose 1
—60 2751466 Hose 2
—61 2180746 Fitting, Modified 1
—62 2220261 Fitting, Coupling 2
—63 2220428 Fitting, Quick Disconnect 3
—b64 2220429 Cap, Dust 3
—65 2220415 Fitting, Straight 6
—66 2220462 Fitting 2
~87 2220507 Fitting, 90° 2
—68 2220584 Fitting, Tee 2
—69 2220673 Fitting, 90° 1
—70 4640197 Valve, Check 1
—n 2751391 Hose 1
—72 2750760 Hose 1
—73 2750902 Hose 1
—74 2220567 Fitting, 90° 1
—75 2180755 Fitting, Modified Reducer 4
~—76 2220600 Fitting, Straight 2
—T77 2751010 Hose 1
~78 2220711 Fitting, Tee 1
—79 2220752 Fitting, Tee 1
-—80 2220684 Fitting, Tee 1
—81 Not Used
~82 2750972 Hose 1
—83 Not Used
—84 Not Used
—85 ' 2220822 Fitting, Modified Orifice 1
—86 Not Used
-—87 2751110 Hose 1
—88 2220366 Fitting, 90° 2
—89 2220375 Fitting, Straight 9
—90 2220628 Fitting, 90° 5
—91 2750773 Hose 1
—02 2750918 Hose 1
—93 2750774 Hose 2
—94 2751017 Hose 1
—95 2751026 Hose 1
—96 2750791 Hose 1
-—97 2750991 Hose 1
—98 2751021 Hose 1
—89 2750766 Hose 1
-—100 2750909 - Hose 2
~101 2750892 Hose 1
—102 2750759 Hose 1
~—103 2751410 Hose 2
—104 2751004 Hose 2
-~105 2750756 Hose 1
~—106 2751155 Hose 1
—107 2751002 Hose 2
—108 2750777 Hose 1
—109 2750968 Hose 2
—110 2220504 Fitting, Tee 1
~111 2220414 Fitting, Straight 1

2-161




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO, | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—59 HYDRAULIC DIAGRAM - STANDARD (89" Ref.
WHEELBASE 4WD) (CONTINUED)

—112 2220250 Fitting, Reducer 3
—113 Not Used

—114 2220772 Fitting, Swivel 4
—115 2750763 Hose 1
—116 2220372 Fitting 2
—117 Not Used Hose 1
—118 2220451 Fitting 3
—119 2220621 Fitting, Reducer 3
—120 2220622 Fitting, Reducer 3
—121 2751337 Hose 1
—122 2751374 Hose 1
—123 2220490 Fitting, Tee 2
—124 2220481 Fitting, Tee 1
—125 2220655 Fitting, 90° i
—126 - 2220619 Fitting, Reducer 3
—127 2220596 Fitting, 90° 2
—128 27751476 Hose 1
—129 Not Used

—130 2180491 Fitting, Modified 1
~—131 2220605 Fitting, Tee 1
—132 4100033 Loom, Hose 3079.94m
—133 2220344 Fitting, Straight 2

2-162




SECTION 2 — ILLUSTRATED PARTS LIST

STEER CYL LINESR

DISCONNECT EXISTING LINES
AND RECONNECT AS SHOWN

3\;BFA
N B
/]
"

4

TOW VALVE

T

—

H

TC VALVE
(STEER)

TANK
RETURN

I 1/2 STACK
VALVE

Figure 2-60. Hydraullc Diagram - Tow.

FIGURE &
INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTY. | REV.
2—60 0250956 HYDRAULIC DIAGRAM - TOW Ref. —
—1 2220385 Fitting, Tee 1
-2 2220619 Fitting, Straight 1
—3 2751114 Hose 1
—4 2220468 Fitting 2
2220805 Fitting, Tee 2
—5 2751394 Hose 2

2-163




HI-DRIVE

SECTION 2 — ILLUSTRATED PARTS LIST

QUTRIGGER

SECTINN———e [e—— SECTION

™~

NOTE: REMOVE EXISTING
PLUG

TRAVERSING
DECK VALVE

M

HYD OIL
TANK

Figure 2-61. Hydraulic Diagram - Traversing Platform.

TRAV K
CcyLi NBE%

FIGURE &
INDExNo, | PART NUMBER ITEMS & DESCRIPTION QTY. | REV.
2—61 3510255 HYDRAULIC DIAGRAM - TRAVERSING PLATFORM Ref. (o]
(CM40RT WITHOUT LEVELING JACKS)
3510249 HYDRAULIC DIAGRAM - TRAVERSING PLATFORM Ref.
(CM33RT WITHOUT LEVELING JACKS)
3510265 HYDRAULIC DIAGRAM - TRAVERSING PLATFORM Ref. B
(CM25RT WITHOUT LEVELING JACKS)
—1 2220372 Fitting, Straight 1
—2 2750997 Hose 2
—3 2220371 Fitting, Straight 2
—4 2220472 Fitting, Reducer 2
—5 2751458 Hose (CM40RT) 2
2751029 Hose (CM33RT) 2
2751417 Hose (CM25RT) 2
—6 2220414 Fitting, Straight 2
—7 2220635 Fitting, Tee 1

2-164




SECTION 2 — ILLUSTRATED PARTS LIST

"—n_mn&h"

STEER &
HI-DRIVE
VALVE

,-:
STEER RACINE.
SECTION | aag
-
4

HI-DRIVE OUTRIUGER TRAY DECK
SECTION ———p [—— SECTION cYL

note ReMovE ExisTING
BLUG

"

TRAVERSING
DECK VALVE
W/ OUTRGGRS

3
FB Tﬁ
 E—
4 ik
r@
REMOVE EXISTING RETURN
LACE

FITTINGS AND REP|
WITH THESE P/N‘S

HYD OIL
NK

STABILIZER JACK VALVE
(REF)

Figure 2-62. Hydraulic Diagram - Traversing Platform (With Leveling Jacks).

FIGURE &
INDEXNO, | PARTNUMBER ITEMS & DESCRIPTION QTyY. | REV.
2—62 3510344 HYDRAULIC DIAGRAM - TRAVERSING PLATFORM Ref. —
(CM40RT WITH LEVELING JACKS)
-3510343 HYDRAULIC DIAGRAM - TRAVERSING PLATFORM Ref. —
(CMB33RT WITH LEVELING JACKS)
3510342 HYDRAULIC DIAGRAM - TRAVERSING PLATFORM Ref. —
(CM25RT WITH LEVELING JACKS)
~—1 2220372 Fitting, Straight 1
—2 2750997 Hose 2
—3 2220371 Fitting, Straight 3
—4 2220472 Fitting, Reducer 2
—5 2751458 Hose (CM40RT) 2
2751029 Hose (CM33RT) 2
2751417 Hose (CM25RT) 2
—6 2220414 Fitting, Straight 2
—7 2220635 Fitting, Tee 1
—8 2220383 Fitting, Tee 1
—9 2220619 Fitting, Reducer 2
—10 2750908 Hose 1
—1 2220473 Fitting, 90° 1

2-165



SECTION 2 — ILLUSTRATED PARTS LIST

M.T.B. REF.

DUAL FUEL
SELECT SWITCH

EXISTING
START
SWITCH

SELECT
SWITCH

o]0} [YELLOW]
ﬁ’F - - —{YELLOW]}
o]

g AL
EXISTING L

[0} ~---{¥errow]

VACUUM

& SAFETY
SWITCH
R
’ 1281738 F

Figure 2-63. Electrical Diagram - Dual Fue! (Ford).

ATD DODE. ™
EXSING w;RF./z“
I THE MID ENG
RELAY

EXENG POWERMITE GB\NERV\\TE
Bl ENGLae. GFEED RELNY CONTROL
AN PANEL

=2

) 1@
LB

GROWND CONTROL BOX

EXISTING
ENG., T/5 NORMALLY  OPEN
o\ PRESSURE SWNATCH

GENERATDR

EXISTING
WE,

VRE,

4932041 A

2-166
Figure 2-64. Electrical Diagram - Generator (Ford).



SECTION 2 — ILLUSTRATED PARTS LIST

371QYI d04 1081G20G 438
YOLVYE3INIT HLIM Q3ITddNS £/91 INILSIX3 OUING 30I77dS *3LON

/rﬂ//4 £/91

YOLVYINID
31IWY3MOd

_

r

x08
TIDYLNOD
ONNOYS

2
o
L

QYO R3AD
[ 4
¥
i
)

'
1
'

+

3iI7 NNy —

" X089
“IBALNOD
HOLVEENTD

31IWA3M0d

/3 NIVW
31IWYIMOd dWv 0g

X1a/Ndd

MOT3A

dI¥LS TYNIWY3L

X18/03d

10816208

+ 434

HILIMS 3¥NSsS3dd O/N

7
7

>
174

QAYMN0I SATH0

INIONG HOTH

[

NOILINOI

i¥vis

2-167

Figure 2-65. Electrical Diagram - Generator {Deutz)



SECTION 2 — ILLUSTRATED PARTS LIST

VS

3vds

dWNd HIIH
J33dS 3AIN0
ON3 HIIH
NOH

ivid 0L ACH
1¥id 0L Act
NSI

dnnd d0dd
147 833is
10y ¥33iS
VIS

A3 8

. d04 ¥

dn 1417

NMQ 1417
13v1s
ONNOHS

4932081 B

MS NOILINOI

9Nd
YITIOYINOD

MS (33dS 3AIdQ

NNY HDLOW

MS dWnd IH

3dIs o/d

ON71d_AITICAINOD
¥04 SNOILJ3NNDS Wy3l ‘434

ON 9141

DIA/iHM

2l

ON gIal

OIA

SA 3TIONYH

a3y

01

147 43%00d

NY9

194 Y34304

T34

=
[
-
w
=
-]

MS 1dV1S

®)[6)[®]

b Al
Hallal
[e][¢]{e]

i

WMd

ay/7134

8 Xnv

M19/N40

Y Xnv

QA/NAC

SA

g

XY NOWWGI

Ny0

Qyg

418

NOILINMS

¥0100

WNH3L

Figure 2-66. Electrical Diagram - Platform (2WD Gas and Diesel - 89" Wheelbase).



SECTION 2 — ILLUSTRATED PARTS LIST

VS
34vds
HMY-HMZ

0dS 3AIdQ
diNd HITH
ON3 HOIH
NJOH

1¥7d G1 ACi
1vid 01 ACl
NOT

dhNQ d0¥d
137 ¥33is
194 ¥331s

A3Y ¥a
404 ¥a
dn 1417
NMG 14IN
lyvis
ONNO¥9

4932364 A

® ®

$ 9

MS NOILINOI

w

9Nid

H3TI0YLNOT

MS
dhnd IK/033dS 3ATEA

3

=
o

-
L
fus
-

a
>

MS 1YVIS

&
Ad

¢][¢][¢]
[e][é][e]

NS ON3 IH NS HMY-HMT

3azs 0/9,
9Md_YITI0HINGD
403 SNOILOINNOO WH3L 433

ON OIdL

OIA/LHM

cl

ON 9741

DIA

SA 3TONYH

a3y

0l

137 I3M204

NAD

194 Y3A4204

13A

Whd

Qd/73A

g XOv

H18/Nd0

v XNvY

0Y/N4O

SA

ng

XY NOWWOD

N0

q¥a

g

NOILONNG

J0I00

2-169/2-170 Blank

67. Electrical Diagram - Platform (4WD - 89" Wheelbase).






SECTION 2 — ILLUSTRATED PARTS LIST

3ATYG IH
J33d4S-2
NOH

A¥id 0L A8V
TOYLINOD 1Vd
13VINOJ NIVW
dWNG dOdd
147 ¥33ls
19y y331s
RVdS

A3¥ 80

¥o4 ¥

NMG 1417

dn Ld41
1¥d 01 2i+
1vid oL 2i+
YIS

iV¥7d 0L 93N
1¥1d DL 93N

MS NYOH

~

g

MS dOIS d3W3I

\
]

el

aN1d
JITI0HINDD

NZ

N
NN

L

MS 033ds-¥0

(_MO134 ]

_@9

/(\J

AVIRY
NNy 4O10KW

]
fal
=]

MS dWnd IH

9NId I TI0HINOD

404 SNOILJ3INNOD Wi3l ° 43y

ON 9TdL OIA/LHM

2l

ON OIdL OIA

11

SA 3TANVH eEL]

Ql

1J7 ¥3IH00 N9

199 0 RELN

WMd QA/13A

g xnv A178/NH0

v _Xnv 0A/NIO

SA nag

XNV NOWWOJ N30

ayo g

1

NOILONMS A0700

WY3L

2-171

Figure 2-68. Electrical Diagram - Platform (Electric - 89" Wheelbase).



SECTION 2 — ILLUSTRATED PARTS LIST

HIGH PUMP
o O] RELAY
Iﬂr-iIE)———-I
Gy paresrge o
RELAY

A paes

8] IontTION on [18)
9] tonttion v [19)
IGNITION O
D HORN )

NOTE

ALL WIRES WITH A GROUND
SYMBOL WITHIN THE MAIN

TERMINAL BOX ARE TQ BE

4

WATER TEMP

HOURMETER

GROUND
IGNITION

L.P

LIFT

e POkt

3 YE—

START

———{JELLOW}

PLATF

SELECT
« GROUND
CONTROL

Figure 2-69. Electrical Diagram - Standard (89" Wheelbase - Ford 2WD) (Sheet 1 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

b l—m T
o AR BR0EERSE
: E-301 CONTROLLER
(8- VECLW 5} {T2]3]4s]e]715]) .
H v i T T AN hs
1
L +{ BROWN } l L 2
= : =
H )
87 . 7
' g
1 enc | NG e =
RELAY  ; ADLO RELAY il
H
TART 3
RELAY !
@ +—{BLATE
e
J-_ H LA LILS
= 1
; {"REH "} 1 2] -~
' Vo GAS SHUT-OFF
—_— ' VALVE
H
H

o1t PRESSURE
{——-—v—m—ﬁ——-—l } W
VACULM
J L BLE ] wor®)switen

- FiTeR ook
L
cam VALVE

I0TE . 16/3 CABLE IS INSTALLED
DURING ARM ASSEMBLY

LIFT
CYLINDER

DRIVE SPD

LIFT gjur STEER @——
0T HI
0/R8 BUM

DRIVE REV

CUT-0UT SWITCH
{SHOWN NOT ELEVATEO} .

4932083 B

2-173

Figure 2-69. Electrical Diagram - Standard (89" Wheelbase - Ford 2WD) (Sheet 2 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

/BLK]
AR - T v T ~
[®]| sTarT 2] o 12
k23 s RELAY 3 20 - w0 3
T 4] Hiad NODE [4
a6
51 ORIVE rorwaro |8 Y
E’E’I OUTRGGR e A
@ RELAY REVERSE
L EROR }—=Ha],s ——EEDZELK— 7] Wi ewe 7
¥ e r—BLUZB K 8 OR-8PD 8
L
IQ—. 7 WL ENG ) 9 LIFT 1P 9
I 0| reLaY O I
B ) 1] proe Dse [
| STEER LEFT ),
36|
| T
[ 18] iz vomar i
d PLAT o ]
; [ﬁ bR SPE;: 0 : IGNITION ON :
s LIS ey r*-CD
—ﬁg‘é__,ﬂ 16 TaNITION oM [I
IONITION ON
D HoRSY D
DR SPD)
CUT-0UT
RELAY
——{BLU7BLR— 7
1]
£
(X4
MAIN C B NOTE :
* S S A
{YECLGH v THE MAIN TERMINAL
BOX ARE TO
o BE ATTACHED T0O ONE
COMMON GROUND
CONT
15 AW
SN %

VOLTMETER LP
4
LIFT GAS U
GROUND Ul
IGNITION e B
-
—{(VETLow }—
WATER TEMP START
4 PLATF
SELECT
MASTER
7 < GROUND
SHITCH ~{FELLOW - Soun

2-174

Figure 2-70. Electrical Diagram - Standard (89" Wheelbase - Ford 4WD) (Sheet 1 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

. GRD
E-YELLSHTH o/8

(T To} f BAT
i Lo
! " T}{ AcC
! ST -
——{HTAT 3} TEMP
—— Rt PRESS —\ :
o . AT oSTHIR
. g TACH ALTER .
TAH
X

< (YEL

o ABY BRVE6RV3E
E-30t CONTROLLER H
BHYECTON T} 2131415 [6]7]8]

{ BROWR }

B | !

.
:
13
T
H
H
13
’
(]
H
1 ENG. | YD Foe | (@], '
RELAY : AXO RELAY @ D
' 19 .
ey | @ e gt L o
RELAY WIRE
'
(87 : ILACK
—
. ! FA
! 6 ]
—{RED}
: § RV o
— T { J VALVE
| l I ‘%NO SEYe
' - GAS
- ! FILTER Lock
______J ! U com VALVE OTE. 16/3 CABLE IS INSTALLED
: DURING ARM ASSEMBLY
1
i
: 0
ILACK
{BLACK} i POSI-TRAC VALVES ENERGISE
IN 2WD OR M1 P
POSI-TRAC RELAY DR SPD IN DR FORMARD ONLY
(FED ) ; ND HI PUMP IN DR SPD

POSIETRAC NO DR SPD IN 4WD

LIFT
CYLINDER

PR | D
Dﬁrv &g‘ [ L2
T | o

DR SPEED

LIFT QiLT STEER _R—T@—
— e o Pl of——

DRIVE REV

CUT-OUT SWL
(SHOWN NOT ELEVATED)

4932358 C

2-175

Figure 2-70. Electrical Diagram - Standard (89" Wheelbase - Ford 4WD) (Sheet 2 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

0 0
0 2
R 9 3 3
= 0 0
MID ENG RELAY [wergi W e 0 0
ol [e—(BRoe — & 0
OB 7 7
B, 0
- 3 O
2 HI ENG
Hed RELAY 10 10
L il 1l
| STEER LEFT [,
=
™ Wign PO I SR RIAT L oy
el _fo) RELAY 1Y sz L4 LYV
( +12 TO PLAT
- PLAT GRND DRIVE
o)y . T REVERSE
BRIVE SPD g ONIICH
(o] RELAY Mg ’ RELAY
G -
7
S e
21 W o) St
7
[
@rj__
DRIVE
FORWARD
RELAY
R+ NOLCWIRES WITH A GROUND
g ="
& SYMBOL WITHIN THE
R < RMINAL 80X ARE. T0 BE
Arucuzo 10 oRE coMMon

K HOURMETER
OIL PRESSURE X VOLTHETER
GAUGE

e o
-
START LIFT
PLATFORM
SELECT 3 AMP ENGINE
MASTER ELE

THROTTLE C 8

SWITCH —{ YECL O et

2-176

Figure 2-71. Electrical Diagram - Standard (89" Wheelbase - Deutz 2WD) (Sheet 1 of 2).



SECTION 2 — |LLUSTRATED PARTS LIST

HORN
RELAY. —
'
'
SN -
RELAY (30—t ERR/WHT}
[ {CREN}
eneT £
RELAY ~
2_SPEED ADECO|
WIRED IN EXISTING,
DEUTZ HARNESS
START
RELAY
TE. 16/3 CABLE IS INSTALLED
DURING ARM ASSEMSBLY

E!G E LIFT
LAY ! A CYLINDER
:
T

——E\.F STEER RT
A HE
_“{E /s Puv

HI-SPD CUT-OUT SWITCH
(SHOWN NOT ELEVATED)

4932082 C

2-177

Figure 2-71. Efectrical Diagram - Standard (89" Wheelbase - Deutz 2WD) (Sheet 2 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

LEOLLORVS
OV LLeODS

9]

Eﬂu'@’-l

-I‘-I

NOT
ALL WIRES WITH A GROUND
SYMBOL WITHIN THE MAIN
TERMINAL 80X ARE TO 8E
ATTACHED TO ONE COMMON
GROUND

QIL PRESSURE
GAUGE
S r
GROUND
IGNITION
PLATFORM

MASTER SELECT 3 AMP ENGINE
SWITCH [YECT oW }— < GROUND THROTTLE C B

CONTROL

2-178

Figure 2-72. Electrical Diagram - Standard (89" Wheelbase - Deutz 4Wi;j (Sheet 1 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

D'LALTERNATOR

] OIL PRESSURE
Tt -k FUEL ON SOLENOID
FUEL ON SOLENOID
GROUND
RECAY :
\@ [EREAD | HoRN i

:
H
,
)
1
:
TR L W)
H
:
¥
)
,
H
]
T

EED ADECO

WIREQ IN EXISTING,
DEUTZ HARNESS

STARTER

\V [BLATC 73]

¢
"

i

1

'

'

'

i

I POSI-TRAC VALVES ENERGIZE
' IN 24D OR HI

i DR SPD IN FORWARD ONLY

'

]

1

'

'

'

]

‘

0

NO HI PUMP IN DRIVE SPD
NO DRIVE SPD IN 4wD

OTE. 16/3 CABLE IS INSTALLED
/_N DURING ARM ASSEMBLY

{ BLACK T [\]

POSI-TRAC RELAY

POSI-TRAC
VALVES

LIFT
CYLINDER

2 WHEEL
| < 4VA‘I‘!&E Lﬁ—

ALL 3 VALVES
B it N

3T | e

DR SPD

oPT HI
0/Rs| P

DRIVE REV

HI-SPD CUT-QUT SWITCH
(SHOWN NOT ELEVATED)

4932357 B

2179

Figure 2-72, Electrical Diagram - Standard (89" Wheelbase - Deutz 4WD) (Sheet 2 of 2).



SECTION 2 — |LLUSTRATED PARTS LIST

111 uaIn conTACTOR
PLAT CONTROL
NEG TO PLAT
NEQ 1O PLAT
DRIVE FORWARD
CRIVE REVERSE
._HIGH PO
DR-3PEED
LIFT 1P
LIFT DOWN
PROP DUMP
STEER LEFT
STEER RIGHT
4] 12 10 PLAT
d 12 10 PLAT
— +48 70 PLAT
STILT LIaHT

HOTOR RUN

ofa TN

—:swnq;o

Y= Yot oy N
Se000000008

=
=,

48 MAIN CB

12 10 PLAT

el
1 YELLOW }

HOURME TER 48VDC

KEY SWITCH

v .
s i 1
: : : fe——— 12DC BLOCKS
TS
Lt

2-180

Figure 2-73. Electrical Diagram - Standard (89" Wheelbase - Electric) (Sheet 1 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

LIFT e

FOR ORIVE REV

PROP DUMP

| 172 STACK
VALVE

2 STACK
VALVE

HORN
RELAY | ||
®

DR-SPEED VALVE

Ll HORN

16/3
(REF SEE TOP B/M)

(< g = £
EHEs—44 L
g e LIFT el
1673 ﬁ CUT-0UT sw
BB} / A (SHOWN ELEVATED)
BHEsG “
4B8VDC MOTOR
[H®s 1
[ Y =
—{RED 12 }

————

OFF

| 1

[Eriow 13

- . SV - ﬂ e
—Jm 5 | 1IN
—F r:JL JJ —

4 CHARGER _

— 1| ===y

FUSE & HOLDER 48 VDC
[m ——— BATTERY PACK
%] g | —— B}
MOTOR RUN M n]\ | m] 3 ? ? : ;
RELAY s -4 5= slfell &]fa
CONTACTOR
é C O Dleeravs [T D o ||ro o] o
S =
]
CONYACTOR CONTROL BOX
4932385A

2-181
Figure 2-73. Electrical Diagram - Standard (89" Wheelbase - Electric) (Sheet 2 of 2).



SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTY. REV.
274 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
CHARTS LIST
Note: *-Indicates Wiring Diagrams shown in preceding
pages.
1281221 ALARMS WIRING DIAGRAMS - GAS AND DIESEL Ref. B
(DWG ONLY)
0250407 Alarm Wiring Diagram - Descent (B/M Only) 1 B
3740049 Relay - SPDT 1
0140024 Alarm 1
0250408 Alarm Wiring Diagram - Motion (B/M Only) 1 C
3740049 Relay - SPDT 1
0140024 Alarm 1
3990010 Diode - 6 Amp 4
0250406 Alarm Wiring Diagram - Travel (B/M Only) 1 C
3740049 Relay - SPDT 1
0140024 Alarm 1
3990010 Diode - 6 Amp 2
1281280 ALARMS WIRING DIAGRAMS - ELECTRIC MACHINES Ref. B
(DWG. ONLY)
0250718 Alarm Wiring Diagram - Descent (B/M Only) 1 A
0140026 Alarm 1
0860617 Box, Electrical 1
0250719 Alarm Wiring Diagram - Motion (B/M Only) 1 A
0140026 Alarm 1
0860617 Box, Electrical 1
3990010 Diode - 6 Amp 4
0250717 Alarm Wiring Diagram - Travel (B/M Only) 1 A
0140026 Alarm 1
0860617 Box, Electrical 1
3990010 Diode - 6 Amp 2
4932009 ALARM WIRING DIAGRAM - TILT Ref. B
4921227 Harness - Tilt indicator 1
4931684 ALTERNATOR WIRING DIAGRAM (KOHLER) Ref. —
3990010 Diode - 6 Amp 1
0250502 BATTERY WIRING DIAGRAM - ELECTRIC MACHINES Ref.
ONLY (80" WHEELBASE)
0251754 BATTERY WIRING DIAGRAM - ELECTRIC MACHINES Ref. A
ONLY (89" WHEELBASE)
0251319 BATTERY CAPACITY INDICATOR GAUGE WIRING Ref. —
DIAGRAM - ELECTRIC MACHINES ONLY (OPTIONAL)
2420075 Gauge, Battery Capacity Indicator 1
0250809 BEACON LIGHT WIRING DIAGRAM (ALL GAS AND Ref. —
DEUTZ MACHINES/89" WHEELBASE ELECTRIC
MACHINES) (PLATFORM MOUNTED)
2920018 Light, Beacon - Amber 1
3740049 Relay - SPDT . 1
1060016 Cable, Electrical - 16/3 161/4.9m
0250716 BEACON LIGHT WIRING DIAGRAM (80" WHEELBASE Ref. B
ELECTRIC MACHINES) (PLATFORM MOUNTED)
2920096 Light, Strobe

2-182




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE & .
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—74 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
CHARTS LIST (CONTINUED)
0252266 BEACON LIGHT WIRING DIAGRAM (FRAME MOUNTED) | Ref. -
2920018 Light, Beacon - Amber 1
3740049 Relay - SPDT 1
1060016 Cable, Electrical - 16/3 611/1.83m
0250762 DETACHABLE PLATFORM CONTROL BOX WIRING Ref. —
DIAGRAM
0250147 DRIVE CUTOUT WIRING DIAGRAM (CMA40RT - Ref. A
30 FEET)
1060300 Cable, Electrical - 16/3 20t6.1m
4360057 Switch, Limit 1
1281783* DUAL FUEL WIRING DIAGRAM - FORD (DWG ONLY) Ref. F
4931444 DUAL FUEL WIRING DIAGRAM - FORD (B/M ONLY - Ref. E
PRIOR TO OCTOBER 1991)
4932451 DUAL FUEL WIRING DIAGRAM - FORD (B/M ONLY - Ref, —
OCTOBER 1991 TO PRESENT)
4360201 Switch, Toggle - DPDT 1
4921305 Harness (Platform Box to Vacuum Switch) (Machines 1
Built September 1990 to Present)
4931749 DUAL FUEL WIRING DIAGRAM - KOHLER Ref. —_
3990010 Diode - 6 Amp 1
4932387* GENERATOR WIRING DIAGRAM - 110 VOLT (DEUT2) Ref. —
3990010 Diode - 6 Amp 1
3740049 Relay - SPDT 2
1060012 Cable, Electrical - 12/4C 4t1122m
4360037 Switch, Pressure - Oil 1
4932041* GENERATOR WIRING DIAGRAM - 110 VOLT (FORD) Ref. A
WITH TERMINAL STRIP)
3990010 Diode - 6 Amp 2
3740049 Relay - SPDT 2
Consult Factory GENERATOR WIRING DIAGRAM - 110 VOLT (KOHLER) | Ref.
4932388 HEADLIGHT AND TAILLIGHT WIRING DIAGRAM Ref. —_—
{(OPTIONAL)
4360199 Switch, Toggle - SPST 1
0251474 INVERTER WIRING DIAGRAM - 110V (ELECTRIC Ref. —
MACHINES ONLY) (OPTIONAL)
2460023 Inverter 1
0901738 Bracket, Mounting (80" Wheelbase Only) 1
4931981 LEVELING JACKS WIRING DIAGRAM (80" Ref. Cc
WHEELBASE GAS AND DIESEL/ALL 89" WHEELBASE
MACHINES)
4932352 LEVELING JACKS WIRING DIAGRAM (80" Ref. —
WHEELBASE ELECTRIC MACHINES ONLY) _
3740049 Relay - SPDT 1
4921205 Harness - Pump 1
4921206 Harness - Dump 1
3990010 Diode - 6 Amp 1
3990010 Diode - 6 Amp (80" Wheelbase Electric Only) 1
1060018 Cable, Electrical - 16/12 AR
(CM40RT) 701t21.4m
(CM33RT) e5n/19.6m
(CM25 RT) S11/15.61m

2-183




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEX NO. PART NUMBER ITEMS & DESCRIPTION QTy. REV.
2—74 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
CHARTS LIST (CONTINUED)
LIFT CYLINDER WIRING DIAGRAM Ref.
1060016 Cable, Electric - 16/3 241/7.3m
4932004 PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. (o]
FORD 2WD AND 4WD WITH 80" WHEELBASE
4921215 Harness - Controller 1
4920830 Harness - Lift 1
4931948 PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. A
KOHLER AND DEUTZ 2WD AND 4WD WITH 80"
WHEELBASE
4921214 Harness - Controller 1
4920830 Harness - Lift 1
4932048 PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. —_
ELECTRIC MACHINES WITH 80" WHEELBASE
4921267 Harness - Controlier 1
4932002 PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. A
FACTORY MUTUAL ELECTRIC MACHINES WITH
80" WHEELBASE
4921287 Harness - Controller 1
4932081* PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. B
ALL 2WD GAS AND DIESEL MACHINES WITH 89"
WHEELBASE
4921362 Harness - Controlier 1
4920830 Harness - Lift 1
4932386* PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. o
2WD ELECTRIC MACHINES WITH 89" WHEELBASE
4921267 Harness - Controller 1
4932364* PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. A
4WD WITH 89" WHEELBASE
4921363 Harness - Controller 1
4920830 Harness - Lift 1
RECEPTACLE WIRING DIAGRAM - 110 VOLT Ref.
(OPTIONAL)
PLATFORM TO GROUND CABLE WIRING DIAGRAM Ref.
1060145 Cable, Electrical - 16/19 AR
(CM40RT) 701/21.4m
(CM33RT) 851/19.6m
(CM25RT) S11t/15.6m
RECEPTACLE WIRING DIAGRAM - 110VOLT Ref.
(OPTIONAL)
1060308 Cable, Electrical - 12/3 AR
(CM40RT) 7011/21.4m
(CM33RT) 651/19.8m
(CM25RT) 511t/15.6m

2-184




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &

INDEXNO. | PARTNUMBER ITEMS & DESCRIPTION QTyY. | REV.
274 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
CHARTS LIST (CONTINUED)

4932000 STANDARD WIRING DIAGRAM - FORD 2WD AND Ref. B
4WD WITH 80" WHEELBASE AND WITHOUT
TERMINAL STRIP ON ENGINE

3990010 Diode - 6 Amp 5

4921232 Harness - Valve 1

1060016 Cabile, Electrical - 16/3 101/3.1m

3730012 Resistor - 10 Ohm 20 Watt 1

4921213 Harness - Engine 1

4932039 STANDARD WIRING DIAGRAM - FORD 2WD AND Ref. A
4WD WITH 80" WHEELBASE AND WITH TERMINAL
STRIP ON ENGINE

3990010 Diode - 6 Amp 5

4921232 Harness - Valve 1

4921242 Harness - Engine 1

1060016 Cable, Electrical - 16/3 - 101/3.1m

4932083" STANDARD WIRING DIAGRAM - FORD 2WD WITH Ref. B
WITH 89" WHEELBASE

3990010 Diode - 6 Amp 4

4921288 Harness - Valve 1

4921242 Harness - Engine 1

1060016 Cable, Electrical - 16/3 25476m

4932358 STANDARD WIRING DIAGRAM - FORD 4WD WITH Ref. (o]
89" WHEELBASE

3980010 Diode - 6 Amp 4

4921288 Harness - Valve 1

4921242 Harness - Engine 1

1060016 Cable, Electrical - 16/3 25n/7.6m

4931949 STANDARD WIRING DIAGRAM - KOHLER Ref. —

3990010 Diode - 6 Amp 4

4921182 Harness - Valve 1

4921181 Harness - Engine 1

4932001 STANDARD WIRING DIAGRAM - DEUTZ 2WD AND Ref. E
4WD WITH 80" WHEELBASE

3990010 Diode - 6 Amp 6

4921182 Harness - Valve (Prior to October 1990) 1

4921232 Harness - Valve (October 1990 to Present) 1

1060016 Cable, Electrical - 16/3 251/7.6m

4921216 Harness - Engine 1

3730003 Resistor 20 Ohm 1

4932082* STANDARD WIRING DIAGRAM - DEUTZ 2WD WITH Ref. C
89" WHEELBASE

3990010 Diode - 6 Amp 6

4921288 Harness - Valve 1

4921216 Harness - Engine 1

1060016 Cable, Electrical - 16/3 251/7.6m

3730003 Resistor 20 Ohm 1

2-185




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qry. REV.
2—74 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
CHARTS LIST (CONTINUED)
4932357* STANDARD WIRING DIAGRAM - DEUTZ 4WD Ref. B
WITH 89" WHEELBASE
3980010 Diode - 6 Amp 8
4921288 Harness - Valve 1
4921216 Harness - Engine 1
1060016 Cable, Electrical - 16/3 %n/7.6m
3730003 Resistor - 20 Ohm 1
4932049 STANDARD WIRING DIAGRAM - ELECTRIC MACHINES | Ref. C
WITH 80" WHEELBASE
3990010 Diode - 6 Amp 8
4921255 Harness - Motor 1
4921252 Harness - Valve 1
1060016 Cable, Electrical - 16/3 1003.1m
4932385* STANDARD WIRING DIAGRAM - ELECTRIC MACHINES | Ref. A
WITH 89" WHEELBASE
3990010 Diode - 6 Amp 8
4921377 Harness - Motor 1
4921376 Harness - Valve |
1060300 Cable, Electric - 16/3 101/3.4m
4932003 STANDARD WIRING DIAGRAM - FACTORY MUTUAL Ref. B
ELECTRIC MACHINES WITH 80" WHEELBASE
3990010 Diode - 6 Amp 8
4921256 Harness - Motor 1
4921253 Harness - Valve 1
1060330 Cable, Electrical - 16/3 10 ft.
0251416 TILT INDICATOR WIRING DIAGRAM Ref. A
1060016 Cabile, Electric - 16/3 611/1.83m
4360280 Sensor, Tilt ‘ 1
1281554 TRAVERSING PLATFORM WIRING DIAGRAM Ref. A
(WITHOUT LEVELING JACKS) (DWG. ONLY)
3510255 TRAVERSING PLATFORM WIRING DIAGRAM Ref. C
(B/M ONLY) (CM4ORT WITHOUT LEVELING JACKS)
3510249 TRAVERSING PLATFORM WIRING DIAGRAM Ref. B
(B/M ONLY) (CM33RT WITHOUT LEVELING JACKS)
3510265 TRAVERSING PLATFORM WIRING DIAGRAM Ref. B
(B/M ONLY) (CM25RT WITHOUT LEVELING JACKS)
4360202 Switch, Toggle 2
3990010 Diode - 6 Amp 2
1060016 Cable, Electrical - 16/3 (Cut-Out Switch to Drive Relays) | AR
(CM40RT) 701/21.4m
(CM33RT) e5h/18.8m
(CM25RT) 5111/15.6m
1060016 Cable, Electrical - 16/3 (Platform Extension Switch to AR
Ground Extension Switch)
(CM40RT) 131 tt.40m
(CM33RT) 111/83m
(CM25RT) 931/20.35m

2-186




SECTION 2 — ILLUSTRATED PARTS LIST

FIGURE &
INDEX NO. PART NUMBER ITEMS & DESCRIPTION Qary. REV.
2--74 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ret.
CHARTS LIST (CONTINUED)
1281609 TRAVERSING PLATFORM WIRING DIAGRAM Ref. —
(WITH LEVELING JACKS) (DWG ONLY)
3510344 TRAVERSING PLATFORM WIRING DIAGRAM Ref. —_
(B/M ONL.Y) (CM40RT WITH LEVELING JACKS)
3510343 TRAVERSING PLATFORM WIRING DIAGRAM Ref. —
(B/M ONLY) (CM33RT WITH LEVELING JACKS)
3510342 TRAVERSING PLATFORM WIRING DIAGRAM Ref. —
(B/M ONLY) (CM25RT WITH LEVELING JACKS)
4360202 Switch, Toggie 2
3990010 Diode - 6 Amp 2
1060016 Cable, Electrical - 16/3 (Cut-Out Switch to Drive AR
Relays)
(CM40RT) 8111/18.6m
(CM33RT) , 511/15.6m
(CM25RT) (Not Required) 0
1060018 Cable, Electrical - 16/12 (Platform Extension Switch AR
to Ground Extension Switch)
(CM40RT) 701/21.4m
(CM33RT) 651/19.8m
(CM25RT) ) 5111/15.6m
0251805 WORKLIGHTS WIRING DIAGRAM - PLATFORM Ref. —
(ALL GAS AND DIESEL MACHINES/89" WHEELBASE
ELECTRIC MACHINES)
2920013 Worklight 2
0250711 WORKLIGHTS WIRING DIAGRAM - PLATFORM (80" Ref. A
WHEELBASE ELECTRIC MACHINES)
2920095 Worklight 2

2-187










®

Corporate Office
JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

USA

Phone: (717) 485-5161

Customer Support Toll Free: (877) 554-5438

Fax: (r17) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: (61) 2 65811111
Fax: (61)2 65810122

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,
80-Suite 71

13092-310 Campinas-SP
Brazil

Phone: (55) 19 3295 0407
Fax: (55) 19 3295 1025

JLG Industries (Europe)
Kilmartin Place,
Tannochside Park
Uddingston G71 5PH
Scotland

Phone: (44) 1 698 811005
Fax: (44) 1698 811055

JLG Industries (UK)
Unit 12, Southside

Bredbury Park Industrial Estate

Bredbury

Stockport

SK6 2sP

England

Phone: (44) 870 200 7700
Fax: (44) 870200 7711

JLG Europe B.V.
Jupiterstraat 234

2132 HJ Foofddorp

The Netherlands

Phone: (31) 23 565 5665
Fax: (31) 23 557 2493

JLG Industries (Pty) Ltd.
Unit 1, 24 Industrial Complex
Herman Street

Meadowdale

Germiston

South Africa

Phone: (27) 11 453 1334
Fax: (27) 11 453 1342

JLG Deutschland GmbH
Max Planck Strasse 21
D-27721 Ritterhude/lhlpohl
Bei Bremen

Germany

Phone: (49) 421 693 500
Fax: (49) 421 693 5035

JLG Industries (Norge AS)
Sofeimyrveien 12

N-1412 Sofienyr

Norway

Phone: (47) 6682 2000
Fax: (47) 6682 2001

Plataformas Elevadoras
JLG Iberica, S.L.
Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal

Spain

Phone: (34) 93 77 24700
Fax: (34) 9377 11762

JLG Industries (ltalia)
Via Po. 22

20010 Pregnana Milanese - MI

Italy
Phone: (39) 02 9359 5210
Fax: (39) 02 9359 5845

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: (48) 91 4320 245
Fax: (48) 91 4358 200

JLG Industries (Sweden)
Enkopingsvagen 150
Box 704

SE - 175 27 Jarfalla
Sweden

Phone: (46) 8 506 59500
Fax: (46) 8 506 59534






